
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGM-4801 A  GENERATOR PARTS LIST GGM-4801A 
(Issued 4·6·51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GFE-2033) 
GAL-44 
GFE-36 

x-767 
X-976 

GFE-37 
GFE•2005A 

GFE·1007A 
X-767 

GFE-1008A 
X-959 

GK-38 
MN•21 

8X-140 

12X·194 

8X-1420 

MW-20A 
12X-196 

12X-199 
8X-321 

1 Frame & Field Assy. 
1 Insulation, Field Connection 
1 Lead Assembly 
1 Terminal 
1 Terminal 
2 Bushing, Lead Insulating 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil, Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Terminal 
2 Screw, Pole Shoe 
2 Pin, Dowel 
1 Nut, Ground Sc. , Hex. 

#6-32 
1 Lockwasher, Ground Sc., 

#6 
1 Screw, Field Ground, Flat 

Hd. #6-32x9/16 
2 Bolt, Thru 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GFE-2103 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 C0ver, Wick 
GBM-126 1 Packing 
GBM·1012t 2 Brush, Main 
GBW-30E 1 Cover, Comm. End 
GBW-69 1 Gasket, C. E. Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GFE-ll03A 1 Head Assy., Partial, C. E. 
GAR-219 2 Arm, Brush 
GAR-221 2 Spring, Brush 
GBF-79 1 BEARING, ABS. BRONZ 

12X·195 4 Lockwasher, Cover Sc., #8 
X-489 1 Oiler 

8X·888 4 Screw, Cover, Fill. Hd. 
#8-32x5/ 16 

12X-195 2 Lockwasher, Brush Lead 
Sc. , #8 

8X-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x 1/4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 
GGM-2089F 
GAR-171 

GJ-104 
GR-32 
SP-839 

X-260 
12X-864 

1 
1 
1 
1 
1 
1 
1 
1 

Nut, Arm. Shaft, D. E. 
ARMATURE ASSY. 

Snap Ring 
Spacer, Arm; Shaft 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, #5 
Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GAM- 1 1 10S 1 Head Assy., Drive End 
GAM-34A 1 Retaimr, Felt Washer, 

GAM-llOA 
GAR-63 

GAR-64 
GG-164 

12X·196 

8X-31 1  

X-441 

X-489 

GBF-143 
x-755 

GBM-1024C 
VAA-4 101 

8X·714 

8X-794 
X-879 

X-1272 

1 
1 

1 
2 
3 

3 

1 

1 

Outer 
Head, Drive End 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Washer, Felt 
Lockwasher, Retainer Sc., 
#10 
Screw, Retainer, Rd. Hd. 
# 10-32x3/8 
BEARING, BALL, S. A. E. 
#203 
Oiler 

Miscellaneous Parts 

1 Lead Assy. , Ground 
2 Terminal 
1 Band, Cover 
1 VOLTAGE REGULATOR 
1 Screw, Cover Band, Rd. Hd. 

# 10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 
3 Screw, Reg. Mtg. , Fill. Hd. 

1/4-20x5/8 
3 Washer, Mtg. Sc., Skpf. 1/4 

t BRUSH SET, SERVICE GBM·1012S. 

UNIT APPLICATION 

GGM-4801A Cletrac (Tractor) 

Printed in l1. S. A. file in 

"NOTE: �'here part numbers are shown in parenthesis 
thev are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GG0-4801 GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used Witn Armature Assembly & Parts Used With 
Part No. 

No. Used 

GCD-20A 2 
(GGA-3036) 1 
GAA-32 1 

GBW-34 1 

GBY-38A 4 
GDD-27 1 
GDD-28 1 
GGA-52 1 
GGA-2005 1 
OGA-1007B 1 
GEB-58 1 
GGA-1008B 1 
GEB-27 1 

X-1425 1 
SS-179 1 

MN-21 2 
8X-177 2 

12X-193 2 
12X-196 2 

SX:-349 1 

SX-361 1 

SX-1377 2 
SX-159 2 

12X-196 1 
12X-201 2 

SX-321 1 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Washer, Arm. Term. Ins. 
Outer 
Washer, Field Term. Ins. 
Outer 
Screw, Pole Shoe 
Bushing, Field Term. Ins. 
Bushing, Arm. Term. Ins. 
Insulation, Term. Stud Inner 
Coil Assy., Field Complete 

Coil Assy., Field Left 
Stud, Field Terminal 

Coil Assy ., Field Right 
Stud, Terminal 
Terminal 

Insulating Tube 
Pin, Dowel 
Nut, Arm. Term. Hex. *14-24 
Lockwasher, Arm. Term. f14 
Lockwasher, Field Term. f lO 
Washer, Field Term. Plain 
flO 
Washer, Arm. Term. Plain 
1/4 
Nut, Field Term. Hex. U0-32 

Nut Thru Bolt, Hex. 3/8-24 
Lockwasher, Ground Screw, flO 
Lockwasher, Thru Bolt, 3/8 
Screw, Ground, Rd. Hd. #10-32x 
5/16 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
GAE-46 1 Spacer, Armature Shaft 

GBM-21 1 Nut, Armature Shaft 
GG0-2096F 1 Armature 

SP-817 1 Fan, Ventilating 
X-157 1 Nut, Shaft, D.E., Slotted 1f2-20 
X-260 1 Key, Woodruff, C.E., f5 
X-263 1 Key, Woodruff, D.E., f8 
X-358 1 Washer, Shaft, Plain 1/2 
X-404 1 Pin Cotter, 3j32x1 

12X-864 1 Lockwasher. Shaft 
Drive End Head Assembly & Parts Used With 

GGA-1037 1 Head Assy., Drive End 
GFM-4B 4 Screw, Bearing Retainer FU. 

GGA-37 
GGA-39 
GGA-40 
GGA-42 

X-2926 

GCD-24B 
8X-715 

8X-794 

1 
1 
1 
1 
1 

Hd. U0-32x1/2 
Head, Drive End 
Washer, Felt 
Retainer, Felt Washer 
Retainer, Bearing 
Bearing, Ball S.A.E. f304 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

f10-32x1 1/4 
1 Nut, Cover Band, Square tl0-32 

1 2 3 4 5 

t Brush Set, Service GCD-2012S. 
Comm. End Head Assembly & Parts Used With 

NOTE:- VRS-4005C Current-Voltage Regulator DB-17 2 
DD-44 1 

GBY-28 1 
GCD-27A 1 
GCD-28 1 
GGA-3035 1 
GBY-25 2 
GBY-34 2 
GBY-1012t 2 
12X-195 2 

8X-305 2 

X-489 1 
BX-726 s 

X-867 1 

X-1270 3 

Washer, Plain, Felt Retaining 
Gasket, C.E. Cover 
Washer, Felt 
Cover, Comm. End 
Washer, Felt 
Head Assy. Comm. End 

Spring, Brush 
Arm, Brush 
Brush 

Lockwasher, Brush Lead Sc. ,  #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler, Hinge Top. Press in, 1/4 
Screw , C.E. Cover, Bdg. Hd. 
#10-32x7j16 
Bearing. Ball, Shielded, S.A.E. 
#303 
Washer, C.E. Cover, Skpf. #10 
1 2 3 4 5 

Printed In U.S. A. 

is used with but is not a part of this generator. 

UNIT 
. . 

·� GG0-4801 

AI'PLiiCA rfiON 

Autocar 

(tssued 10-9-46) 

File iri . 
Equipment & Pahs List Binder 

"NOTE: Where part numbers are shown in J>!lren�ht\$iS 
they are for reference only. By stocking suD-parts tlie 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGP-4801A,B GENERATOR PARTS LIST GGP-4801A,B 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GDS-2001) 
GAL-44 
GBW-34 

1 
1 
1 

GCT-25 1 
GCY-25 1 
GDS-30 1 

GAA-27 1 
X-1611 1 

GDS-1005A 1 
GBW-58 1 

GDS-1007 1 
X-847 1 

GDS-1008A 1 
GDW-44 1 

GEA-34 
GK-38 
MN-21 

8X-177 

X-193 

X-196 
8X-349 

8X-361 

8X-1377 

GY-20 
12X-196 
12X-199 

8X-321 

1 
2 
2 
2 

2 

2 
1 

1 

2 

2 
1 
2 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Insulation, Field Connection 
Washer, Ins., Field Term. 
Outer 
Bushing, Ins., Arm. Term. 
Bushing, Ins., Field Term. 
Lead Assy. 

Stud, Arm. Term., #14-24 
Terminal 

COIL ASSY., FIELD COMP. 
Post, Field Term., #10-32 
Coil Assy., Field, Left 

Terminal 
Coil, Field, Right 

Washer, Ins., Arm. Term. 
Outer 
Insulation, Term. Post, Inner 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm. Term., Hex., #14-
24 
Lockwasher, Arm. Term., 
#14 
Lockwasher, Field Term.#1 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term. 
1/4 
Nut, Field Term., Hex., #10-
32 

Bolt, T hru 
Lockwasher, Ground Sc., #10 
Lockwasher, Thru Bolt, 1 j 4 
Screw, Ground Rd. Hd. #10-32x 
5j16 

Comm. End Head Assembly & Parts Used With 

GBW-2086 1 Head Assy., Comm. End 
GAR-73 1 Wick, Oil 
GAR-98A 1 Cover, Wick 
GBW-30E 1 Cover, Comm. End 
GBW-69 1 Gasket, C.E. Cover 
GBW-72 1 Oil, Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1012At 2 Brush 
GBW-1086A 1 Head Assy., Partial C.E. 
GBF-79 1 BEARING, ABS. BRONZE 

GBW-45 2 Spring, Brush 
GCJ-26 2 Arm, Brush 
GDJ-118 1 Wick, Felt 
12X-195 4 Lockwasher, Cover Sc., #8 

X-489 1 Oiler, Press in Type 
8X-888 4 Screw, Cover, Fil. Hd., 

12X-195 
#8-32x5j16 

2 Lockwasher, Brush Lead Sc., 
#8 

Corum. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
8X-305 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Shaft, Hex., .669-20 
GCJ-2006F 1 ARMATURE ASSEMBLY 

GAR-171 1 Snap Ring 
GJ-104A 1 Spacer, Arm. Shaft 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft 

Drive End Head Assembly & Parts Used With 

GAR-1231A 1 Head Assy ., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 
GAR-231A 1 Head 

GDJ-118 1 Oil Wick 
GG-164 2 Washer, Felt 

12X-196 3 Lockwasher, Retainer Sc. #10 
8X-311 3 Screw, Retainer, Rd. Hd., 

X-441 
X-489 

1 
1 

#10-32x3j8 
BEARING, BALL 
Oiler, Press in Type, 1/4 

Miscellaneous Parts 

GBW-1024R 1 
8X-714 1 

8X-794 

Assembly 
No. 

1 

GGP-4801A 
GGP-4801B 

Band, Cover 
Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
Nut, Cover Band, Square #10-32 
1 2 3 4 5 

Pulley 
Drive 

SP-850 
SP-835A 

* See table following parts list for part 
number applying to assembly wanted, 

NOTE:- VRW-5005B Current-Voltage Regulator 
is used with but is not a part of this generator. 

t BRUSH SET, SERVICE GBW-2012AS. 

Unit Application 

GGP-4801A Massey Harris 
GGP-4801B Continental 

(Issued 1-30-47) 

1 2 3 4 5 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGR-4801A GENERA TOR PARTS LIST GGR-4801A 

Frame & Field Assembl;r & Parts Used With Comm. End Head Assy. & Parts (Continued) 
Part No. Part No. 

No. Used Name of Part 

(GGR-2001) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAM-1005L 1 COIL ASSY ., FIELD, 

COMPLETE 
GAM-1007E 1 Coil Assy., Field, Left 
GAL-289 1 Lead Assembly 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal, Field 

GAM-1008B 1 Coil, Field, Right 
GCE-27 1 Stud, Term. #10-32 
GBF-55 1 Washer, Ins., Term. Stud, 

Outer 
GBW- 67 1 Insulation, Square, Term. 

Stud, Inner 
GCY-25 1 Bushing, Ins., Term. Stud 
GFE-37 1 Bushing, Lead Insulating 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

12X-196 2 Lockwasher, Term. Stud, 
#10 

SX-349 1 Washer, Plain, Term. Stud, 
#10 

SX-1377 2 Nut, Term. Stud, Hex. #10-32 
MW-20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1j4 

No. Used Name of Part 

SX-888 

X-2961 
12X-195 

SX-305 

4 Screw, Cover, Fill. Hd. 
#8-32x5j16 

1 Oiler 
3 Lockwasher, Brush Lead Sc., #8 
3 Screw, Brush Lead, Rd. Hd. 

f8-32x1f4 

Arnature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D.E. 
GGR-2065 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-495 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 
GGR-1003 1 Head Assy., Drive End 

GBM-124 1 Gasket, Bearing Retainer 
GBM-125 1 Retainer, Felt Washer, Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, Outer 

GG-164A 2 Washer, Felt 
GGR-3 1 Head, Drive End 
12X -196 3 Lockwasher, Retainer Sc., #10 

SX-311 3 Screw, Retainer, Rd. Hd. 

Comm. End Head Assembly & Parts Used With 
X-441 
X-2961 

1 
1 

#10-32x3j8 
BEARING, BALL, S.A.E. #203 
Oiler GGR-2002 1 

GAR-73 1 
GAR-98A 1 
GAR-1014A 1 
GBM-126 1 
GBM-1012At 2 
GBM-1013t 1 
GBW-30E 1 
GBW-69 1 
GBW-72 1 
GB W-73 1 

GCJ-51 1 

GGR-1002A 1 
GAR-219 1 
GAR-221 1 
GBF-79 1 
GBM-1071R 1 
GAR-219 1 
GAR-221 1 
12X - 195 2 

8X-304 2 

12X - 195 4 

BX-311 1 

Head Assy ., Comm. End 
Wick, Felt 
Cover, Wick 
Plate, 3rd Brush 
Packing 
Brush, Main 
Brush, Third 
Cover, Comm. End 
Gasket, Cover 
Oil Guard 
Gasket, Oil Retaining 
Spring, Retaining, 3rd brush 
Plate 
Head Assy., Partial, C.E. 

Arm, Brush 
Spring, Brush 
BEARING, ABS. BRONZE 
Holder Assy ., Main Brush 

Arm, Brush 
Spring, Brush 

Lockwasher, Brush 
Holder Sc., #8 

Screw, Br. Holder Rd. 
Hd. #8-32x5jl6 
Lockwasher, Cover Sc. 
#8 

Screw, Plate Retaining Rd. 

CB-4012A 
CB-123 
CB-160S 
TC-128 
PX-55 

X-196 
BX-312 

GAL-1024F 
12X-196 

S X-321 

SX-714 

SX-794 

Miscellaneous Parts 
1 RELAY ASSY., CUTOUT 
1 Spring, Armature 
1 Cover 
1 Gasket, Cover 
1 Screw, Arm. Term., Bdg. 

2 
1 

Hd. #10- 32x3J16 
Lockwasher, Term. Sc., #10 
Screw, Bat. Term., Rd. Hd. 
#10-32x1j4 

1 Band, Cover 
2 Lockwasher, Relay Mtg. Sc., #10 
1 Screw, Relay Mtg., Rd. Hd. 

#10-32x5J16 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GBM-2012CS. 

UNIT APPLICATION 

GGR-4801A Allis Chalmers 

Hd. #10-32x3/8 
Printed in U.S. A. 

(Issued 4-4-49) 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGS-4801A GENERATOR PARTS LIST GGS-4801A 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
{GEF-2001) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Arm. Term., 

Outer 
GAL-44 1 Insulation, Field C onnection 
GBW-34 1 Washer, Ins., Field Term., 

Outer 
GCT-25 1 Bushing, Ins., Arm. Term. 
GCY -25 1 Bushing, Ins., Field Term. 
GEA-34 1 Insulation, Term. Post, Inner 
GEF-1005 1 Coil Assy., Field, Comp. 
GBW-58 1 Stud, Field Term., #10-32 
GEA-27 1 Stud, Arm. Term., #14-24 
GEA-30A 1 Lead Assy. 

X-847 1 Terminal 
GEF-1007 1 Coil, Left 
GEF-1008 1 Coil, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
8X-177 2 Nut, Arm. Term., Hex., 

#14-24 
12X-193 2 Lockwasher, Arm. Term.,# 1 
12X-196 2 Lockwasher, Field Term.,#1 

8X-349 1 Washer, Plain, Field Term., 
#10 

8X-361 1 Washer, Plain, Arm. Term. 
1/4 

8X-1377 2 Nut, Field Term., Hex., 
#10-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. #10-32x 
5/16 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
12X-195 2 Lockwasher, Brush Lead Sc., #8 

Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 

8X-305 2 

Armature Assembly & Parts Used With 

GBM-21 1 
GDZ-2006F 1 

Nut, Armature Shaft 
Armature Assy. 

GAR-171 1 Snap Ring 
GR-32 1 Retainer, Felt Washer 

Pulley, Driv.e SP-1299 1 
X-260 1 Key, Woodruff, #5 

Lockwasher, Shaft 12X-864 1 

Drive End Head Assembly & Parts Used With 

GDZ-1003 
GAR-63 
GAR-64 
GDZ-3 

GG-164 
8X-173 

X-196 

X-295 
X-489 

BX-1003 

GBW-24B 
BX-715 

1 Head Assy., Drive End 
2 Retainer, Felt Washer 
2 Retainer, Bearing 
1 Head, Drive End 
2 Washer, Felt 
3 Nut, Bearing Retaining, Hex., 

#10-32 
3 Lockwasher, Bearing 

Retaining, #10 
1 Bearing, Ball, S.A.E. #203 
1 Oiler, Hinge Top, Press in, 1/4 
3 Screw, Bearing Retaining, 

Rd. Hd., #10-32x7 /8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/4 
Comm. End Head Assembly & Parts Used With BX-794 1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 
GDZ-2002 1 
GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1012At 2 
GBW-1068 1 
GDZ-1002A 1 
GBF-79 1 
GBW-45 2 

GCJ-26 2 
12X-195 4 

8X-888 4 

Head Assy., C omm. End 
Wick, Felt 
Cover, Wick 
Gasket, Comm. End Cover 
Oil Guard t Brush Set, Service GBW -2012AS. 
Gasket, Oil Retaining 
Brush 
Cover, Cornm. End 

NOTE:- VRX-4401A Current-Voltage Regulator 
is used with but is not a part of this generator. 

Head Assy., Partial, C. E. 
Bearing, Abs. Bronze 
Spring, Brush 
Arm, Brush 

Lockwasher, C.E. Cover #-8 
Screw, C.E. Cover, Fil. l-Id. 

#8-32x5j16 
1 2 3 4 5 

Unit Application 

GGS-4801A Aircooled 

(Issued 1-14-47) 

Printed in L. S. A. 

";'\;'()TE: \\'hcrP p.�rt r�t: 11ht:r� J.fl' shown in parenthc5is 
they are for refe�c,.,cc r.nl; By ':>tocking sub-parts the 
complete part can be J� "< mh:L:d as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU -4802S GENERATOR PARTS llST GGU-4802S 

(Issued 3-1-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

DK-23C 
GGU-2067 
GBY-38A 

GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGU-1007 
GGU-1008 

MN-21 
SW-634 
12X-196 

12X-199 

8X-1063 

ex-1377 

12X-196 
8X-321 

12X-1014 

2 
1 
2 
1 
1 
1 
2 
1 

Bolt, Thru 
Frame & Field Assembly 

Screw, Pole Shoe 
Washer, Ins. , Arm. Term. 
Washer, Ins., Field Term. 
Washer, Plain, Field Term. 
Bushing, Ins., Term. Stud 
COIL ASSEMBLY, FIELD, 
COMPLETE 

1 Stud, Field Term., 
#10-32 

1 Stud, Arm. Term., 
1/4-28 

1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term., 

1/4 
2 Nut, Arm. Term. , Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
1 Lockwasher, Ground Sc. , #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ -32A 

GGU-2012S 
GGU-2069S 
GBW-45 
GCJ-26 
12X-195 
12X-196 
12X-199 

X-295 

8X-305 

X-489 
8X-870 

1 Washer, Bearing Retaining 
1 Washer, Plain, Felt Retaining 
1 Screw, Bearing Retaining 
1 Washer, Felt 
1 Gasket, Cover 
1 Cover, Comm. End 
1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
2 Spring, Brush 
2 Arm, Brush 
2 Lockwasher, Lead Screw, #8 
3 Lockwasher, Cover Screw, #10 
1 Lockwasher, Brg. Retaining 

Screw, 1/4 
1 BEARING, BALL, S. A. E. 

#203 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler SX-870 
3 Screw, C. E. Cover, Fill. Hd. 

#10-32x5/16 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GEG-55 
GGU-2059F 
GAR-171 

GR-32 
X-261 

12X-864 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 ARMATURE ASSEMBLY 
2 Snap Ring 
2 Retainer, Felt Washer 
1 Key, Woodruff, #6 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1068 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGU-68 
GGW-52 

12X-196 

X-295 

X-489 

GCE-24 
8X-714 

8X-794 

UNIT 

1 Head Assy. , Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer , 

Outer 
2 Washer, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #f0-32x1/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, 

Rd. Hd. #10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

APPUCATION 

GGU-4802S Service Generator 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6001A,B,C,D, 

GGU-6001A,B,C,D,E,F,G,H, 
J, K, K-1, L, R, s, S-1, T, U, V, W, GENERATOR PARTS LIST 

E, F, G, H,J, K, K-1, 
L,R,S,S-1,T,U,V,W 

(Issued 6-22-56) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term 
GGU- 32 2 Bushing, Ins., Term. Stud 
GGU-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

10-32 
GGU-28 1 Stud, Arm. Term., 

1/4-28 
GGU-40 1 Lead Assembly 

X- 3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU-1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
10-32 

l2X-196 1 Lockwasher, Ground Sc. , 10 
8X-321 1 Screw, Ground, Rd. Hd. 

10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GGU-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-261 1 Key, Woodruff, 6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGU-1003 1 Head Assy., Drive End 

GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

GBM-127 
GBM-128 

GG-164 
GGU-3 

GGW-52 

12X-196 

X-295 

X-489 

1 
1 

2 
1 
3 

3 

1 

1 

Inner 
Retainer, Bearing 
Retainer, Felt Washer, 
Outer 
Washer, Felt 
Head, Drive End 
Screw, Brg. Retainer, Rd. 
Hd. 10- 32x1/2 
Lock washer, Retainer 
Sc., 10 

BEARING, BALL, S. A. E. 
203 
Oiler 

Miscellaneous Parts 
GCE-24 1 Band, Cover 

8X-714 1 Screw, Cover Band, Rd. Hd. 
10-32x1 1/2 

Comm. End Head Assembl:z: & Parts Used With 
8X-794 1 Nut, Cover Band, Square 

10-32 
GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 
GBW-45 2 
GCJ-26 2 

GGU-38A 1 

12X-195 3 
X-489 1 

8X-888 3 

GGU-2012S 1 
12X-195 2 

8X-305 2 

Head Assy. , Comm. End 
Gasket,C.E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy. , Partial, C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABS. 
BRONZE 

Lockwasher, Cover Sc. , 8 
Oiler 
Screw, C. E. Cover, Fill. 
Hd. 8- 32x5/16 

BRUSH SET, SERVICE 
Lockwasher, Lead Sc., 8 
Screw, Brush Lead, Rd. Hd. 
8-32x1/4 

NOTE: * CURRENT- VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part 
number applying to assembly wanted. 

(Continued on Reverse Side.) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 

----- ----

j 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGU-6001A, B, C, D, E, F, G, H, J, 
K, K-1, L, R, S, S-1, T, U, V, W 

GENERATOR PARTS (Cont. ) 

Assembly No. 

GGU-6001A 
GGU-6001B 
GGU-6001C 
GGU-6001D 
GGU-6001E 
GGU-6001F 
GGU-6001G 
GGU- 6001H 
GGU-6001J 
GGU-6001K 
GGU-6001K-1 
GGU-6001L 
GGU-6001R 
GGU-6001S 
GGU- 60018-1 
GGU-6001T 
GGU-6001U 
GGU-6001V 
GGU-6001W 

Spacer Pulley Regulator 

None SP-1913 VAV-6001B 
GEG-55 SP-935 VAV-4002C 
GEG-55 SP- 880 VAV-4401B 
GEG-55 SP-929 VAV-4401B 
GEG-55 SP- 887 VAV-6001B 
GEG- 55 SP-894 VAV-6001B 
None SP-1977 VAV-6001B 
GEG-55 SP-976 VAV-6001B 
GEG-55 SP-887 VBA-6001A 
GEG-55 SP-983 VAV-6001B 
GEG-55 SP-983 VAV-6005A 
GEG-55 SP-984 VBA-4206B 
None PU -1014 VAV-6001B 
None None 
None None VAV-6001B 
GEG-55 PU-9 VAV-6001B 
GEG-55 PU-10 VAV-6001B 
None PU -1041 VAV-6001B 
GEG-55 PU-58 VBA-4205A 

UNIT APPLICATION 

GGU-6001A, E, G, H, R Chrysler, DeSoto, Dodge, 
Plymouth 

GGU-6001B :Frazer Kaiser 
GGU-6001C, D Packard 
GGU· 6001F K Dodg:e CTruckT 
GGU-6001J Checker Cab 
GGU-6001K-1 Brockway Truck 
GGU-6001L Four Wheel Drive 
GGU-6001T U V Chrysler 
GGU-6001S A-.L Service 
GGU-60018-1 Chrysler Service 
GGU-6001W Diamond T. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis . 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6001KF,FF-S1 GENERATOR PARTS LIST GGU-6001KF, FF-81 

(Issued 5-6-54) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

DK-23C 
GGU-2001A 
GBY-38A 

GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU-1005S 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGU-1007S 
GGU-10088 

MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

12X-196 
8X-321 

12X-1014 

No. 
Used Name of Part 

2 Bolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins. , Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins. , Term. Stud 
1 COIL ASSY. , FIELD, 

COMPLETE 
1 Stud, Field Term. , 

#10-32 
1 Stud, Arm. Term. , 

1/4-28 
1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Pin, Dowel 
1 Washer, Plain, Arm Term. 
2 Lockwasher, Field Term., 

#10 
2 Lockwasher, Arm. Term. , 

1/4 
2 Nut, Arm. Term. , Hex. , 

1/4-28 
2 Nut, Field Term. , Hex. 

#10-32 
1 Lockwasher, Ground Sc. , #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
2 Lockwasher, Thru Bolt, 5/16 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GEG-55 1 Spacer, Arm. Shaft 
GGU-2006FF 1 Armature Assembly 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
• 1 Pulley, Drive 

X-261 1 Key, Woodruff, #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003B 1 Head Assy. , Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGU-3B 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32xl/2 
12X-196 3 Lock:washer, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

GCE-24S 1 Band, Cover 
8X-714 1 Screw, Cover Band, Rd. Hd. 

Comm. End Head Assembly & Parts Used With #10-32x1 1/2 

GGU-2002BS 
GGU-33 
GGU-34 
GGU-41 
GGU-1002E 

GBW-45B 
GCJ-26 
GGU-38A 

12X-195 
X-489 

8X-888 

GGU-2012S 
12X-195 

8X-305 

1 
1 
1 
1 
1 
2 
2 
1 

Head Assy. , Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy., Partial, C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABSORBENT 
BRONZE 

3 Lockwasher, Cover Sc. , #8 
1 Oiler 
3 Screw, C. E. Cover, Fill. 

Hd., #8-32x5/16 
1 BRUSH SET, SERVICE 
2 Lockwasher, Lead Sc. , #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 

8X-794 1 Nut, Cover Band, Square 
#10-32 

• See table following parts list for part number 
applying to assembly wanted. 

ASSEMBLY NO. 

GGU-6001KF 
GGU-6001FF-S1 

UNIT 

GGU-6001KF 
GGU-6001FF-S1 

PULLEY 

SP-983S 
None 

APPLICATION 

Chrys. Ind. Dodge (Tr.) 
Chrysler Service Gen. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6002A, B, D, S, S1 GENERATOR PARTS LIST GGU-6002A, B, D, S, S1 

(Issued 2-24-55) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23C 
GGU-2001 
GBY-38A 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGU-1007 
GGU-1008 

MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

12X-196 

8X-321 

12X-1014 

2 Bolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins.,Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSEMBLY, FIELD 

COMPLETE 
1 

1 

1 
1 
1 
1 
2 
1 
2 

2 

2 

2 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field, Term., 
#10 
Lockwasher, Arm. Term., 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

1 Lockwasher, Ground Screw, 
#10 

1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 
GBW-45 2 
GCJ -26 2 
GGU-38A 1 

12X-195 

X-489 
8X-888 

GGU-2012S 
12X-195 

8X-305 

3 

1 
3 

1 
2 
2 

Head Assembly, Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy. , Partial C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABSORBENT 
BRONZE 

Lockwasher, Cover Screw, 
#8 
Oiler 
Screw1 C. E. Cover, Fill. 
Hd. #8-32x5/16 

BRUSH SET, SERVICE 
Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shaft 
GGU-2046F 1 ARMATURE 

* 1 Pu tley, Drive 
X-263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1045 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
GGU-45 
GGW-52 

12X-196 

X-298 

X-489 

GCE-24 
8X-714 

SX-794 

1 Head Assy. , Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, Rd. 

Hd. #10-32x1/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#204 
1 Oiler 

Misce tlaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

NOTE: VAV-6001B CURRENT-VOLTAGE 
REGULATOR is used with but is 
not a part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. I 
GGU-6002A 
GGU-6002B 
GGU-6002D 
GGU-6002S 
GGU -6002-S1 

UNIT I 

GGU -6002A, B, D 
GGU-6002S 
GGU -6002 -S1 

Pulley 

SP-965 
PU-108 
PU -145 

None 
None 

APPLICATION 

Dodge (Truck) 
A-L Service 
Chrysler Service 

Prinred in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenrhesis 
rhey are for reference only. By srocking sub-paris rhe 
complere parr can be assembled as needed." 

Equipmenr & Pans Lisr Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6004A,B,C,D,S1 GENERATOR PARTS LIST GGU-6004A, 

B,C,D,S1 
(Issued 10-6-55) 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 

GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field. Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. Term. Stud 
GGU-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU -1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc., #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 

5/16 

Comm. End Head Assembly & Parts Used With 

GGU -53 1 Gasket, Brg. Retainer 
GGU -1050 1 Retainer Assy., Bearing 
GGU-51 1 Retainer, Felt Washer 
GGU-52 1 Washer, Felt 
GGU-2012S 1 BRUSH SET, SERVICE 
GGU -2048S 1 Head Assy. , Comm. End 
GBW-45 2 Spring, Brush 
GGJ -26 2 Arm, Brush 

GGW-19 1 Retainer, Outer 
8X-118 4 Screw, Brg. Retainer, Fill. 

12X-195 
8X-305 

X-489 
X-3135 

12X-3192 

Hd. #10-32x3/4 
2 Lockwasher, Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 
1 
4 

Oiler 
BEARING, BALL 
Lockwasher, Retainer Sc. ,#10 

Armature Assembly & Parts Used With 

Part No. 
No. Used 

GBM-21B 1 
GGU-2054F 1 
GGW-34� 1 
GGW-40 1 
GGW-71� 1 

* 1 
X-263 1 

12X-864 1 
X-3187� 1 

Name of Part 

Nut, Arm. Shaft, D. E. 
ARMATURE 
Coupling 
Spacer, Arm. Shaft 
Washer, Coupling Sc. 
Pulley, Drive 
Key, Woodruff, #8 
Lockwasher, Shaft, D. E. 
Screw, Coupling Mtg., Rd. Hd. 
1/4-20x1/2 

Drive End Head Assembly & Parts Used With 
GGU-1045 1 Head Assy., Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

Outer 
GGF-11 1 Gasket, Brg. Retainer 
GGF-12 1 Retainer, Felt Washer, 

Inner 
GGF-13 1 Retainer, Bearing 
GGU-45 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Sc., #10 
X-298 1 BEARING, BALL, S. A. E 

#204 
X-489 1 Oiler 

Miscellaneous Parts 

GCE-24 1 Band, Cover 
8X-714 1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square 

#10-32 

NOTE: VAV-6001B CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator. 

� Part of GGU -6004A only. 
* See table following parts list for part 

number applying to assembly wanted. 

Assembly No. 

GGU-6004A 
GGU-6004B 
GGU-6004C 
GGU-6004D 
GGU-6004-81 

UNIT 

GGU-6004A 
GGU-6004B, D 
GGU-6004C 

Pulley 

PU-34 
SP-965 
PU-145 
PU-148 
None 

APPLICATION 

Chrvsler (8) 

Dode:e Tr. 
. GGU-6004-81 

Printed 1n U.S. A. SerVIce Gen 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6005A, B, C, S, S1 GENERATOR PARTS LIST GGU -6005A, B, C, S, S1 

(Issued 6-22-55) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt, Thru GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGU-2001 1 Frame & Field Assembly * 1 Spacer, Arm. Shaft 
GBY-38A 2 Screw, Pole Shoe GGU-2059F 1 ARMATURE ASSEMBLY 
GDW-44 1 Washer, Ins., Arm. Term. GAR-171 2 Snap Ring 
GGU-30 1 Washer, Ins., Field Term. GR-32 2 Retainer, Felt Washer 
GGU-31 1 Washer, Plain, Field Term. * 1 Pulley, Drive 
GGU-32 2 Bushing, Ins. , Term. Stud X-261 1 Key, Woodruff, #6 
GGU-1005 1 COIL ASSEMBLY, FIELD, 12X-864 1 Lockwasher, Shaft, D. E. 

COMPLETE 
GGU-27 1 Stud, Field Term. , Drive End Head Assembly & Parts Used With 

#10-32 
GGU-28 1 Stud, Arm. Term. , GGU-1003 1 Head Assy., Drive End 

1/4-28 GBM-124 1 Gasket, Brg. Retainer 
GGU-40 1 Lead Assembly GBM-125 1 Retainer, Felt Washer, Inner 

X-3092 1 Terminal GBM-127 1 Retainer, Bearing 
GGU -1007 1 Coil, Field, Left GBM-128 1 Retainer, Felt Washer, Outer 
GGU-1008 1 Coil, Field, Right GG-164 2 Washer, Felt 

MN-21 2 Pin, Dowel GGU-3 1 Head, Drive End 
SW-634 1 Washer, Plain, Arm. Term. GGW-52 3 Screw, Brg. Retainer, Rd. 

12X-196 2 Lockwasher, Field Term., Hd. #10-32x1/2 
#10 12X-196 3 Lockwasher, Retainer 

12X-199 2 Loc kwasher, Arm. Term., Screw, #10 
1/4 X-295 1 BEARING, BALL, S. A. E. 

8X-1063 2 Nut, Arm. Term. , Hex. #203 
1/4-28 X-489 1 Oiler 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 Miscellaneous Parts 

12X-196 1 Lockwasher, Ground Screw, 
#10 GCE-24 1 Band, Cover 

8X-321 1 Screw, Ground, Rd. Hd. 8X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x5/16 #10-32x1 1/2 

12X-1014 2 Lockwasher, Thru Bolt, 5/16 8X-794 1 Nut, Cover Band, Square 
#10-32 

Comm. End Head Assembly & Parts Used With 

DA-22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBJ-25 1 
GBJ-32A 1 

GGU-2012S 1 
GGU-2060S 1 
GBW-45 2 

GCJ-26 2 
12X-195 2 
12X-196 3 
12X-199 1 

X-295 1 

8X-305 2 

X-489 1 
8X-870 3 

Washer, Brg. Retaining 
Washer, Plain, Felt Retaining 
Screw, Brg. Retaining 
Washer, Felt 
Gasket, C. E. Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Spring, Brush 
Arm, Brush 

Lockwasher, Lead Screw, #8 
Lockwasher, Cover Screw, #10 
Lockwasher, Brg. Retaining 
Screw, 1/4 
BEARING, BALL, S. A. E. 
#203 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
Screw, Cover, Fill. Hd. 
#10-32x5/16 

NOTE:* CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part number 
applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth.,sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No. Pulley 

GGU-6005A SP-1977 
GGU-6005B SP-887 
GGU-6005C PU-58 
GGU-60058 None 

GGU -6005 -Sl None 

GGU-6005A, B, C, S, Sl GENERATOR PARTS LIST (Continued) 

Spacer Regulator 

None VAV-6001B 
GEG-55 VBA-6001A 
GEG-55 VBA-4205A 
GEG-55 VBA-4205A 

(Positive) 
VBA-4206A 

(Negative) 
GEG-55 VAV-6001B 

UNIT 

GGU-6005A 
GGU-6005B 
GGU-6005C 
GGU-6005S 
GGU-6005-Sl 

Printed in U.S. A. 

"NOTE: Where pan numbers are shown in parenthoesis 
they aroe for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

APPLICATION 

DeSoto (Taxi) 
Checker Cab 
Diamond T 
A-L Service Gen. 
Chrysler Service 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6006A,AA,B,C,D, GENERATOR PARTS LIST 
E,F,G,G-A,H,J,K,S1 

GGU-6006A, AA, B, C, D, 
E,F,G,G-A,H,J,K,S1 

(Issued 5-13-54) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23C 
GGU-2001 
GBY-38A 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGU-1007 
GGU-1008 

MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

12X-196 

8X-321 

12X-1014 

2 Bolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins. , Field Term. 
1 Washer, Plain, Field Term 
2 Bushing, Ins., Term. Stud 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Stud, Field Term. , 

4H0-32 
1 

1 
1 
1 
1 
2 
1 
2 

Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Pin, Dowel 
Washer, Plain, Arm. Term 
Lockwasher, Field Term., 
#10 

2. Lockwasher, Arm. Term. , 
1/4 

2 Nut, Arm. Term. , Hex. 
1/4-28 

2 Nut, Field Term. , Hex. 
#10-32 

1 Lockwasher, Ground Screw, 
#10 

1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GGU-53 
GGU-1050 
GGU-51 
GGU-52 
GGU-2012S 
GGU-2048S 
GBW-45 
GCJ-26 

GGW-19 
8X-118 

12X-195 
8X-305 

X-489 
X-3135 

12X-3192 

1 Gasket, Brg. Retainer 
1 Retainer Assembly, Bearing 
1 Retainer, Felt Washer 
1 Washer, Felt 
1 BRUSH SET, SERVICE 
1 Head Assembly, Comm. End 
2 Spring, Brush 
2 Arm, Brush 
1 Retainer, Outer 
4 Screw, Brg. Retainer, Fill. 

Hd. #10-32x3/4 
2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 
1 Oiler 
1 BEARING, BALL 
4 Lockwasher, Retainer Sc. , 

#10 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGU-2042F 1 ARMATURE 

* 1 Coupling 
GGW-40 1 Spacer, Arm. Shaft 

* 1 Washer, Coupling Screw 
* 1 Pulley, Drive 

X-263 1 Key, Woodruff, #8 
12X-864 1 Lockwasher, Shaft, D. E. 

* 1 Screw, Coupling Mtg. , 
1/4-28 

Drive End Head Assembly & Parts Used With 

GGU-1045 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
GGU-45 
GGW-52 

12X-196 

X-298 

X-489 

GCE-24 
8X-714 

8X-794 

1 Head Assembly, Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32xl/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S.A.E. 

#204 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: VAV-6001B CURRENT VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stoCking sub-pans the 
complete pan can be assembled as needed."' 

Equipment & Parts List Binder 



ELEC1xiC AUTO-LITE EQCJIPMENT & PARTS LISTS 
GGU-6006A�AA,B,C,D, GENE RATOR PAR TS LIST (Cont.) 
E,F,G,G-A,H,J,K,S1 

Assembly No. 

GGU-6006A 
GGU-6006AA 
GGU-6006B 
GGU-6006C 
GGU-6006D 
GGU-6006E 
GGU-6006F 
GGU-6006G 
GGU-6006G-A 
GGU-6006H 
GGU�6006J 
GGU-6006K 
GGU-6006S1 

Coupling Washer Pulley 

None None PU-60 
GGW-87 GGW-88 PU-60 
None None PU-61 
None None PU-62 
GGW-34 GGW-71 PU-63 
None None PU-95 
None None PU-96 
None None PU-97 
GGW-87 GGW-88 PU-97 
None None PU-98 
GGW-34 GGW-71 PU-97 
None None PU-90 
None None None 

UNIT 

GGU-6006A,B E 
GGU-6006AA, C, 
F G G-A H J 
GGU-6006D 
GGU-6006K 
GGU-6006-51 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Screw 

None 
X-3226 
None 
None 
X-3187 
None 
None 
None 
X-3226 
None 
X-3187 
None 
None 

APPLICATION 

DeSoto (8) 

Chry. (8) DeSoto (8) 
Chrysler (8) 
Dodge (Truck) 
Service Generator 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6007A,S GENERATOR PARTS LIST GGU·6007A,S 

(Issued 12-10·52) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 
No. Used 

DK·23C 2 
GGU-2001 1 
GBY-38A 2 

GDW-44 1 
GGU•30 1 
GGU-31 1 
GGU-32 2 
GGU-1005 1 

GGU-27 1 

GGU-28 1 

GGU-40 1 
X-3092 1 

GGU-1007 1 
GGU-1008 1 

MN-21 2 
SW-634 1 

12X·196 2 

12X-199 2 

8X-1063 2 

8X-1377 2 

12X-196 1 
8X-321 1 

12X-1014 2 

Name of Part 

Bolt, Thru 
Frame & Field Assembly 

Screw, Pole Shoe 
Washer,Ins.,Arm. Term. 
Washer,Ins.,Field Term., . 

Washer .Plain, Field Term..! 

Bushing,Ins., Term. Stud 
COIL ASSY. , FIELD, 
COMPLETE 

Stud, Field Term., 
#10-32 
Stud, Arm. Term., 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Pin,Dowel 
Washer,Plain,Arm. Term 
Lockwasher, Field Term., 
#10 
Lockwasher,Arm. Ter m., 
1/4 
Nut, Arm. Term. , 
Hex. 1/4-28 
Nut, Field Term., Hex. 
#10-32 

Lockwasher, Ground Sc. , # 10 
Screw, Ground, Rd. Hd. 
#10-32x5/16 
5/16 Lockwasher, Thru Bolt, 

Part No. 
No. Used Name of Part 

GBM-21B 
GGU-2061F 
GAR-171 

GR-32 
* 

X-263 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSY. 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #8 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGU-1045 1 Head Assy., Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

GGF-11 
GGF-12 

GGF-13 
GGU-45 
12X-196 

X·298 

8X·311 

X-489 

GCE-24 
8X-714 

8X-794 

1 
1 

1 
1 
3 

1 

3 

Outer 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Head, Drive End 
Lockwasher, Retainer 
sc.' #10 
BEARING, BALL, S.A.E. 
#204 
Screw, Brg. Retainer, 
Rd. Hd. f10-32x3/8 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x 1 1/2 
1 Nut, Cover Band, Square 

Comm. End Head Assembl}': & Parts Used With #10-32 

DA-22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBI-25 1 
GB1·32A 1 
GGU-2012S 1 
GGU-2060S 1 

GBW-45 2 
GCI-26 2 
12X-195 2 
12X-196 3 

12X-199 1 

X-295 1 

8X-305 2 

X-489 1 
8X-870 3 

Washer, Bearing Retaining 
Washer, Plain, Felt Retaining 
Screw, Bearing Retaining 
Washer, Felt 
Gasket,C.E. Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Spring, Brush 
Arm, Brush 

Lockwasher, Lead sc. , #8 
Lockwasher, Cover Screw, 
#10 
Lockwasher, Brg. Retaining 
Sc., 1/4 
BEARING,BALL,S.A. E. 
#203 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
Screw, Cover, Fill. Hd. 
#10-32x5/16 

NOTE: VBA-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* see table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGU-6007A 
GGU-6007S 

UNIT 

Pulley 

SP-829 
None 

APPLICATION 

GGU·6007A,S Duplex Truck 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGU-6008A, B, C, D, S1 GENERATOR PARTS LIST GGU-6008A, B, C, D, S1 
(Issued 10-15-54) 

Frame & Field Assembly & Parts Used With Armature Assemblz & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt, Thru GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGU-2001 1 Frame & Field Assembly GGU-2063F 1 ARMATURE 
GBY-38A 2 Screw, Pole Shoe GGW-40 1 Spacer, Arm. Shaft 
GDW-44 1 Washer, Ins., Arm. Term. * 1 Pulley, Drive 
GGU-30 1 Washer, Ins., Field Term. X-263 1 Key, Woodruff, #8 
GGU-31 1 Washer, Plain, Field Term 12X-864 1 Lockwasher, Shaft, D. E. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GGU-1005 1 COIL ASSEMBLY, FIELD, Drive End Head Assembly & Parts Used With 

COMPLETE 
GGU-27 1 Stud, Field Term., GGU-1045 1 Head Assy., Drive End 

#10-32 GGF-9 2 Washer, Felt 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGF-10 1 Retainer, Felt Washer, 

Outer 
GGU-40 1 Lead Assembly GGF-11 1 Gasket, Brg. Retainer 

X-3092 1 Terminal GGF-12 1 Retainer, Felt Washer, 
GGU-1007 1 Coil, Field, Left Inner 
GGU-1008 1 Coil, Field, Right GGF-13 1 Retainer, Bearing 

MN-21 2 Pin, Dowel GGU-45 1 Head, Drive End 
SW-634 1 Washer, Plain, Arm. Term. GGW-52 3 Screw, Brg. Retainer, 

12X-196 2 Lockwasher, Field Term., Rd. Hd. #10-32x1/2 
#10 12X-196 3 Lockwasher, Retainer 

12X-199 2 Lockwasher, Arm. Term. , Screw, #10 
1/4 X-298 1 BEARING, BALL, S. A. E. 

8X-1063 2 Nut, Arm. Term., Hex. #204 
1/4-28 X-489 1 Oiler 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 Miscellaneous Parts 

12X-196 1 Lockwasher, Ground Screw, 
#10 GCE-24 1 Band, Cover 

8X-321 1 Screw, Ground, Rd. Hd. 8X-714 1 Screw Cover Band, Rd. Hd. 
#10-32x5/16 #10-32x1 1/2 

12X-1014 2 Lockwasher, Thru Bolt, SX-794 1 Nut, Cover Band, Square 
5/16 #10-32 

Comm. End Head Assemblz & Parts Used With 

GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 
GBW-45 2 
GCJ-26 2 
GGU-38A 1 

12X-195 3 

X-489 1 
8X-888 3 

GGU-2012S 1 
12X-195 2 

8X-305 2 

Head Assy. , Comm. End 
Gasket, C. E. Cover 
Cover, Carom. End 
Wick, Felt 
Head Assy., Partial, C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABSORBE1 
BRONZE 

Lockwasher, Cover Screw, 
#8 
Oiler 
Screw, C. E. Cover, Fill. 

I Hd. #8-32x5/16 
BRUSH SET, SERVICE ! 
Lockwasher, Lead Screw, #8 ! 

Screw, Br. Lead, Rd. Hd. I 
#8-32x1/4 

I 

NOTE: VAV -6001B CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GGU-6008A 
GGU-6008B 
GGU-6008C 
GGU-6008D 
GGU-6008-81 

UNIT 

GGU-6008A B C D 
GGU-6008-Sl 

Pulley 

PU-62 
PU-63 
PU-60 
PU-61 
None 

APPLICATION 

Dodgel8l 
Service Generator 

Printed 10 U.S. A. File in 

"NOTE: W'here parr nu.· ... �rs are shown in parenthesis 
they are for reference o"ly. By stocking sub-parts the 
complete part can be as .. ·,;;bled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6009A,B,C,D,S1 GENERATOR PARTS LIST GGU-6009A, 

B,C,D,S1 
sued 10-6-55 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 

GDW-44 1 Washer, Ins.,Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGU-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU-1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc. , #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2002S 1 Head Assy., Comm. End 
GGU-33 1 Gasket,C.E.Cover 
GGU-34 1 Cover,Comm. End 
GGU-41 1 Wick, Felt 
GGU-1002A 1 Head Assy.,Partial,C.E. 

GBW-45 2 Spring, Brush 
GCJ -26 2 Arm, Brush 

GGU -38A 1 BEARING, ABS. 
BRONZE 

12X-195 3 Lockwasher, Cover Sc., #8 
X-489 1 Oiler 

8X-888 3 Screw, C. E. Cover, 
Fill. Hd. #8-32x5/16 

GGU-2012S 1 BRUSH SET, SERVICE 
12X-195 2 Lockwasher, Lead Sc., #8 

8X-305 2 Screw, Br, Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GGU-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-261 1 Key, Woodruff, #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGU-1064 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGU-64 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Loc kwasher, Retainer 

Sc., #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 
GCE-24 1 Band, Cover 

8X-714 1 Screw Cover Band, Rd. Hd. 
#10-32x1 1/2 

8X-794 1 Nut, Cover Band, Square 
#10-32 

Note:-VAV-6001B CURRENT-VOLTAGE 
REGULATOR is used with but is not a part of 
this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Spacer Pulley 

GGU-6009A None SP-1977 
GGU-6009B None PU-1041 
GGU-6009C None PU-1014 
GGU-6009D GEG-55 SP-976 
GGU -6009-81 GEG-55 None 

UNIT APPLICATION 
GGU-6009A B 
GGU-6009C Plymouth (8) 
GGU-6009D Dodg_e Tr. 
GGU -6009-S1 Service Generator 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU -6011A GENERATOR PARTS LIST GGU-6011A 

(Issued 10-20-53) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23C 
GGU-2001 
GBY-38A 

GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU-1005 

GGU-27 
GGU-28 
GGU-40 

.X-3092 
GGU-1007 
GGU-1008 

M N-21 
SW-634 

12X-196 

12X-199 

SX-1063 

8X-1377 

12X-196 
8X-321 

12X-1014 

2 Bolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins. , Field T 2nr,. 

1 Washer, Plain, Fi.eld Term. 
2 Bushing, Ins. , Term. Stud 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Stud, Field Term, #10-32 
1 Stud, Arm. Term. , 1/4-28 
1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term., 

1/4 
2 Nut, Arm. Term. , Hex. 

1/4-28 
2 Nut, Field Term. , Hex. 

#10-32 
1 Lockwasher, Ground Sc. #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
2 Lockwasher, Thru Bolt, 5/16 

Corum. End Head Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ-32A 
GDZ-2012S 
GGU-2066S 
GBW-45 
GCJ-26 
12X-195 
12X-196 

12X-199 

X-295 
8X-305 

X-489 
8X-870 

1 Washer, Brg. Retaining 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining 
1 Washer, Felt 
1 Gasket, Cover 
1 Cover, Comm. End 
1 BRUSH SET, SERVICE 
1 Head Assy., Corum. End 
2 Spring, Brush 
2 Arm, Brush 
2 Lockwasher, Lead Sc., #8 
3 Lockwasher, C. E. Cover Sc. , 

#10 
1 Lockwasher, Brg. Retaining 

Screw 1/4 
1 BEARING, BALL, S. A. E. #203 
2 Screw, Br. Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler 
3 Screw, Cover, Fill. Hd. 

#10-32x5/16 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM -21B 1 
GEG-55 1 
GGU-2059F 1 
GAR-171 2 

GR-·32 2 

PU-106 1 
X-261 1 

12X-864 1 

Nut, Arm. Shaft, D. E. 
Spacer, Arm. Shaft 
ARM ATURE ASSEM BLY 

Snap Ring 
Retainer, Felt Washer 
Pulley Drive 
Key, Woodruff, #6 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003 1 Head Assy. , Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG--164 2 Washer, Felt 

GGU-3 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

M iscellaneous Parts 

GCE-24 
SX-714 

8X-794 

1 
1 

1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 

NOTE:-VBA-4206A CURRENT VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GGU-6011A Willys 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6012A, S1 GENERATOR PARTS LIST GGU-6012A,S1 

(Issued 8-26-53) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins. ,Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer,Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGU-1005 1 COIL ASSY. , FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU-1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer,Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut,Arm. Term. ,Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Screw,# 10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Part No. 
No. Used Name of Part 

GBM-21B 
GGU-2046F 
GGW-40 

* 

X-263 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE 
1 Spacer, Arm. Shaft 
1 Pulley, Drive 
1 Key, Woodruff, #8 
1 Lockwasher,Shaft, D.E. 

Drive End Head Assembly & Parts Used With 
GGU-1065 1 Head Assy. ,Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt 

GGF-11 
GGF-12 

GGF-13 
GGU-65 

12X-196 

X-298 

8X-311 

X-489 

GCE-24 
8X-714 

8X-794 

1 
1 

1 
1 
3 

1 

3 

1 

Washer, Outer 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Head,Drive End 
Lockwasher, Retainer 
Sc., #10 
BEARING,BALL, S.A.E. 
#204 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x3/8 
Oiler 

Miscellaneous Parts 
1 Band, Cover 
1 Screw Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 
Comm. End Head Assembly & Parts Used With 

NOTE: VAV-6001B CURRENT VOLTAGE 
REGULA TOR is used with but is not a 
part of this generator. 

GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 

GBW-45 2 
GCJ-26 2 

GGU-38A 1 

12X-195 3 
X-489 1 

8X-888 3 

GGU-2012S 1 
12X-195 2 

8X-305 2 

Head Assembly, Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy. , Partial, C. E. 

Spring, Brush 

* See table following parts list for part 
number applying to assembly wanted. 

Arm, Brush 
BEARING, ABS. 
BRONZE 

Lockwasher, Cover Sc. , #8 
Oiler 
Screw, C. E. Cover, Fill. 
Hd. #8-32x5/16 

BRUSH SET, SERVICE 
Lockwasher, Lead Screw, #8 
Screw, Br. Lead, Rd. Hd. 
#8-32x1/4 

Printed in U.S. A. 

Assembly No. 

GGU-6012A 
GGU-6012-S1 

UNIT 

GGU-6012A 
GGU-6012-S1 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Pulley 

PU-107 
None 

APPLICATION 

Dodge (Truck) 
Service Generator 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGU-6013B, C, D, E, S1 GENERATOR PARTS LIST GGU-6013B,C,D,E,S1 

(Issued 1-11-56) 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGU-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

l/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU-1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Loc kwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm, Term., 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc., #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 
DA-39 1 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt 

GGU-2012S 1 BRUSH SET, SERVICE 
GGU -2070S 1 Head Assy. , Comm. End 
GBW-45 2 Spring, Brush 
GCJ -26 2 Arm, Brush 

GGW -93 1 Retainer, Outer 
12X-195 2 Lockwasher, Lead Sc., #8 

X-295 1 BEARING, BALL, S. A. E. #203 
8X-305 2 Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 
X-489 1 Oiler 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGU-2071F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GGW -40 1 Spacer, Arm. Shaft 
GGW-88t 1 Washer, Coupling Screw 
GGW-99t 1 Coupling 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-263 1 Key, Woodruff, #8 

Armature Assembly & Parts (Continued) 
Part No. 

No. Used Name of Part 

12X-864 
X-3226t 

1 Loc kwasher, Shaft, D. E. 
1 Screw, Coupling Mtg., Hex. 

Hd. 1/4-20x5/8 

Drive End Head Assembly & Parts Used With 
GGU-1045 1 Head Assy., Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

GGF-11 
GGF-12 

GGF-13 
GGU-45 

GGW-52 

12X-196 

X-298 

X-489 

1 
1 

1 
1 
3 

3 

1 

1 

Outer 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x1/2 
Lockwasher, Retainer 
Screw, #10 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Miscellaneous Parts 
GCE-24 1 Band, Cover 

8X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

8X-794 1 Nut, Cover Band, Square 
#10-32 

NOTE:* CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

t Used only with GGU -6013C, D 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Pulley Regulator 

GGU-6013B PU-61 VAV-6001B 
GGU-6013C PU-60 VAV-6001B 
GGU-6013D PU-95 VAV-6001B 
GGU-6013E PU-182 VBA-6001A 
GGU-6013-81 None VAV -6001B 

UNIT APPLICATION 

GGU-6013B Chl'YS ler (8) 
GGU-6013C Chrysler (8) Canada 
GGU-6013D DeSoto {8) Canada 
GGU -6013 E Checker Cab 
GGU -6013-81 Chrys. Service 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-4801A, B, C, D, E, EN, F, S GENERATOR PARTS LIST GGW-4801A, B, C, 

D,E,EN,F,S 
Issued 11-16-54 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGW-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

1 Frame & Field Assembly 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 

2 Bushing, Ins, , T8�·rr, Stud 1 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term., 

#10-32 
1 

1 
1 
1 
1 
2 
2 
1 
2 

Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field Term., 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-1003 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GHM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGW-3 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

#10 GGW-1024 1 Band, Cover 
12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

2 

2 

2 

2 
1 
2 
1 

Lockwasher, Arm. Term. 
1/ 4 
Nut, Arm. Term., Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Ground Sc. , #10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

NOTE: *CURRENT-VOLTAGE REGULATOR is 
used with but is not a prt of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Pulley Regulator 

GGW-4801A SP-1960 VBE-6101A 
GGW-4801B SP-1962 VBE-6104A 

Comm. End Head Assembly & Parts Used With GGW-4801C PU-1080 VBE-6101A 

GGU-2012BS 
GGW-2002S 
GAL-40C 
GCJ-26 

GGU-38A 
GGW-41 
GGY-45 

X-489 
12X-195 

8X-305 

1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
1 Cover, Bearing, C. E. 
2 Arm, Brush 
1 BEARING, ABS. BRONZE 
1 Wick, Felt 
2 Spring, Brush 
1 Oiler 
2 Lockwasher, Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 
GGW-2006F 
GAR-171 

GR--32 
* 

X-260 
12X-864 

1 Nut, Arm. Shaft, p. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

GGW-4801D SP-1986 
GGW-4801E PU-1001 
GGW-4801EN PU-1001 
GGW-4801F PU -1152 
GGW-4801S None 

UNIT 

GGW-4801A. C E 
GGW-4801B 
GGW-4801D 
GGW-4801EN 
GGW-4801F 
GGW-4801S 

Printed in U.S. A. 

VBE-6105A 
VBE-6101A 
VBE-6105A 
VBE-6101A 

APPLICATION 

Studebaker 
Hudson 
Willys 
Kaiser 
Hudson Nash 
Service Generator 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-4801A, B, C, D, E, EN, F, S GENERATOR PARTS LIST GGW-4801A, B, C, 

D,E,EN, F,S 
Issued 11-16-54 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGW-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

1 Frame & Field Assembly 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins. , Field Term. 
1 Washer, Plain, FieldTw:;:n,, 
2 Bushing, Ins., Term. :::li.ud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term., 

#10-32 
1 

1 
1 
1 
1 
2 
2 
1 
2 

Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field Term., 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-1003 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Fe 1t Washer, 

Outer 
GG-164 2 Washer, Felt 

GGW-3 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

#10 GGW-1024 1 Band, Cover 
12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

2 Lockwasher, Arm. Term. 
1/4 

2 Nut, Arm. Term. , Hex. 
1/4-28 

2 Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Ground Sc. , #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

NOTE:* CURRENT-VOLTAGE REGULATOR is 
used with but is not a prt of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Pulley Regulator 

GGW-4801A SP-1960 VBE-6101A 
GGW-4801B SP-1962 VBE-6104A 

Comm. End Head Assembly & Parts Used With GGW-4801C PU-1080 VBE-6101A 

GGU-2012BS 
GGW-2002S 
GAL-40C 
GCJ-26 

GGU-38A 
GGW-41 
GGY-45 

1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
1 Cover, Bearing, C. E. 
2 Arm, Brush 
1 BEARING, ABS. BRONZE 
1 Wick, Felt 
2 Spring, Brush 
1 Oiler 

GGW-4801D 
GGW-4801E 
GGW-4801EN 
GGW-4801F 
GGW-4801S 

UNIT 

SP-1986 VBE-6105A 
PU-1001 VBE-6101A 
PU-1001 VBE-6105A 
PU-1152 VBE-6101A 

None 

APPLICATION 
X-489 

12X-195 
8X-305 

2 Lockwasher, Lead Sc., #8 GGW-4801A, C E Studebaker 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
GGW-4801B 
GGW-4801D 
GGW-4801EN 

Armature Assembly & Parts Used With GGW-4801F 

GBM-21B 
GGW-2006F 
GAR-171 

GR-32 
• 

X-260 
12X-864 

1 Nut, Arm. Shaft, p. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Printed in U. S. A. 

GGW-4801S 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Hudson 
Willys 
Kaiser 
Hudson, Nash 
Service Generator 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGW-4802A,B,C GENERATO:i� PARTS LIST GGW -4802A, B, C 
(Issued 8-18-55) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GGW-2001 1 Frame & Field Assy. ** 1 Nut, Arm. Shaft, D. E, 
GDW-44 1 Washer, Ins., Arm. Term. ** 1 Spacer, Arm. Shaft 
GGU-30 1 Washer, Ins., Field Term. GGW-2006F 1 ARMATURE ASSY. 
GGU-31 1 Washer, Plain, Field Term. GAR-171 1 Snap Ring 
GGU-32 2 Bushing, Ins., Term, Stud GR-32 1 Retainer, Felt Washer 
GGW-1005 1 COIL ASSY., FIELD, ** 1 Pulley, Drive 

COMPLETE X-260 1 K ey, Woodruff, #5 
GGU-27 1 Stud, Field Term. , 12X-864 1 Lockwasher, Shaft, D. E. 

#10-32 
Drive End Head Assembly & Parts Used With GGU-28 1 Stud, Arm. Term., 

1/4-28 GGW-1072 1 Head Assy., Drive End 
GGU-40 1 Lead Assembly GBM-124 1 Gasket, Brg. Retainer 

X-3092 1 Terminal GBM-125 1 Retainer, Felt Washer, 
GGW-1007 1 Coil, Field, Left Inner 
GGW-1008 1 Coil, Field, Right GBM-127 1 Retainer, Bearing 

GK-38 2 Screw, Pole Shoe GBM-128 1 Retainer, Felt Washer, 
MN-21 2 Pin, Dowel Outer 
SW-634 1 Washer, Plain, Arm. Term. GG-164 2 Washer, Felt 

12X-196 2 Lockwasher, Field Term., GGW-52 3 Screw, Brg. Retainer, Rd. 
#10 Hd. #10-32x1/2 

12X-199 2 Lockwasher, Arm. Term., GGW-72 1 Head, Drive End 
1/4 12X-196 3 Lockwasher, Retainer Sc.,#10 

8X-1063 2 Nut, Arm. Term. , Hex. X -295 1 BEARING, BALL,S. A. E. #203 
1/4-28 X-489 1 Oiler 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 Miscellaneous Parts 

GK -20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 GGW-1024 1 Band, Cover 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground,Rd. Hd. 
#10-32x5/16 Note:-** CURRENT-VOLTAGE REGULATOR is 

Comm. End Head Assembly & Parts Used With used with but is not a part of the gene rat or. 

GGW-2002S 
GAL-40C 
GCJ-26 

GGU-38A 
GGW-41 
GGY -45 

X-489 
GGY-2012BS 

12X-195 
SX-305 

1 Head Assy., Comm. End ** See table following parts list for part number 
1 Cover, Bearing,C. E. applying to assembly wanted. 
2 Arm, Brush 
1 BEARING, ABS. BRONZE 
1 Wick, Felt 
2 Spring, Brush 
1 Oiler 
1 BRUSH SET, SERVICE 
2 Lockwasher, Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 

Assembly 
Number 

GGW-4802A 
GGW-4802B 
GGW-4802C 

Nut 

GBM-21B 
GBM-21B 
SP-357B 

Spacer 

None 
None 

GEG-55 

Pulley 

PU -1075 
PU-1164 
PU -177 

UNIT 

Regulator 

VBE-6104A 
VBE-6101A 
VBE-6101A 

APPLICATION 

GGW -4802A, B, C Hudson 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenth�sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGW-4803A GENERATOR PARTS LIST GGW-4803A 
(Issued 4-20-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-2036 
GAR-21 
GDW-44 
GGU-30 
GGU-31 
GGU-32 

GGW-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

1 Frame & Field Assembly 
1 Pin, Dowel 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSY. , FIELD, 

COMPLETE 
1 Stud, Field Term., 

110-32 
1 Stud, Arm. Term. , 

1/4-28 
1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Screw, Pole Shoe 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term., 

#10 
2 Lockwasher, Arm. Term. , 

1/4 
2 Nut, Arm. Term., Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
2 Bolt, Thru 
1 Lockwasher, Grd. Screw, 110 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGW-2035S 1 
GAL-40D 1 
GGW-41 1 
GGW-1035A 1 
GCJ-26 2 

GGU-38A 1 

GGY-45 2 
X-489 1 

GGY -2012BS 1 
12X-195 2 

8X-305 2 

Head Assy., Comm. End 
Cover, Bearing, C.E. 
Wick, Felt 
Head Assy., Partial, C. E. 

Arm, Brush 
BEARING; ABSORBENT 
BRONZE 
Spring, Brush 

Oiler 
BRUSH SET, SERVICE 
Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GGW-2037F 
GAR-171 

GR-32 
PU-1017 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1038 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGW-38 
GGW-52 

12X-196 

X-295 

X-489 

GAL-24K 
X-714 

8X-794 

1 Head Assy. , Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washer, Felt 
1 Head , Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Loc kwasher, Retainer 

Screw, 110 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Misce ltaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: VBE-6101A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GGW -4803A Nash (Canada) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6001A, AN, B, C, D, E, F, G, GGW-6001A, AN, B, C, D, E, 
H,J,K,L,P,P-1,Q,R,S,S1, GENERATOR PAR1S LIST F,G,H,J,K,L,P,P-1,Q,R, 
S1N, V, W, W-1,X, Y S,S1,S1N, V, W, W-1,X, Y 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GDZ-71j 1 Bracket, Gen. Mtg. 
GGW-2001 1 Frame & Field Assemb ly 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGW-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGW-1007 1 Coil, Field, Left 
GGW-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

8X-832j 2 Nut, Bracket Sc. , Hex. 
5/16-24 

8X-863j 2 Screw, Mtg. Brkt., Hex. Hd. 
5/16-24x1 1/4 

12X-1014j 2 Lockwasher, Bracket Sc. ,5/16 

Comm. End Head Assembly & Parts Used With 
GGU-2012S 1 BRUSH SET, SERVICE 

GGW-2002S 1 Head Assy., Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ -26 2 Arm, Brush 

GGU -38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY -45 2 Spring, Brush 

X-489 1 Oiler 
12X-195 2 Lockwasher, Lead Sc., #8 

8X-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

{Issued 1-12 -56) 

Armature Assembl� & Parts Used With 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GGW-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGW-1003 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGW-3 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Sc., #10 
X-295 1 BEARING, BALL, 

S.A.E. #203 
X-489 1 Oiler 

Miscellaneous Parts 
GGW-1024 1 Band, Cover 

t Used with GGW-6001G only. 

NOTE: *CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part 
number applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6001A, AN, B, C, D, E, 
F,G,H,J,K,L,P,P-1,Q,R, 
S,S1,S1N, V, W, W-1,X, Y 

GENERATOR PARTS ( Cont.) 

A ssembly No. Pul ley Spacer Regulator 

GGW-6001A SP-1936 None VBE-6001A 
GGW-6001AN SP-1936 None VBE-6003A 
GGW-6001B SP-1949 None VBE-6001A 
GGW-6001 C SP-1954 None VBE-6001A 
GGW-6001D SP-955 GEG-55 VBE-6001A 
GGW-6001E SP-1958 None VRP-4402C 
GGW-6001F SP-956 GEG-55 VRP-4402C 
GGW-6001G SP-963 GEG-55 VRP-4004P 
GGW-6001H SP-964 GEG-55 VBE-6001A 
GGW-6001J PU-1017 None VBE-6001A 
GGW-6001K PU-1004 None VBE-6001A 
GGW-6001L PU-1071 None VBE-6001A 
GGW-6001P SP-1949 None VBD-4001A 
GGW-6001P-1 SP-1949 None VRR-4008AX-1 
GGW-6001Q PU-1073 None VBE-6001A 
GGW-6001R PU-36 GEG-55 VRP-4004P 
GGW-6001S None GEG-55 
GGW-6001-81 None GEG-55 VBE-6001A 
GGW-6001-S1N None None VBE-6003A 
GGW-6001V SP-963 GEG-55 VRP-4004P 
GGW-6001W SP-1936 None VRP-4004P 
GGW-6001W-1 SP-1936 None VBE-6103A 
GGW-6001X PU-1004 None 
GGW-6001Y PU-83A GEG-55 VRP-4004F (35A mp.) 

VRP-4004P (40A mp.) 

UNIT APPLICATION 

GGW-6001A Chrysler (6), DeSoto, 
Dodge 

GGW-6001AN Chrvs ler In d. 
GGW-6001B C Dodge (Truck) Chrvs. In d .  
GGW -6001D, L Dodge (6) 
GGW-6001E, F Packar d (8) 
GGW-6001G R Diamon d T 
GGW-6001H Dodge (Truck) 
GGW -6001J, K Chrysler, DeSoto, Dodge, 

Doci£e (Truck) P lvmouth 
GGW-6001P Jov Mfg. ( Can . ) 
GGW-6001P-1 Jov Mfll. 
GGW-6001Q Chrvsler In d. , Dodge (6) 
GGW-6001S A-L Service 
GGW-6001-81, 
S1N Chrvs ler Service 
GGW-6001V, W, 
W-1 Buda 
GGW-6001X Win chare:er Coro. 
GGW-6001Y Continental 

Printed in U.S. A. File in 
Equipment & Parts Ust Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGN-6001BF,FF-S1,HF,KF GENERATOR PARTS LIST GGW-6001BF, 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-2001C 1 Frame & Field Assy. 
GDW-44 1 Washer,Ins. ,Arm. Term. 
GGU-30 1 Washer,Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Te:rm1 
GGU-32 2 Bushing, Ins , T'erm. St;.td 
GGW-1005S 1 COIL ASSY. , FIELD 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGW-10078 1 Coil, Field, Left 
GGW-1008S 1 Coil, Fielrl, Right 

GK-38 2 Screw Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. 

Term. 
12X-196 2 Lockwasher, Field Term. , 

#10 
12X-199 2 Lockwasher, Arm. Term., 

1/4 
8X-1063 2 Nut, Arm. Term. ,Hex. 

1/4-28 
8X-1377 2 Nut, Field Term. , Hex. 

#10-32 
GK-20A 2 Bolt, Thru 

12X-196 1 Lockwasher,Ground Sc. ,#10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 1 BRUSH SET, SERVICE 
GGW-2002BS 1 Head Assy. , Comm. End 
GAL-40C 1 Cover, Bearing,C. E. 
GCJ- 26 2 Arm, Brush 

GGU-38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY -45B 2 Spring, Brush 

X-489 1 Oiler 
12X-195 2 Lockwasher, Lead Sc. ,#8 

SX-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GGW-2006FF 1 ARMATURE ASSY. 
GAR -171 1 Snap Ring 

FF-S1,HF,KF 
(Issued 1-28-54) 

Armature Assembly & Parts (Cont. ) 
Part No. 

No. Used Name of Part 

GR-32 
* 

X-260 
12X-864 

1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher,Shaft,D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1003C 1 Head Assy. ,Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer,Felt Washer 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-123 1 Retainer,Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGW-3C 1 Head,Drive End 
GGW-52 3 Screw,Brg. Retainer, 

Rd. Hd. l110-32x1/2 
12X-196 3 Lockwasher, Retainer Sc. , 

#10 
X-295 1 BEARING,BALL,S. A 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

GGW-1024S 1 Band, Cover 

NOTE: VBE-6001AF CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part 
number applying to assem bly wanted. 

Assembly No. Spacer Pulley 

GGW-6001BF None SP-1949S 
GGW-6001FF-S1 GEG-55 None 
GGW-6001HF GEG-55 SP-964S 
GGW-6001KF None PU-1004S 

UNIT APPLICATION 

GGW-6001BF, HF, 
KF Dodge Tr. 
GGW -6001FF-S1 Service Generator 

E. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
co:nplete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6002A,B,C,D,E,S,S1 GENERATOR PARTS LIST GGW -6002A, B, C, 

D, E, S, S1 
(Issued 2-4-55) 

Frame & Field Assembly & Parts Used With Drive End Head Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GGW-2001 1 
GDW-44 1 
GGU-30 1 
GGU-31 1 
GGU-32 2 
GGW-1005 1 

GGU-27 1 

GGU-28 1 

GGU-40 1 
X-3092 1 

GGW-1007 1 
GGW-1008 1 

GK-38 2 
MN-21 2 
SW-634 1 

12X-196 2 

12X-199 2 

8X-1063 2 

8X-1377 2 

GK-20A 2 
12X-196 1 

12X-199 2 
8X-321 1 

Frame & Field Assembly 
Washer, Ins., Arm. Term. 
Washer, Ins., Field Term. 
Washer, Plain, Field Term. 
Bushing, Ins. , Term. Stud 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field Term., 
#10 
Loc kwasher, Arm. Term., 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Loc kwasher, Ground Screw, 
#10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

GGW-1031 
GGF-9 
G GF-10 

GGF-11 
GGF-12 

GGF-13 
GGW-31 
GGW-52 

12X-196 

X-298 

X-489 

GGW-1024 

1 Head Assy. , Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket, Bearing Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retain er, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#204 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: VBE-6001A CURRENT VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Pulley 

Comm. End Head Assembly & Parts Used With 
GGW-6002A 
GGW-6002B 
GGW-6002C 
GGW-6002D 
GGW-6002E 
GGW-6002S 
GGW-6002-S1 

SP-948 
SP-959 
PU-88 
PU-142 
PU-143 
None 
None 

GGU-2012S 1 BRUSH SET, SERVICE 
GGW-2002S 1 Head Assy., Comm. End 
GAL-40C 1 Cover, C. E. Bearing 
GCJ-26 2 Arm, Brush 

GGU-38A 1 BEARING,ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY-45 2 Spring, Brush 

X-489 1 Oiler UNIT 
12X-195 2 Lockwasher, Lead Screw, #8 

8X-305 2 Screw, Brush Lead, Rd. Hd. GGW-6002A 
#8-32x1/4 

GGW-6002B 
Armature Assembly & Parts Used With GGW -6002C D E 

GBM-21B 1 
GGW-40 1 
GGW-2032F 1 

* 1 
X-263 1 

12X-864 1 

GGW-6002S 
Nut, Arm. Shaft, D. E. GGW-6002-S1 
Spacer, Arm. Shaft 
ARMATURE 
Pulley, Drive 
Key, Woodruff, #8 
Lockwasher, Shaft, D. E. 

Printed ;n U. S. A. 

"NOTE: Where part numbers are shown in parenth<:sis 
they are for reference oaly. By stocking sub-parts the 
complete pari can be assembled as needed." 

APPLICATION 

Dodge Truck & 

Chrysler Ind. 
Chrysler Ind. 
Dodge Truck 
A-L Service 
Chrysler Service 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6003A,S GENERATOR PARTS LIST GGW -6003A,S 

UNIT APPLICATION 

GGW-6003A Packard 8 

GGW-60038 Service Generator 

(Issued B-25-50) 

Printed in tJ. S. A. 

"NOTE: Where parr numhcr> are shown in parenthesis 
they are for reference only. By srocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parrs List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW•6007A,B,C,S1 GENERATOR PARTS LIST GGNV·6007A,B,C,S1 

(Issued 11·28�51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GGW•2001) 1 Frame & Field Assy. 
GDW•44 1 Washer, Ins., Arm. Term. 
GGU�30 1 Washer, Ins., Field Term. 
GGU•31 1 Washer, Plain, Field 

Term. 
GGU·32 2 Bushing, Ins., Term. Stud 
GGW•1005 1 COIL ASSY. 1 FIELD 

COMPLETE 
GGU•27 1 Stud, Field Term., 

#10·32 
GGU•28 1 Stud, Arm. Term,, 

1/4�28 
GGU�40 1 Lead Assembly 

X•3092 1 Terminal 
GGW-1007 1 Coil, Field, Left 
GGW•1008 1 Coil, Field, Right 

GK·38 2 Screw, Pole Shoe 
MN•21 2 Pin, Dowel 
SW·634 1 Washer, Plain, Arm. Term 

12X·196 2 Lockwasher, Field Term,, 
uo 

12X·199 2 Lockwasher, Arm. Term., 
1/4 

8X·l063 2 Nut, Arm. Term., Hex. 
1/4�28 

8X·1377 2 Nut, Field Term. , Hex. 
#10�32 

GK·20A 2 Bolt, Thru 
12X·196 1 Lockwasher, Ground Sc,, 11110 
12X·199 2 Lockwasher, Thru Bolt, 1/4 

8X·321 1 Screw, Ground, Rd. Hd. 
#10·32x5/16 

Comm. End Head Assembly & Parts Used With 

GGU-53 1 Gasket, Brg, Retainer 
GGU-1050 1 Retainer, Assy,, Bearing 
GGU·51 1 Retainer, Felt Washer 
GGU�52 1 Washer, Felt 
GGU�2012S 1 BRUSH SET, SERVICE 
GGNV-19 1 Retainer, Outer 
GGNV·2039S 1 Head Assy., Comm. End 
GCJ·26 2 Arm, Brush 
GGY�45 2 Spring, Brush 

8X�118 4 Screw, Brg, Retainer, Fill. 
Hd. #10�32x3/4 

12X�l95 2 Lockwasher, Lead Sc, � #8 
12X�196 4 Lockwasher, Retainer Sc., 

#10 
8X�305 

X-489 
X-3135 

2 Screw, Brush Lead, Rd. Hd. 
#8�32x1/4 

1 Oiler 

1 BEARING, BALL 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shaft 
GGNV·2044F 1 ARMATURE 

... 1 Pulley, Drive 
x�263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGNV-1031 1 Head Assy., Drive End 
GGF-9 2 Washer, Felt 
GGF·10 1 Retainer, Felt Washer, 

GGF•ll 
GGF·12 

GGF-13 
GGW•31 
GGNV-52 

12X·196 

X•298 

X•489 

1 
1 

1 
1 
3 

3 

1 

1 

Outer 
Gasket, Brg. Retainer 
Retainer 1 Felt Washer, 
Inner 
Retainer, Bearing 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10·32x1/2 
Lockwasher, Retainer 
sc •• #10 
BEARING, BALL, 
S. A. E. #204 
Oiler 

Miscellaneous Parts 

GGW-1024 1 Banda Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

... see table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGW-6007A 
GGW-6007B 
GGW-6007C 
GGNV�6007-S1 

UNIT 

GGW�6007A 
GGW-6007B 
GGW-6007C 
GGW-6007-S1 

Pulley 

PU-35 
PU-40 
PU-44 
None 

APPLICATION 

Chrysler (8) Dodge 
De Soto, Chrysler (6) 

Service Gen. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6008B, B-A, C, D, E, GENERATOR PARTS LIST 
F,F-A,G,H,J,K,L,P,S1 

GGW-6008B, B-A, C, D, E, 
F,F-A,G,H,J,K,L,P,S1 

(Issued 1-13 -56) 

Frame & Field Assembl� & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-2001 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GGW-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Terminal, 

#10-32 
GGU-28 1 Stud, Arm. Terminal, 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGW-1007 1 Coil, Field, Left 
GGW-1008 1 Coi.l, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Loc kwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., # 1 0  
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-32 1 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
GGU-53 1 Gasket, Brg. Retainer 
GGU-1050 1 Retainer, Assy., Bearing 
GGU-51 1 Retainer, Felt Washer 
GGU-52 1 Washer, Felt 
GGU-2012S 1 BRUSH SET, SERVICE 
GGW- 19 1 Retainer, Outer 
GGW-2039S 1 Head Assembly, Comm. End 
GCJ -26 2 Arm, Brush 
GGY -45 2 Spring, Brush 

8X-118 4 Screw, Brg. Retainer, Fill. 

12X-195 
12X-196 

BX-305 

X-489 
X-3135 

Hd. #10-32x3/4 
2 Lockwasher, Lead Screw, #8 
4 Lockwasher, Retainer Screw, 

#10 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler 
1 BEARING, BALL 

Armature Assembll & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Coupling 
* 1 Spacer, Arm. Shaft 
* 1 Washer, Coupling Screw 

GGW-2045F 1 ARMATURE 
* 1 Pulley, Drive 

X-263 1 Key, Woodruff, #8 
12X-864 1 Lockwasher, Shaft, D. E. 

* 1 Screw, Coupling Mtg., 1/4-20 

Drive End Head Assembl� & Parts Used With 
GGW-1031 1 Head Assembly, Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

Outer 
GGF-11 1 Gasket, Brg. Retainer 
GGF-12 1 Retainer, Felt Washer, 

Inner 
GGF-13 1 Retainer, Bearing 
GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, Rd. 

Hd. #10-32xl/2 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
X-298 1 BEARING, BALL, S. A. E. 

#204 
X-489 1 Oiler 

Miscellaneous Parts 
GGW-10'24 1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth-esis 
they are for reference only. By stocking sub·paru the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6008B, B-A, C, D, E, GENERATOR PARTS LIST (Cont.) 
F,F-A,G,H,J,K,L,P,S1 

Assembly No. 

GGW-6008B 
GGW-6008B-A 
GGW-6008C 
GGW-6008D 
GGW-6008E 
GGW-6008F 
GGW -6008F -A 
GGW-6008G 
GGW-6008H 
GGW-6008J 
GGW-6008K 
GGW-6008L 
GGW-6008P 
GGW-6008-S1 

Coupling Spacer Washer Pulley Screw 

None GGW-40 None PU-45 None 
GGW-87 GGW-40 GGW-88 PU-45 X-3226 
None GGW-40 None PU-46 None 
None GGW-40 None PU-54 None 
None GGW-40 None PU-55 None 
None None None PU-1115 None 
GGW-87 None GGW-88 PU-1115 X-3226 
None GGW-40 None PU-102 None 
None None None PU-1139 None 
None GGW-40 None PU-94 None 
None GGW-40 None PU-101 None 
GGW-34 None GGW-71 PU-1115 X-3187 
None GGW-40 None PU-166 None 
None GGW-40 None None None 

UNIT APPLICATION 

GGW -6008B, J Chrysler (6). DeSoto (6 & 8) 
GGW -6008B-A, L Chrysler (6) Canada, 

DeSoto (6)Canada 
GGW-6008C DeSoto (6 & 8) 
GGW-6008D, E, H Chrysler (6 & 8) 

DeSoto (6 & 8) 
GGW-6008F DeSoto (6 & 8) Dodge (6) 
GGW-6008F-A Chrysler Corp. (Canada) 
GGW-6008G Chrysler (6 & 8), DeSoto 

(6 & 8), Dodge (S) 
GGW-6008K P Dodge (True k) 
GGW-6008-S1 Service Generator 

Printed in U. S. A. File in 
Equipment & Paru List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW·6009A,B,S1 GENERATOR PARTS LIST GGW·6009A,B,S1 

(Issued 10·9·52) 

Frame & Field Assembly & Parts Used With 
Part No. 
No, Used Name of Part 

GGW-2001 1 Frame & Field Assy, 
GDW·44 1 Washer, Ins, , Arm. Term. 
GGU·30 1 Washer, Ins, , Field Term, 
GGU·31 1 Washer, Plain, Field Term, 
GGU•32 2 Bushing, Ins., Term, Stud 
GGWoo1005 1 COIL ASSY, ·,FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10·32 
GGU·28 1 Stud, Arm. Term., 

1/4-28 
GGU-40 1 Lead Assembly 

X·3092 1 Terminal 
GGW-1007 1 Coil, Field, Left 
GGW-1008 1 Coil, Field, Right 

GK•38 2 Screw, Pole Shoe 
MN•21 2 Pin, Dowel 
sw-634 1 Washer, Plain, Arm. Term, 

12X·196 2 Lockwasher 1 Field Term. , 
•IHO 

12X-199 2 Lockwasher1Arm. Term., 
1/4 

8X·1063 2 Nut, Arm, Term, , Hex. 
1/4-28 

8X·1377 2 Nut, Field Term, 1 Hex. 
#10-32 

GK·20A 2 Bolt, Thru 
12X·196 1 Lockwasher, Ground, Sc. , # 10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 �crew, Ground, Rd, Hd. 
#10-32x5/16 

Comm, End Head Assembly & Parts Used With 
GGU-20128 1 BRUSH SET, SERVICE 

GGW·2002S 1 Head Assy., Comm. End 
GAL•40C 1 Cover, Bearing, C.E. 
GCJ•26 2 Arm, Brush 
GGU·38A 1 BEARING, ABS. BRONZE 

GGW-41 1 Wick, Felt 
GGY-45 2 Spring, Brush 

X·489 1 Oiler 
12X·195 2 Lockwasher, Lead sc., #8 

8X·305 2 Screw, Brush Lead, Rd. Hd, 
#8·32x1/4 

Armature Assembly & Parts Used With 

GBM·21B 1 Nut, Arm. Shaft, D. E. 
GGW·2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X·260 1 Key, Woodruff, #5 
12X·864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW·1072 1 Head Assy, , Drive End 
GBM·124 1 Gasket, Brg. Retainer 
GBM•125 1 Retainer, Felt Washer, 

Inner 
GBM·127 1 Retainer, Bearing 
GBM·128 1 Retainer, Felt Washer, 

Outer 
GG·164 2 Washer, Felt 

GGW-52 3 Screw, Brg, Retainer, 
Rd, Hd. #10·32x1/2 

GGW•72 1 Head, Drive End 
12X·196 3 Lockwasher, Retainer 

sc.' #10 
x-295 1 BEARING 1 BA�L, S. A, E. 

#203 
X•489 1 Oiler 

Mscellaneous Parts 

GGW·1024 1 Band, Cover 

NOTE: VBE·6001A CURRENT•VOLTAGE 
REGULATOR is used with but is not a 
part: of this generator 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGW·6009A 
GGW·6009B 
GGW ·6009·81 

UNIT 

GGW·6009A,B 
GGW•6009•S1 

Pulley 

PU·1073 
PU·1071 

None 

APPLICATION 

Dodge (8) 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where pan numbeu are shown in parenche1i1 
chey are for reference only. By acockins aub·parca che 
compltll pan can be auembltd 11 needed." 

Equipment II Parca Llac Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6010A,B,C,S1 GENERATOR PARTS LIST GGW-6010A,B,C,S1 

(Issued 1-20-53) 

Frame & Field Assembly & Parts Used With 
Part No. No. 

GGW-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 

GGW-1005 

GGU-27 
GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

BX-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

Used Name of Part 

1 Frame & Field Assy. 
1 Washer,Ins. ,Arm. Term. 
1 Washer, Ins. , Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSY. , FIELD; 

COMPLETE 
1 Stud, Field Term. ,#10-3 
1 Stud, Arm. Term., 

1/4-28 
1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Screw, Pole Shoe 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term., 

#10 
2 Lockwasher, Arm, Term. , 

1/4 
2 Nut, Arm. Term. , Hex. 

1/4-28 
2 Nut, Field Term. , Hex. 

#10-32 
2 Bolt, Thru 
1 Lockwasher, Ground Sc., #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw,Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
GGU-2012S 1 BRUSH SET, SERVICE 

GGW -20028 1 Head Assy. , Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ -26 2 Arm, Brush 

GGU-38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY-45 2 Spring, Brush 

X-489 1 Oiler 
12X-195 2 Lockwasher, Lead Sc., #8 

8X -305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm, Shaft,D.E. 
GGW-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher,Shaft, D.E. 

Drive End Head Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-1078 1 Head Assy. , Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGW-52 3 Screw, Brg. Retainer, 
Rd. Hd. 110-32x1/2 

GGW-78 1 Head, Drive End 
12X-196 3 Lockwasher, Retainer 

Sc. , #10 
X-295 1 BEARING, BALL, S.A.E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

GGW-1024 1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULA TOR is used with but is not a 
part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGW-6010A 
GGW-6010B 
GGW-6010C 
GGW-6010-S1 

UNIT 

GGW-6010A B 
GGW-6010C 
GGW -6010-S1 

Pulley 

PU-1073 
PU-1071 
SP-1954 
None 

A PPLICATION 

Dodge (8) 

Service Gen. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-pariS the 
complete part can be assembled as needed." 

Equipment & PariS List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6011A, B,S1 GENERATOR PARTS LIST GGW -6011A, B, S1 

(Issued 2-4-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 

GGW-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

SX-1063 

8X-1377 

GK-20A 
12X-196 

12X-199 
8X-321 

1 Frame & Field Assembly 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term., 

#10-32 
1 

1 
1 
1 
1 
2 
2 
1 
2 

2 

2 

2 

Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term 
Loc kwasher, Field Term. , 
#10 
Lockwasher, Arm. Term. , 
1/4 
Nut, Arm. Term., Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 1/<1 
1 Screw, Ground, Rd. Rd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ-32A 

GGU-2012S 
GGW-2047S 

GCJ-26 
GGY-45 

12X-195 
12X-196 
12X-199 

X-295 

SX-305 

X-489 
8X-870 

1 Washer, Brg. Retaining 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining 
1 Washer, Felt 
1 Gasket, Cover 
1 Cover, Comm. End 
1 BRUSH SET, SERVICE 
1 Head Assembly, Comm. End 
2 Arm, Brush 
2 Spring, Brush 
2 Lockwasher, Lead Screw, #8 
3 Lockwasher, Cover Screw, #10 
1 Lockwasher, Brg. Retaining 

Screw, 1/4 
1 BEARING, BALL, S. A. E. 

#203 
2 Screw, Br. Lead, Rd. Rd. 

#8-32xl/4 
1 Oiler 
3 Screw, Cover, FilL. Hd. 

#10-32x5/16 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shaft 
GGW-2046F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-263 1 Key, Woodruff, #8 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1031 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
GGW-31 
GGW-52 

12X-196 

X-298 

X-489 

GGW-1024 

1 Head Assembly, Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#204 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts List for part 
number applying to assembly wanted. 

Assembly No. 

GGW-6011A 
GGW-6011B 
GGW-6011-S1 

UNIT 

GGW-6011A B 
GGW -6011-S1 

Pulley 

PU-88 
PU-142 
None 

APPLICATION 

Dodge (Truck) 
Service Generator 

Prinred in l!. S. A. File in 

'"NOTE: W'here part nun�bers are shown in parenth�sis 
they are for referenc.: only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGW-6012A,B,S1 GENERATOR PARTS LIST GGW -6012A, B, S1 
(Issued 8-26-53) 

Fram e & Field .Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-2001 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins. ,Arm. Term. 
GGU-30 1 Washer,Ins. ,Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 

GGW-1005 1 COIL ASSY. ,FIELD, 
COMPLETE 

GGU-27 1 Stud, Field Term. , 
#10-32 

GGU-28 1 Stud, Arm. Term. , 
1/4-28 

GGU-40 1 Lead Assembly 
X-3092 1 Terminal 

GGW-1007 1 Coil, Field, Left 
GGW-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

SW-634 1 Washer, Plain, Arm. Term. 
12X-196 2 Lockwasher, Field Term. , 

#10 
12X-199 2 Lockwasher, Arm. Term., 

1/4 
8X-1063 2 Nut, Arm. Term. , Hex. 

1/4-28 
8X-1377 2 Nut, Field Term., Hex. 

#10-32 
GK-20A 2 Bolt, Thru 

12X-196 1 Lockwasher, Ground Screw, #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 1 BRUSH SET, SERVICE 
GGW-2079S 1 Head Assy., Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ-26 2 Arm, Brush 
GGU-38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY -45 2 Spring, Brush 

X-489 1 Oiler 
12X-195 2 Lockwasher, Lead Screw, #8 

8X-305 2 Screw, Br. Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-2006F 1 ARMATURE ASSEMBLY 
GAR -171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher,Shaft, D.E. 

Drive End Head Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-1078 
GBM-124 
GBM-125 

1 Head Assembly, Drive End 

GBM-127 
GBM-128 

GG-164 
GGW-52 

GGW-78 
12X-196 

X-295 

X-489 

1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washer, Felt 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
1 Head, Drive End 
3 Lockwasher, Retainer 

Sc., #10 
1 BEARING, BALL, 

S. A. E. #203 
1 Oiler 

Miscellaneous Parts 

GGW-1024 1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGW-6012A 
GGW-6012B 
GGW-6012-S1 

UNIT 

GGW-6012A 
GGW-6012B 
GGW-6012-S1 

Pulley 

PU-1073 
PU-1071 
None 

APPLICATION 

Dodge (8), Dodge (Tr.) 
Dodge (8) 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6013A,S-1 GENERATOR PARTS LIST GGW -6013A, S1 

(Issued 8-26-53) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-2001 1 
GDW-44 1 
GGU-30 1 
GGU-31 1 
GGU-32 2 
GGW-1005 1 

GGU-27 1 
GGU-28 1 

GGU-40 1 
X-3092 1 

GGW-1007 1 
GGW-1008 1 

GK-38 2 
MN-21 2 
SW-634 1 

12X-196 2 

12X-199 2 

8X-1063 2 

8X-1377 2 

GK-20A 2 
12X-196 1 
12X-199 2 

8X-321 1 

Frame & Field Assembly 
Washer, Ins. ,Arm. Term. 
Washer,lns. ,Field Term. 
Washer, Plain, Field Term. 
Bushing, Ins., Term. Stud 
COIL ASSY., FIELD, 
COMPLETE 

Stud, Field Term. ,i10-32 
Stud, Arm. Term., 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer,Plain,Arm. Term. 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term. , 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Ground Screw, #10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
*10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 1 BRUSH SET, SERVICE 
GGW-2079S 1 Head Assy., Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ-26 2 Arm, Brush 
GGU-38A 1 BEARING, ABS. BRONZE 
GGW -41 1 Wick, Felt 
GGY -45 2 Spring, Brush 

X-489 1 Oiler 
12X-195 2 Lockwasher, Lead Screw, 18 

8X-305 2 Screw, Br. Lead, Rd. Hd. 
18-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 
GGW-40 
GGW-2032F 

* 

X-263 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 ARMATURE ASSY. 
1 Pulley, Drive 
1 Key, Woodruff, 18 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-1082 1 Head Assembly, Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

Outer 
GGF-11 1 Gasket, Brg. Retainer 
GGF-12 1 Retainer, Felt Washer, 

Inner 
GGF-13 1 Retainer, Bearing 

GGN-52 3 Screw, Brg. Retainer, 
Rd. Hd. i10-32x1/2 

GGW-82 1 Head, Drive End 
12X-196 3 Lockwasher, Retainer Sc. , 

110 
X-298 1 BEARING, BALL, S. A. E. 

1204 
X-489 1 Oiler 

Miscellaneous Parts 
GGW-1024 1 Band, Cover 

NOTE VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGW-6013A 
GGW-6013-S1 

UNIT 

GGW-6013A 
GGW -6013-81 

Pulley 

PU-103 
None 

APPLICATION 

Dodge (Truck) 
Service Generator 

Printed In U.S. A. File in 

"NOTE: Where pan numbera are ahown in parentheaia 
they are for reference only. By atocking aub·paru the 
complete pan can be aaaembled aa needed." 

Equipment & Paru Llat Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6014A, A-A, B, E, S1 GENERATOR PARTS LIST GGW -6014A, A-A, 

B,E,S1 
Issued 2 -24 -55 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-2001 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGW-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

fl0-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGW-1007 1 Coil, Field, Left 
GGW-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

SW-634 1 Washer, Plain, Arm. Term. 
12X-196 2 Lockwasher, Field Term., 

#10 
12X-199 2 Lockwasher, Arm. Term., 

1/4 
8X-1063 2 Nut, Arm. Term., Hex. 

1/4-28 
8X-1377 2 Nut, Field Term., Hex. 

#10-32 
GK-20A 2 Bolt, Thru 

12X-196 1 Lockwasher, Ground, Sc. #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGU-53 
GGU-1050 
GGU-51 
GGU-52 
GGU-2012S 

GGW-19 
GGW-2039S 
GCJ-26 
GGY-45 

8X-118 

12X-195 
8X-305 

X-489 
X-3135 

12X-3192 

1 Gasket, Brg. Retainer 
1 Retainer Assy., Bearing 
1 Retainer, Felt Washer 
1 Washer, Felt 
1 BRUSH SET, SERVICE 
1 Retainer, Outer 
1 Head Assy. , Comm. End 
2 Arm, Brush 
2 Spring, Brush 
4 Screw, Brg. Retainer, Fill. 

Hd. #10-32x3/4 
2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler 
1 BEARING, BALL 
4 Lockwasher, Retainer Sc. #10 

Armature Assembly & Parts Used With 

GBM-21B 
* 

GGW-87t 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 Coupling 

Armature Assembly (Continued) 
Part No. 

No. Used Name of Part 

GGW-88t 
GGW-2045F 

* 

X-263 
12X-864 

X-3226t 

1 Washer, Coupling Screw 
1 ARMATURE 
1 Pulley, Drive 
1 Key, Woodruff, #8 
1 Lockwasher, Shaft, D.E. 
1 Screw, Coupling Mtg., Hex. 

Hd. 1/4 -20x5/8 

Drive End Head Assembly & Parts Used With 

GGW-1082 
GGF-9 
GGF-10 

GGF-11 
GGF-12 
GGF-13 
GGW-52 

GGW-82 
12X-196 

X-298 

X-489 

GGW-1024 

1 Head Assy., Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, Inner 
1 Retainer, Bearing 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
1 Head, Drive End 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#204 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

t Used on GGW-6014A-A only. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Pulley Spacer 

GGW-6014A PU-1139 None 
GGW-6014A-A PU-1139 None 
GGW-6014B PU-94 GGW-40 
GGW-6014E PU-167 GGW-40 
GGW -6014 -S1 None GGW-40 

UNIT APPLICATION 

GGW-6014A, 
A-A B Dodge (8) 
GGW-6014E Dodge Truck 
GGW-6014-81 Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete par< can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6016A, C, D, E, F, G, HA, S1 GENERA TOR PARTS LIST 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GGW-2001 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GGW-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10- 32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X- 3092 1 Terminal 
GGW-1007 1 Coil, Field, Left 
GGW-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
DA-39 1 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt 

GGW- 93 1 Retainer, Outer 
GGW-20128 1 BRUSH SET, SERVICE 
GGW-2089S 1 Head Assy. , Comm. End 
GGW-97 2 Arm, Brush 
GGY-45 2 Spring, Brush 

12X-195 2 Lockwasher, Lead Sc. , #8 
X-295 1 BEARING, BALL, 

S. A. E. #203 
8X-305 

X-489 

2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

1 Oiler 

Armature Assembly & Parts Used With 
GBM-21B 1 Nut, Arm, Shaft, D. E. 

* 1 Spacer, Arm. Shaft 
GGW-88t 1 Washer, Coupling Screw 
GGW-91 1 Retainer, Felt Washer, D. E. 
GGW-99! 1 Coupling 
GGW-2090F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring, C. E. 
GGW-92 1 Snap Ring, D. E. 

GGW-6016A, C, D, E, F, G, HA, S1 
(Issued 9-17- 56) 

Armature Assembly & Parts (Continued) 

Part 
No. 

GR-32 
* 

X-263 
12X-864 

X-3226t 

No. 
Used Name of Part 
1 Retainer, Felt Washer, C. E. 
1 Pulley, Drive 
1 Key, Woodruff, #8 
1 Lockwasher, Shaft, D. E. 
1 Screw, Coupling Mtg., Hex. 

Hd. 1/4-20x5/8 

Drive End Head Assembly & Parts Used With 
GGW-1031 1 Head Assy., Drive End 
GG F-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

GGF-11 
GGF-12 

GGF-13 
GGW-31 
GGW-52 

12X-196 

X-298 

X-489 

1 
1 

1 
1 
3 

3 

1 

1 

Outer 
Gasket, Brg. Retaine r 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x1/2 
Lockwasher, Retainer 
Screw, #10 
BEARING, BALL, 
S. A. E. #204 
Oiler 

Miscellaneous Parts 
GGW-1024 1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

t Used only with GGW- 6016E, F, HA 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGW-6016A 
GGW-6016C 
GGW-6016D 
GGW-6016E 
GGW-6016F 
GGW-6016G 
GGW-6016HA 
GGW-6016-S1 

Spacer 

None 
GGW-40 
GGW-40 
None 

GGW-40 
GGW-40 
GGW-40 
GGW-40 

Pulley 

PU-1115 
PU-45 
PU-54 
PU -1115 
PU-45 
PU-102 
PU-166 
None 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are {or reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGW-6016A, C, D, E, F', G, HA, S1 GENERATOR PARTS LIST 

(Continued} 

UNIT 

GGW-6016A 

GGW-6016C 

GGW-6016D 
GGW-6016E 
GGW-6016F 
GGW-6016G 
GGW-6016HA 
GGW- 6016- S1 

Printed in U.S.A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

DeSoto (8}, Dodge (6 & 8) 
Plymouth (6 & B) 

DeSoto (8), Dodge (8}, 
Plymouth

, 
(8) 

Chrysler (8) 
Chrysler Corp. (Canada) 
Chrysler (8) Canada 

Dodge Tr. (Canada) 
Service Generator 

File in 
Equipment & Paru List Binder 



ELECTRIC AUTO�LITE EQUIPMENT & PARTS LISTS 

GGW-6017A, B, S1 GENERATOR PARTS LIST GGW -6017A, B, S1 
(Issued 10-15-54) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGW-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

1 
1 
1 
1 
2 
1 

1 

1 

1 
1 
1 
1 
2 
2 
1 
2 

2 

2 

2 

2 
1 
2 
1 

Frame & Field Assembly 
Washer, Ins. , Arm. Term. 
Washer,Ins., Field Term. 
Washer, Plain, Field Term. 
Bushing, Ins., Term. Stud 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term. 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Ground Sc., #10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ -32A 
GGU-2012S 
GGW-2047S 
GCJ-26 

GGY-45 
12X-195 
12X-196 
12X-199 

X-295 

8X-305 

X-489 
8X-870 

1 Washer, Brg. Retaining 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining 
1 Washer, Felt 
1 Gasket, Cover 
1 Cover, Comm. End 
1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
2 Arm, Brush 
2 Spring, Brush 
2 Lockwasher, Lead Sc., #8 
3 Lockwasher, Cover Sc. , #10 
1 Lockwasher,Brg. Rct.J.ining 

Screw, 1/4 
. 

1 BEARING, BALL, S. A. E. 
#203 

2 Screw, Brush Lead, Rei. Hd. 
#8-32xl/4 

1 Oiler 
3 Screw, C. E. Cover, Fill. 

Hd. #10-32x5/16 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 
GGW-40 
GGW-91 
GGW-2098F 
GAR-171 
GGW-92 

GR-32 
* 

X-263 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 Retainer, Felt Washer, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring, C. E. 
1 Snap Ring, D. E. 
1 Retainer, Felt Washer, C. E. 
1 Pulley, Drive 
1 Key, Woodruff, #8 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1031 
GGF-9 
G GF-10 

GGF-11 
GGF-12 

G GF-13 
GGW-31 
GGW-52 

12X-196 

X-298 

X-489 

GGW-1024 

1 Head Assy., Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32xl/2 
3 Lockwasher, Retainer Sc., 

#10 
1 BEARING, BALL, S. A. E. 

#204 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GGW-6017A 
GGW-6017B 
GGW -6017 -S1 

UNIT 

GGW-6017A 
GGW-6017B 
GGW-6017-S1 

Pulley 

PU-45 
PU-54 
None 

APPLICATION 

DeSoto (8), Dodge {8\ 
Chrysler {8) 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GGW-6018A GENERATOR PARTS LIST GGW-6018A 
(Issued 4 -20-55) 

Frame & Field Assembl;y & Parts Used With Armature Assembl;y & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GGW-2001 1 Frame & Field Assembly GBM-21B 1 Nut, Arm. Shaft, D. E. 
GDW-44 1 Washer, Ins. , Arm. Term. GGW-2006F 1 ARMATURE ASSEMBLY 
GGU-30 1 Washer, Ins., Field Term. GAR-171 1 Snap Ring 
GGU-31 1 Washer, Plain, Field Term. GR-32 1 Retainer, Felt Washer 
GGU-32 2 Bushing, Ins. , Term. Stud PU-36 1 Pulley, Drive 
GGW-1005 1 COIL ASSEMBLY, FIELD, X-260 1 Key, Woodruff, #5 

COMPLETE 12X-864 1 Lockwasher, Shaft, D. E. 
GGU-27 1 Stud, Field Term., 

#10-32 Drive End Head Assembly & Parts Used With 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 GGW-1003 1 Head Assy., Drive End 
GGU-40 1 Lead Assembly GBM-124 1 Gasket, Brg. Retainer 

X-3092 1 Terminal GBM-125 1 Retainer, Felt Washer, 
GGW-1007 1 Coil, Field, Left Inner 
GGW-1008 1 Coil, Field, Right GBM-127 1 Retainer, Bearing 

GK-38 2 Screw, Pole Shoe GBM-128 1 Retainer, Felt Washer, 
MN-21 2 Pin, Dowel Outer 
SW-634 1 Washer, Plain, Arm. Term. GG-164 2 Washer, Felt 

12X-196 2 Lockwasher, Field Term., GGW-3 1 Head, Drive End 
#10 GGW-52 3 Screw, Brg. Retainer, 

12X-199 2 Loc kwasher, Arm. Term., Rd. Hd. #10-32x1/2 
1/4 12X-196 3 Lockwasher, Retainer 

8X-1063 2 Nut, Arm. Term. , Hex. Screw, #10 
1/4-28 X-295 1 BEARING, BALL, S. A. E. 

8X-1377 2 Nut, Field Term., Hex. #203 
U0-32 X-489 1 Oiler 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc. , #10 Miscellaneous Parts 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. GGW-1024 1 Band, Cover 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With NOTE: VRP-4004 P CURRENT- VOLTAGE 
REGULATOR is used with but is 
not a part of this generator. GGU-2012S 

GGW-2079S 
GAL-40C 
GCJ-26 
GGU-38 A 

GGW-41 
GGY-45 

X-489 
12X-195 

8X-305 

1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
1 Cover, Bearing, C. E. 
2 Arm, Brush 
1 BEARING, ABSORBENT 

BRONZE 
1 Wick, Felt 
2 Spring, Brush 
1 Oiler 
2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 UNIT APPLICATION 

GGW -6018A Diamond T 

Printed in lJ. S. A. File in 

"NOTE: Where part :Ju•nbcrs are shown in parenth.,sis 
they are for reference o•tly. By stocking sub-parts the 
complete part can be asYCmbleG as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6019A,S1 GENERATOR PARTS LIST GGW-6019A, S1 

(Issued 2-24-55) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-2001 
GDW-44 
GGU-30 
GGU -31 
GGU-32 

GGW-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGW-1007 
GGW-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 

12X-199 
8X-321 

1 Frame & Field Assembly 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins. , Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term. , 

#10-32 
1 

1 
1 
1 
1 
2 
2 
1 
2 

2 

2 

2 

Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16
. 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 
GGW-2002S 
GAL-40C 
GCJ-26 
GGU-38A 

GGW-41 
GGY-45 

X-489 
12X-195 

8X-305 

1 BRUSH SET, SERVICE 
1 Head Assy. , Comm. End 
1 Cover, Bearing, C. E. 
2 Arm, Brush 
1 BEARING, ABS. BRONZE 
1 Wick, Felt 
2 Spring, Brush 
1 Oiler 
2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
G EG-55 1 Spacer, Arm. Shaft 
GGW-3006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pully , Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1003 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGW-3 
GGW-52 

12X-196 

X-295 

X-489 

GGW-1024 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washar, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: VBE-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts list fur part number 
applying to assembly wanted. 

Assembly No. 

GGW-6019A 
GGW-6019-S1 

UNIT 

Pulley 

PU-163 
None 

APPLICATION 

GGW-6019A Chrysler (Ind.) 
GGW-6019-S1 Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbccs are shown in parenthesis 
they are for reference oniy. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGW-6020A GENERATOR PARTS LIST GGW-6020A 

(Issued 1-12-56) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-3001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGW-2005 

1 Frame & Field Assembly 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins. , Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GGU-27 1 

GGU-28 1 

GGU-40 1 
X-3092 1 

GGW-1007D 1 
GGW-1008D 1 

GK-38 2 
MN-21 2 
SW-634 1 

12X-196 2 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Right 
Coil, Field, Left 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 
12X-196 
12X-199 

2 Bolt, Thru 
1 Lockwasher, Grd. Screw, #10 
2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBJ -25 1 
GBJ-32A 1 

GBW -2012AS 1 
GGW-2047S 1 
GCJ -26 2 
GGY-45 2 
12X-195 2 
12X-196 3 
12X-199 1 

Washer, Brg. Retaining 
Washer, Plain, Felt Retaining 
Screw, Brg. Retaining 
Washer, Felt 
Gasket, Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Arm, Brush 
Spring, Brush 

Lac kwasher, Lead Screw, #8 
Lockwasher, Cover Screw, #10 
Lac kwasher, Brg. Retaining 
Screw, 1/4 

Comm. End Head Assembly (Continued) 
Part No. 
N o. Used Name of Part 

X-295 

8X-305 

8X-870 

X-2961 

1 BEARING, BALL, S. A. E. 
#203 

2 Screw, Br. Lead, Rd. Hd. 
#8-32x1/4 

3 Screw, C. E. Cover, Fill. 
Hd. #10-32x5/16 

1 Oiler 

Armature Assembly & Parts Used With 

GBM-21B 1 
GGW-2101FM 1 

Nut, Arm. Shaft, D. E. 
ARMATURE ASSEMBLY 

GAR-171 2 Snap Ring 
GR-32 2 Retainer, Felt Washer 

Pulley, Drive PU-1001 1 
X-260 1 Key, Woodruff, #5 

Lockwasher, Shaft, D. E. 12X-864 1 

Drive End Head Assembly & Parts Used With 

GGW-1003D 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGW-3 
GGW-52 

12X-196 

X-295 

X-2961 

GGW-1024 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washer, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Lac kwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

UNIT APPLICATION 

GGW-6020A General Electric 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·pans the 
complete pan can be assembled as needed." 

Equipment & Paru List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LIS1"J 
GGZ-6001A, B, C, -Sl GENERATOR PARTS LIST GGZ-6001A, 

B, C, -Sl 
(Issued 5-7-51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23C 
(GGU-2001) 
G�Y--38A 
GDW-44 
GGU-30 
GGU-31 

GGU-32 
GGU-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGU-1007 
GGU-1008 

MN-21 
S\V-634 

12X-195 

12X-199 

8X-1033 

8X-1377 

12X-195 
8X-321 

12X-1011 

2 'Jolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins. , Field Term. 
1 Washer, Plain, Field 

Term. 
2 
1 

1 

1 

1 
1 
1 
1 
2 
1 

2 

2 

2 

2 

1 
1 

2 

Bushing, Ins., Term. Stud 
COIL ASSY., FIELD, 
COMPLETE 

Stud, Field Term., 
4110-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Pin, Dowel 
Washer, Plain, Arm. 
Term. 
Lockwasher, Field Term. , 
#10 
Lockwasher, Arm, Term., 
1/4 
Nut, Arm. Term., Hex. 
1/4-28 
Nut, Field Term., Hex. 
H10-32 

Lockwasher, Ground Sc., #10 
Screw, Ground, Rd. Hd. 
"10-32x5/16 
Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GGTJ-2002 1 Head Assy., Comm. End 
�-�GTT-'33 1 Gasket, C. E. Cover 
Gr.TJ-34 1 Cover, Comm. End 
GGTT-41 1 Wick, Felt 
GGU-1002A 1 Head Assy., Partial, C. E. 
G'1W-45 2 Spring, Brush 

GCJ-2'3 2 Arm, Brush 
GGU-38A 1 BEARING, A'3S. 

'3RONZE 
GGU-1012t 
12X-195 

X-489 
8X-888 

12X-195 
8X-305 

2 Brush 
3 Lockwasher, Cover Sc. , #8 
1 Oiler 
3 Screw, C. E. Cover, Fill. 

Hd. i!8-32x5/1G 
2 Lockwasher, Lead Sc. , #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 

Ai'mature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGZ-2006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Washer, Felt 
* 1 Pulley, Drive 

X-261 1 Key, Woodruff, #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt 

GBM-127 
GBM-123 

GG-164 
GGU-3 

GGW-52 

12X-196 

X-295 

X-489 

GCE-24 
8X-714 

SX-794 

1 
1 

2 
1 
3 

3 

1 

1 

Washer, Inner 
Retainer, Bearing 
Retainer, Felt 
Washer, Outer 
Washer, Felt 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10-32xl/2 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, 
S. A. E. #203 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. 

Hd. #10-32xl 1/2 
1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GGU-2012S. 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE: VRP-4503C CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator. 

Assembly No. 

GGZ-6001A 
GGZ-6001B 
GGZ-GOOlC 
GGZ-6001-Sl 

TJNIT 

GGZ- COO l A , 
B. C -Sl 

Pulley 

SP-894 
SP-1913 
SP-1977 

None 

APPLICATION 

Dodge (Truck) 

Printed in lJ. S. A. File in 

"NOTE: \\'here part numbers are shown in parenthesis 
they arc for reference only. By stocking sub-parts the 
complete part can he a"cmbkd as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGZ-6002A, S1 GENERATOR PARTS LIST GGZ-6002A, S1 

(Issued 8-26-53) 

Frame & Field Assembl� & Parts Used With 
Part No. 

No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer,Ins. ,Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing,lns., Term. Stud 
GGU-1005 1 COIL ASSY. , FIELD 

COMPLETE 
GGU-27 1 Stud, Field Term. , #10-3 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU-1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher,Arm. Term., 
1/4 

8X-1063 2 Nut,Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Screw, #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 
GGU-2002S 1 Head Assy. ,Comm. End 
GGU-33 1 Gasket, C. E. Cover 
GGU-34 1 Cover,Comm. End 
GGU-41 1 Wick, Felt 
GGU-1002A 1 Head Assy., Partial, C. E. 
GBW-45 2 Spring, Brush 
GCJ-26 2 Arm, Brush 

GGU-38A 1 BEARING;ABS. BRONZE 
12X-195 3 Lockwasher, Cover Screw, 

#8 
X-489 

8X-888 

GGU-2012S 
12X-195 

8X-305 

1 Oiler 
3 Screw, C. E. Cover, Fill. 

Hd. #8-32x5, '16 
1 BRUSH SET, SERVICE 
2 Lockwasher, Lead Sc. , #8 
2 Screw, Br. Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm . Shaft, D. E. 
GGZ-2046F 1 ARMATURE 
GGW-40 1 Spacer, Arm. Shaft 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembl;y: & Parts Used With 

GGU-1065 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
GGU-65 

12X-196 

X-298 

8X-311 

X-489 

GCE-24 
8X-714 

8X-794 

1 Head Assy. , Drive End 
2 Washer, Felt 
1 Retainer, Felt 

Washer, Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Lockwasher, Retainer 

Sc., #10 
1 BEARING,BALL, S.A.E. 

#204 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x3/8 
1 Oiler 

Miscellaneous Parts 
1 Band, Cover 
1 Screw Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: VRP-4503C CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GGZ-6002A 
GGZ-6002-S1 

UNIT 
GGZ-6002A 
GGZ-6002-S1 

Pulley 

PU-107 
None 

APPLICATION 
Dodge (Truck) 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 

l 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GGZ-6003A, S1 GENERATOR PARTS LIST GGZ-6003A, S1 

(Issued 2-24-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

DK-23C 
GGU-2001 
GBY-38A 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU-1005 

GGU-27 
GGU-28 

GGU-40 
X-3092 

GGU-1007 
GGU-1008 

MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

12X-196 
8X-321 

12X-1014 

2 Bolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term. ,#10-32 
1 Stud, Arm. Term. , 

1/4-28 
1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term., 

#10 
2 Lockwasher, Arm. Term. 

1/4 
2 Nut, Arm. Term., Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
1 Lockwasher, Ground Screw, #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2002S 
GGU-33 
GGU-34 
GGU-41 
GGU-1002A 

GBW-45 
GCJ-26 

GGU-38A 
12X-195 

X-489 
8X-888 

GGU-2012S 
12X-195 

8X-305 

1 
1 
1 
1 
1 

2 
2 
1 
3 
1 
3 

1 
2 
2 

Head Assembly, Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assembly, Partial, 
C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABS. BRONZE 

Lockwasher, Cover Sc., #8 
Oiler 
Screw, C.E.Cover, Fill. 
Hd. #8-32x5/16 

BRUSH SET, SERVICE 
Loc kwasher, Lead Screw, #8 
Screw, Br. Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGZ-2006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-261 1 Key, Woodruff, #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1064 1 Head Assembly, Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGU-64 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

GCE-24 1 Band, Cover 
8X-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square 

#10-32 

NOTE: VRP-4503C CURRENT VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GGZ-6003A 
GGZ -6003 -S1 

UNIT 

GGZ-6003A 
GGZ-6003-Sl 

Pulley 

SP-976 
None 

APPLICATION 

Dodge (Truck) 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numb.:r� are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GHB-4801A, B, S1 GENERATOR PARTS LIST GHB-4801A, B, S1 
(Issued 8-25-54) 

-----"""' ··--······ «·----------,--------------------

Frame & Field AciSerr}Jly __ & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 
No. Used N:u'1c of Part No. Used Name of Part 

GDZ-2001 
GAA-32 

GBW-34 

GCT-25 
GCY-25 
GDZ-1005 

GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEB-58 
GEA-34 

GK-38 
MN-21 

SX-177 

12X-196 

12X-199 

8X-349 

8X-361 

8X-1377 

GY-20 
12X-1G6 
12X-199 

SX-321 

1 
1 

1 

1 
1 
1 

1 
1 
1 

1 
1 
2 
2 
2 

2 

2 

1 

1 

2 

2 

2 
1 

Frame & Field Assembly 
Washer, Ins., Arm . Term., 
Outer 
Washer, his., Field Term., 
Outer 
Bushing, Ins. , Arm. Term. 
Bushing, Ins., Field Term. 
COIL ASSY. , FIELD, 
COMPLETE 

Coil, Field, Left 
Coil, Field, Right 
Stud, Arm. Term., #14-24 
Lead Assembly 

Terminal 
Stud, Field Term., #10-32 1 

Insulation, Term., Stud, Innerl 
Screw, Pole Shoe 
P!n, Dowel 
Nut, A1·n .• Term., Hex. 
#14 -24 
Lockwasher, Field Term., 
#JO 
Lockwa.sher, Arm. Term., 
1/4 
Washer, Plain, Field Term 
#10 
Washer, Plain, Arm. Term. 
1/4 
Nut, Field Term., Hex. 
4H0-32 

Balt, Thru 
L'·,kwasher, Grd. Sc., #10 
L·>>:kwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GHB-200oF 1 ARMATURE 
GAR -171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* l Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GDZ-1064A 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, Outer 
GDZ-64A 1 Head, Drive End 

GG-164A 2 Washer, Felt 
GGW -52 3 Screw, Brg. Retainer, Rd. 

12X-196 
X-441 
X-2961 

3 
1 
1 

Hd. #10-32x1/2 
Lockwasher, Retainer Sc. , #10 
BEARING, BALL, S. A. E. #203 
Oiler 

Miscellaneous Parts 

GBW-1024R 
8X-714 

8X-794 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square 110-32 

NOTE: * CURRENT VOLTAGE REGULATOR is 
used with but is not a piut of this generator. 

* See table following parts list for part numbers 
applying to assembly wanted. 

Assembly No. Pulley Regulator 

Comm. End Htad Assembly & Parts Used With 
GHB-4801A 
GHB-4801B 
GHB -4801-81 

SP-700 
SP-700 
None 

VRP-6004B 
VRP-6008A GDZ-2GiHAS l 

GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBW-'72 1 
GBW-73 1 
GBW-1068 1 
GDZ-1094C 1 
GBF-79 1 
GBW-45 2 
GCJ-26 2 
12X-195 4 

8X-888 4 

GGU -20128 1 
12X-195 2 

8X-305 2 

Head Assy. , Corum. End 
Wick, Felt 
Cover, Wick 
Gasket, C. E. Cover 
Oil Guard 
Gasket, Oil G uard 
Cover, Comm. End 
Head Assy., Partial, C. E. 

BEARING,ABS. BRONZE 
Spring, Brush 
Arm, Brush 

Lockwasher, Cover Sc., 18 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

BRUSH SET, SERVICE 
Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32xl/4 

Priacecl ia U.S. A. 

UNIT 

GHB-4801A 

GHB-4801B 
GHB-4801-Sl 

"NOTE: Where pan aumbers are shown in parenthesis 
they are for refereace only. By stoekiag sub-parts the 
complete pan can be assembled as needed." 

·--

APPLICATION 

Chrysler (Industrial), 
Massey-Harris 
Massey-Harris 
Chrysler Service 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GHC-6002A,S-1 GENERATOR PARTS LIST GHC-6002A, S-1 
(Issued 5-7-51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GHC-2001) 1 Frame & Field Assy. 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field 

Term. 
GGU-31 1 Washer, Plain, Field 

Term. 
GGU-32 
GHC-1005 

GGU-27 

GGU-28 

GHC-40 
X-847 

GHC-1007 
GHC-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

2 
1 

1 

1 

1 
1 
1 
1 
2 
2 
1 

2 

2 

2 

2 

Bushing, Ins., Term. Stud 
COIL ASSY., FIELD 
COMPLETE 

Stud, Field Term .. , 
#10-32 
Stud, Arm. Term., 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. 
Term. 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
1/4 
Nut, Arm. Term., Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Ground Sc. , #1 0 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGY-2002A 
GAL-40C 

GGW-41 
GGW-1002A 

GCJ-26 
GGU-38A 

GGY-45 
GGY-1012t 

X-489 
12X-195 

8X-305 

1 Head Assy. , Comm. End 
1 Cover, Bearing, C. E. 
1 Wick, Felt 
1 Head Assy. , Partial, C. E. 
2 Arm, Brush 
1 BEARING, ABS. 

BRONZE 
2 Spring, Brush 
2 Brush 
1 Oiler 
2 Lockwasher, Lead Sc. , #8 
2 Screw, Brush Lead, Rd. 

Hd. #8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used 
GBM-21B 1 
GGW-40 1 
GHC-2032F 1 

* 1 
X-263 1 

12X-864 1 

Name of Part 
Nut, Arm. Shaft, D. E. 
Spacer, Arm. Shaft 

ARMATURE 
Pulley, Drive 
Key, Woodruff, #8 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1031 1 Drive End Head Assy. 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

GGF-11 
GGF-12 

GGF-13 
GGW-31 
GGW-52 

12X-196 

X-298 

X-489 

GGW-1024 

1 
1 

1 
1 
3 

3 

1 

1 

Outer 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10-32xl/2 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, 
S.A.E. #204 
Oiler 

Miscellaneous Parts 

1 Band, Cover 

t BRUSH SET, SERVICE GGY -2012S. 

NOTE: VRX-6001A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GHC-6002A 
GHC-6002S-1 

UNIT 

GHC-6002A, S-1 

Pulley 

SP-959 
None 

APPLICATION 

Chrysler (Industrial) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-par(S the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHC-6003A, B,C,S1 GENERATOR PARTS LIST GHC-6003A, 

B,C,S1 
(Issued 11-1-55) 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GHC-2001 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GHC-1005 1 COIL ASSY. , FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., #10-32 
GGU-28 1 Stud, Arm. Term., 1/4-28 
GHC-40 1 Lead Assembly 

X-847 1 Terminal 
GHC-1007 1 Coil, Field, Left 
GHC-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGW-2002S 1 Head Assy. , Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ -26 2 Arm, Brush 
GGU -38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY -45 2 Spring, Brush 

X-489 1 Oiler 
GGY -2012S 1 BRUSH SET, SERVICE 
12X-195 2 Lockwasher, Lead Screw, #8 

8X-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GHC-2006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GGW-1003 1 Head Assy. , Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGW-3 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Loc kwasher, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 
GGW-1024 1 Band, Cover 

Note :-*CURRENT-VOLTAGE REGULATOR is 
used with but is not a part of this 
generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Pulley Regulator 

GHC-6003A PU-1004 
GHC-6003B PU-1073 VRX-6001A 
GHC-6003C SP-1936 VRX-6001A 
GHC -6003 -S1 None VRX-6001A 

UNIT APPLICATION 

GHC-6003A Winebarger 
GHC-6003B Chrvsler Industrial 
GHC-6003C 
GHC -6003 -s 1 Chrysler Service 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHC-6004BT, T-S1 GENERATOR PARTS LIST GHC -6004BT, T -S1 

(Issued 8-25 -54) 

Frame & Field Assembll & Parts Used With Drive End Head Assemblr & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GHC-2060Sl 1 Frame & Field Assembly GGW-1003B 1 Head Assy. , Drive End 
GGW-61 1 Screw, Cover, Hex. Hd. GBM-124 1 Gasket, Brg. Retainer 
GGW-67 1 Cover, Term. Shield GBM-125A 1 Retainer, Felt Washer, 
GGW-1059 1 Adapter, Connector Inner 
GGW-1070 1 Terminal Assembly GBM-127A 1 Retainer, Bearing 

12X-196 1 Lockwasher, Field Term. , GBM-128A 1 Retainer, Felt Washer, 
#10 Outer 

12X-199 4 Lockwasher, Arm. Term. GG-164A 2 Washer, Felt 
& Mtg. Screw, 1/4 GGW-3B 1 Head, Drive End 

X-1649 1 Nut, Arm. Term., Hex. GGW-52A 3 Screw, Brg. Retainer, Rd. 
1/4-28 Hd. #10-32x1/2 

X-2853 1 Nut, Field Term., Hex. 12X-196 3 Lockwasher, Retainer Sc. 
4H0-32 110 

X-2940 3 Washer, Mtg. Screw, Plain X-295 1 BEARING, BALL, S. A. E. 
1/4 #203 

X-3142 3 Screw, Term. Assy. Mtg., X-489A 1 Oiler 
Fill. Hd. 1/4-20x5/8 

GK-20C 2 Bolt, Thru Miscellaneous Parts 
X-163A 1 Nut, Ground Term. , Hex. 

1/4-20 GGW-1024B 1 Band, Cover 
12X-199 3 Lockwasher, Grd. Term. & 

Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With l Due to the method of installing field coils and 
other components in the frame and field of 
fungus resistant assemblies, it is necessary 
to replace the frame and field assembly if 
field coils are required. 

GGW-2002AS 1 
GAL-40E 1 
GCJ-26B 2 
GGU-38A 1 
GGW-41 1 
GGY-45A 2 

X-489A 1 
GHC-2012AS 1 

X-10 2 

12X-195 2 

Head Assy. , Comm. End 
Cover, C.E. Bearing 
Arm, Brush 
BEARING,ABS.BRONZE 
Wick, Felt 
Spring, Brush 
Oiler 

BRUSH SET, SERVICE 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Lockwasher, Lead Sc., 18 

* See table following parts list for part number 
applying to assembly wanted. 

NOTE: VRX-7005AT CURRENT VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

Armature Assembly & Parts Used With 

GBM-21C 1 
GHC-2006FT 1 
GAR-171A 1 

GR-32B 1 
* 1 

X-260 1 
12X-864 1 

Nut, Arm. Shaft, D. E. 
ARMATURE ASSEMBLY 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff #5 
Lockwasher, Shaft, D. E. 

Printed in U.S. A. 

Assembly No. 

GHC-6004BT 
GHC-6004T-S1 

UNIT 

GHC-6004BT, T-81 

.. NOTE: Where pan numben are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be aue.mbled as needed." 

Pulley 

PU-1073A 
None 

APPLICATION 

Chrysler (Industrial) 

File in 
Equipment & Parts Llst Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHC-6005A GENERATOR PARTS LIST GHC-6005A 

(Issued 11-3-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GHC-2001 1 Frame & Field Assy. 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHC-1005 1 COIL ASSY. , FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GHC-40 1 Lead Assembly 

X-847 1 Terminal 
GHC-1007 1 Coil, Field, Left 
GHC-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc. , #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
GGU -53 1 Gasket, Brg. Retainer 
GGU -1050 1 Retainer Assy. , Bearing 
GGU -51 1 Retainer, Felt Washer 
GGU-52 1 Washer, Felt 
GGW-19 1 Retainer, Outer 
GGW-2039S 1 Head Assy., Comm. End 
GCJ -26 2 Arm, Brush 

GGY -45 2 Spring, Brush 
GHC-2012S 1 BRUSH SET, SERVICE 

8X-118 4 Screw, Brg. Retainer, Fill. Hd. 

12X-195 
8X-305 

X-489 
X-3135 

12X-3192 

#10-32x3/4 
2 Lockwasher, Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd, 

#8-32xl/4 
1 
1 
4 

Oiler 
BEARING. BALL 
Lockwasher, Retainer Sc., #10 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shaft 
GHC-2045F 1 ARMATURE 

PU -101 1 Pulley, Drive 
X-263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGW-1031 1 Head Assy., Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt Washer, 

GGF-11 
GGF-12 

GGF-13 
GGW-31 
GGW-52 

12X-196 

X-298 

X-489 

GGW-1024 

1 
1 

1 
1 
3 

3 

1 

1 

Outer 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Head, Drive End 
Screw, Brg. Retainer 
Rd.Hd.#l0-32xl/2 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL,.S. A. E. 
#204 
Oiler 

Miscellaneous Parts 
1 Band, Cover 

Note:-The following CURRENT-VOLTAGE 
REGULA TORS are used with but not 
a part of this generator. 

Assembly No. Regulator 

GHC-6005A (up to 2700 RPM) VRS-4007C 
GHC-6005A (over 2700 RPM) VRS-4007A-1 

UNIT APPLICATION 

GHC-6005A Nordberg 

Printed in U.S. A. File in 

"NOTE; Where pan numben are shown in parentho:1is 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHD-6001A thru Z GENERATOR PARTS LIST GHD-6001A thru Z 

(Issued 1-16-56) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GHD-2001 

GDW-44 

GGU-30 

GGU-31 

GGU-32 

GHD-34 

GGU-28 

X-976 

GHD-1005 

GGU-27 

GHD-1007 

X-976 

GHD-1008 

GK-38 

MN-21 

SW-634 
12X-196 

12X-199 

8X-1063 

8X-1377 

MW-20A 
12X-199 

1 Frame & Field Assembly 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins. , Term. Stud 
1 Lead Assembly 
1 Stud, Arm. Term. , 

1/4-28 

1 Terminal 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term., 

#10-32 

1 Coil Assy. , Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Screw, Pole Shoe 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term. , 

1/4 
2 Nut, Arm. Term., Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 

2 Bolt, Thru 
2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2012AS 1 

GHD-2002S 1 

GAL-40C 1 
GGW-41 1 

GHD-1002A 1 
GAR-219 3 

GGU-38A 1 

GHD-45L 1 
GHD-45 R 2 

X-2961 1 
12X-195 3 

8X-305 3 

BRUSH SET, SERVICE 
Head Assy. , C omm. End 

Cover, Bearing, C. E. 
Wick, Felt 
Head Assy., Partial, C. E. 

Arm, Brush 
BEARING, ABSORBENT 
BRONZE 
Spring, Brush 
Spring, Brush 

Oiler 
Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 

G HD-2006 

GAR-171 
* 

GR-32 
* 

X-260 

12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Spacer, Arm. Shaft, D. E. 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHD-1003S 
GBM-124 
GBM-125 

GBM-12 7 
GBM-128 

GG-164 
GG-164A 

GGW-52 

GHD-3S 
12X-196 

X-295 

X-2961 

GHD-30 
GHD-33 
GHD-1024 

* 

* 

SX - 714 

SX-794 

* 

* 

1 
1 
1 

1 
1 

1 
1 
3 

1 
3 

1 

1 

Head Assy., Drive End 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Retainer, Felt Washer, 
Outer 
Washer, Felt, Inner 
Washer, Felt, Outer 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x1/2 
Head, Drive End 
Lockwasher, Retainer Screw, 
#10 
BEARING, BALL, S. A. E. 
#203 
Oiler 

Miscellaneous Parts 

1 
1 
1 
1 
3 

1 

1 

3 

3 

Lead Assy., Arm. Term. 
Lead Assy., Field Term. 
Band, Cover 
VOLT AGE REGULATOR 
Lockwasher, Mtg. Screw 
#10 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 
Screw, Reg. Mtg., Fill. Hd. 
#10-32x7/8 
Screw, Reg. Mtg., Rd. Hd. 
#10-32x5/16 

* See table following parts list for part number 
ap plying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth.:sis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No. 

GHD-6001A 
GHD-6001AA 
GHD-6001AB 
GHD-6001AB-1 
GHD-6001AC 
GHD-6001 AC -1 
GHD-6001AD 
GHD-6001AE 
GHD-6001AF 
GHD-6001AG 
GHD-6001B 
GHD-6001B-1 
GHD-6001C 
GHD-6001D 
GHD-6001D-1 
GHD-6001E 
GHD-6001F 
GHD-6001G 
GHD-6001H 
GHD-6001J 
GHD-6001K 
GHD-6001L 
GHD-6001 L-1 
GHD-6001P 
GHD-6001Q 
GHD-6001Q-1 
GHD-6001R 
GHD-6001S 
GHD-6001SS 
GHD-6001SSN 
GHD-6001V 
GHD-6001W 
GHD-6001X 
GHD-6001Y 
GHD-6001YN 
GHD-6001Z 

GHD-6001A thru Z GENERATOR PARTS LIST (Continued) 

Spacer 

GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
None 
GJ-104B 
GJ-104B 
None 
GJ-104B 
GJ-104B 
None 
GJ-104B 
GJ-104B 
None 
GJ-104B 
GJ -104B 
GJ-104B 
GJ-104B 
None 
None 
None 
GJ-104B 
None 
None 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
GJ-104B 
None 

Sc. Fill. Hd. Sc. Rd. Hd. 
Pulley Regulator Lockwasher #10-32x7/8 #10-32x5/16 

SP-786 VRR-4101A 12X-196 8X-900 None 
SP-786 VRR-4104A X-1270 None 8X-321 
SP-856 VRR-4104A X-1270 None 8X-321 
SP-856 VRR-4103A X-1270 None 8X-321 
SP-861 VRR-4104A X-1270 None 8X-321 
SP-861 VRR-4103A X-1270 None 8X-321 
SP-763 VRR-4103A X-1270 None 8X-321 
PU -160 VRR-4103A X-1270 None 8X-321 
PU-161 VRR-4104A X-1270 None 8X-321 
SP-782 VRR-4103A X-1270 None 8X-321 
SP-856 VRR-4101A 12X-196 8X-900 None 
SP-856 VRR-4102A 12X-196 8X-900 None 
SP-1344 VRR-4101A 12X-196 8X-900 None 
SP-861 VRR-4101A 12X-196 8X-900 None 
SP-861 VRR-4102A 12X-196 8X-900 None 
SP-383A VRR-4102A 12X-196 8X-900 None 
SP-854A VRR-4102A 12X-196 8X-900 None 
PU-30 VRR-4102A 12X-196 8X-900 None 
PU-31 VRR-4102A 12X-196 8X-900 None 
PU-32 VRR-4102A 12X-196 8X-900 None 
SP-1344 VRR-4102B 12X-196 8X-900 None 
SP-763 VRR-4101A 12X-196 8X-900 None 
SP-763 VRR-4102A 12X-196 8X-900 None 
PU-77 VRR-4102A 12X-196 8X-900 None 
SP-1344 VRR-4103A X-1270 None 8X-321 
SP-1344 VRR-4104A X-1270 None 8X-321 
PU-30 VRR-4103A X-1270 None 8X-321 
None VRR-4102A 12X-196 8X-900 None 
None VRR-4103A X-1270 None 8X-321 
None VRR-4104A X-1270 None 8X-321 
PU-31 VRR-4103A X-1270 None 8X-321 
PU-32 VRR-4103A X-1270 None 8X-321 
PU-77 VRR-4103A X-1270 None 8X-321 
SP-854A VRR-4103A X-1270 None 8X-321 
SP-854A VRR-4104A X-1270 None 8X-321 
SP-383A VRR-4103A X -1270 None 8X-321 

UNIT APPLICATION 

GHD-6001A, AA, AB, 
AC D SSN Towmotor 
GHD-6001AB-1 B-1 Wise. Buda Cont. 
GHD-6001AC -1 D-1 Tractomotive Corp. 
GHD-6001AD, L L-1, YN Hercules 
GHD-6001AE 
GHD-6001AF 
GHD-6001AG 
GHD-6001B 
GHD-6001C �-1 
GHD-6001E 
GHD-6001 F Q. Y 
GHD-6001G, H, J, P, 
RVW XZ 
GHD-6001K 

GHD-60018, SS 

Printed in U.S.A. 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Lycoming Spencer 
J. I. Case 
Continental 
Towmotor Wisconsin 
Case Gladden 
Case , Massey-Harris 
Cockshutt Co-Op 

Massey-Harris 
Cockshutt, Co-Op, 

Worthington PumQ 
Massey-Harris, 
Lycoming Spencer 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GHD-6002A GENERATOR PARTS LIST GHD-6002A 

(Issued 11-2-55) 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GHD-2035 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GHD-34 1 Lead Assembly 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
X-976 1 Terminal 

GHD-1005 1 COIL ASSY., FIELD, 
COMPLETE 

GGU-27 1 Stud, Field Term., 
#10-32 

GHD-1007 1 Coil Assy. , Field, Left 
X-976 1 Terminal 

GHD-1008 1 Coil, Field, Right 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

MW-20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2012AS 1 BRUSH SET, SERVICE 
GHD-2002S 1 Head Assy., Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GGW-41 1 Wick, Felt 
GHD-1002A 1 Head Assy., Partial, C. E. 
GAR-219 3 Arm, Brush 
GGU -38A 1 BEARING, ABS . BRONZE 
GHD-45L 1 Spring, Brush 
GHD-45R 2 Spring, Brush 

X-2961 1 Oiler 
12X-195 3 Lockwasher, Lead Screw, #8 

8X-305 3 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

Part 
No. 

GBM-21B 
GHD-2006 
GAR-171 

GR-32 
SP-383A 

X-260 
12X-864 

No. 
Used Name of Part 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHD-1003S 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

GBM-127 
GBM-128 

GG-164 
GG-164A 

GGW-52 

GHD-3S 
12X-196 

X-295 

X-2961 

GHD-1024 
SX-714 

8X-794 

1 
1 

1 
1 
3 

1 
3 

1 

1 

Inner 
Retainer, Bearing 
Retainer, Felt Washer, 
Outer 
Washer, Felt, Inner 
Washer, Felt, Outer 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x1/2 
Head, Drive End 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#203 
Oiler 

Miscellaneous Parts 

1 Band, C.over 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

Note :-VRH-4105A VOLTAGE REGULATOR is 
used with but is not a part of this generator. 

UNIT APPLICATION 

GHD·6002A J. I. Case 

Printed in U. S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHE-4801A GENERATOR PARTS LIST GHE-4801A 

(Issued 8-22-51} 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GHE-3109} 
GBF-55 

GBG-22 
GBG-23 
GBG-30 
GBG-59 
GBG-121 

X-1425 
GCY-27 
GCY-28 
GDJ-66 

GDJ-67 

GDJ-68 

GFR-44 
GHE-1005 
GHE-1007 
GBG-26 
GHE-1008 
GHE-1009 
GHE-1010 

X-1425 
MU-36 

MU-37 

8X-183A 

12X-196 

12X-1014 

8X-1376 

8X-1377 

12X-196 
8X-321 

1 Frame & Field Assy. 
1 Washer, Ins., Field Term., 

Outer 
1 Stud, Field Term., #10-32 
1 Stud, Arm. Term., 5/16-24 
1 Insulation, Field Connection 
1 Lead Assembly 
1 Terminal, 2 Wire 
2 Terminal 
1 Bushing, Ins. , Field Term. 
1 Bushing, Ins., Arm. Term. 
1 Insulation, Term. Stud, 

Inner 
1 Insulation, Term. Stud, 

Inner 
1 Insulation, Field Term., 

Inner 
8 Screw, Pole Shoe 
1 Coil Assy. , Field, Complete 
1 Coil, Field, U. R. 
1 Terminal 
1 Coil, Field, L. L. 
1 Coil, Field, L. R. 
1 Coil, Field, U. L. 
1 Terminal 
1 Washer, Ins., Arm. Term., 

Outer 
1 Washer, Plain, Arm. Term. 

5/16 
1 Washer, Plain, Field Term. 

#10 
2 Lockwasher, Field Term., 

#10 
2 Lockwasher, Arm. Term., 

5/16 
2 Nut, Arm. Term., Hex. 

5/16-24 
2 Nut, Field Term., Hex. 

#10-32 
1 Lockwasher, Ground Sc., #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-60 
GBG-66 
GCE-40 
GDJ-23 
GDJ-24 
GDJ-27 
GDJ-63A 

1 Screw, Bearing, Retaining 
1 Washer, Bearing Retaining 
2 Washer, Felt Retaining 
1 Washer, Spring 
1 Washer, Felt 
1 Gasket, C. E. Cover 
1 Cover, Comm. End 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

GFR-2012S 
GHE-3200S 
GBY-34 
GCE-53 

8X-118 

8X-119 

12X-195 

12X-196 

12X-199 

8X-305 

X-489 
X-1528 

1 Brush Set, Service 
1 Head Assy., Comm. End 
4 Arm, Brush 
4 Spring, Brush 
6 Screw, C. E. Head, Fill. 

Hd. #10-32x3/4 
4 Screw, Cover, Fill. Hd. 

#10-32x1/2 
4 Lockwasher, Br. Lead 

Sc., #8 
10 Lockwasher, Head & Cover 

Sc., #10 
1 Lockwasher, Brg. Retaining 

Sc., 1/4 
4 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler 
1 Bearing, Ball, Shielded, 

S.A.E. #205 

Armature Assembly & Parts Used With 

GBG-49 1 Spacer, Arm. Shaft, C.E. 
GFR-56 1 Spacer, Shaft, D. E., Outer 
GFR-57 1 Spacer, Shaft, D. E., Inner 
GHE-2106F 1 Armature 

PU-22 1 Pulley, Drive 
X-405 1 Pin, Cotter 

12X-1018 1 Lockwasher, Shaft, D. E., 5/8 
SX-1717 1 Nut, Arm. Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GDJ -1201 1 Head Assy., Drive End 
GBG-50 1 Gasket, Brg. Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GDJ -201 1 Head, Drive End 

8X-119 4 Screw, Brg. Retainer, 

12X-196 

X-444 
8X-118 

12X-196 
X-489 

4 
Fill. Hd. #10-32x1/2 
Lockwasher, Retainer 
Sc., #10 

1 Bearing, Ball, s. A. E. #305 
6 Screw, D. E. Head, Fill. Hd. 

#10-32x3/4 
6 
1 

Lockwasher, Head Screw, #10 
Oiler 

(Continued on Reverse Side} 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHE-4801A GENERATOR PARTS (Continued) 

Miscellaneous Parts 
Part No. 
No. Used Name of Part 

GBG-24B 
BX-714 

BX-794 

1 
1 

1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 

NOTE: VRA-4105A Current-Voltage Regulator 
is used with but is not a part of this 
generator. 

Printed in U. S. A. 

UNIT 

GHE-4801A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Chris Craft 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHF-6001AM, M-81 GENERATOR PARTS LIST GHF -6001AM,M-81 

(Issued 9-20-55) 

Frame & Field Assembl::i: & Parts Used With 

DK-23C 2 Bolt, Thru 
GHF-2047 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins. , Field Term. 

Outer 
GBY-38C 2 Screw, Pole Shoe 

GC-26 1 Washer, Ins., Field Term. 
GCY-28A 1 Bushing, Ins., Arm. Term. 
GDW-22 1 Insulation, Arm. Term. 

Inner 
GGU-32 1 Bushing, Ins., Field Term. 
GHF-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GDW-23A 1 Stud, Arm. Term. , 

5/16-24 
GDZ-28 1 Stud, Field Term. , 

1/4-28 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GHF-1007 1 Coil, Field, Left 
GHF-1008 1 Coil, Field, Right 

MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

5/16 
SS-13 1 Washer, Ins., Arm. Term., 

Outer 
VAD-79 1 Washer, Ins., Arm. Term. 

X-180 2 Nut, Arm. Term., Hex. 
5/16-24 

X-187 1 Washer, Plain, Field Term., 
#14 

12X-199 2 Lockwasher, Field Term. , 
1/4 

12X-1014 2 Lockwasher, Arm. Term., 
5/16 

X-2903 2 Nut, Field Term., Hex. 
1/4-28 

X-20 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

12X-196 1 Lockwasher, Ground Screw, #10 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GBW-2012AS 1 BRUSH SET,SERVICE 
GHF-2002S 1 Head Assy. , Comm. End 
GGU-33 1 Gasket, C. E. Cover 
GGU -34A 1 Cover, Comm. End 
GGU-41 1 Wick, Felt 
GGU-1002C 1 Head Assy. , Partial, C. E. 

GBW-45A 2 Spring, Brush 
GCJ -26B 2 Arm, Brush 
GGU -38A 1 BEARING, ABS. 

12X-195 
X-489A 
X-1754 

3 
1 
3 

BRONZE 
Lockwasher, Cover Sc., #8 
Oiler 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

Comm. End Head Assembly (Continued) 

X-10 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

12X-195 2 Lockwasher, Lead Sc., #8 

Armature Assembl::i: & Parts Used With 
GBM-21B 1 Nut, Arm. Shaft, D. E. 
GEG-55 1 Spacer, Arm. Shaft 
GHF-3006FM 1 ARMATURE ASSY. 
GAR -171A 1 Snap Ring 

GR-32B 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-261 1 Key, Woodruff, #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGU -1003A 1 Head Assy., Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125A 1 Retainer, Felt Washer, Inner 
GBM-127A 1 Retainer, Bearing 
GBM-128A 1 Retainer, Felt Washer, Outer 

GG-164 2 Washer, Felt 
GGU -3A 1 Head, D. E. 
GGW -52A 3 Screw, Brg. Retainer, Rd. 

12X-196 

X-295 
X-489A 

GCE-24L 
X-2875 
X-2882 

3 

1 
1 

Hd. #10-32xl/2 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. #203 
Oiler 

Miscellaneous Parts 
1 Band, Cover 
1 Nut, Cover Band, Square#l0-32 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 

NOTE: VRS-6001AM CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator. 
* See table following parts list for part number 
applying to assembly wanted. 

ASSEMBLY NO. 

GHF-6001AM 
GHF-6001M-81 

UNIT 

GHF-6001AM 
GHF -6001M-S 1 

PULLEY 

PU-26 
None 

APPLICATION 

Chrysler {Marine) 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHH-6001A, B, C, D, E, GENERATOR PARTS IJST 
E-1, F, F-1, G, H, H-1, J 

GHH-6001A,B,C,D,E, 
E -1, F, F-1, G, H, H-1, J 

(Issued 2-4-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GHH-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GHD-34 
GGU-28 

X-976 
GHH-1005 

GGU-27 

GHH-1007 
X-976 

GHH-1008 
GK-38 

MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

MW-20A 
12X-199 

1 Frame & Field Assembly 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term" 
2 Bushing, Ins., Term. Stud 
1 Lead Assembly 
1 Stud, Arm. Term., 

1/4-28 
1 Terminal 
1 COIL ASSY., FIELD, 

COMPLETE 
1 

1 
1 
1 
2 
2 
1 
2 

2 

2 

2 

2 
2 

Stud, Field Term., 
#10-32 
Coil Assy. , Field, Left 

Terminal 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
1/4 
Nut, Arm. 1 erm., Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBJ -2012S 1 BRUSH SET, SERVICE 
GHH-2002S 1 Head Assembly, Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 

GGW-41 1 Wick, Felt 
GHH-1002A 1 Head Assy., Partial, C- E. 
GAR-219 3 Arm, Brush 
GGU-38A 1 BEARING, ABS. 

BRONZE 
GHD-45L 1 Spring, Brush 
GHD-45R 2 Spring, Brush 

X-2961 1 Oiler 
12X-195 3 Lockwasher, Lead Screw, #8 

8X-305 3 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 
GHH-2006 
GAR-171 

* 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Spacer, Arm. Shaft 

Armature Assembly & Parts (Continued) 
Part No. 
No. Used Name of Part 

GR-32 
* 

X-260 
12X-864 

1 Retainer, Felt Washer 
1 Pu ttey, Drive 
1 Key, Woodruff, #5 
1 Loc kwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHD-1003S 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GG-164A 

GGW-52 

GHD-3S 
12X-196 

X-295 

X-2961 

GHD-30 
GHD-33 
GHD-1024 

* 

* 

8X-714 

8X-794 

* 

* 

1 
1 
1 

1 
1 

1 
1 
3 

1 
3 

1 

Head Assembly, Drive End 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Retainer, Felt Washer, 
Outer 
Washer, Felt, Inner 
Washer, Felt, Outer 
Screw, Brg. Retainer, 
Rd. Rd. #10-32x1/2 
Head, Drive End 
Lockwasher, Retainer 
Screw, #10 
BEARING, BALL, S. A. E. 
#203 

1 Oiler 

Misce ttaneous Parts 

1 Lead Assy. , Arm. Term. 
1 Lead Assy., Field Term. 
1 Band, Cover 
1 VOLT AGE REGULATOR 
3 Lockwasher, Mtg. Screw, #10 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square 

#10-32 
3 

3 

Screw, Reg. Mtg., Fill. 
Hd. #10 -3 2x7/8 
Screw, Reg. Mtg., Rd. Hd. 
#10-32x5/16 

* See table following parts list for part number 
applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth�sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No . 

GHH-6001A 
GHH-6001B 
GHH-6001C 
GHH-6001D 
GHH-6001E 
GHH-6001E-1 
GHH-6001F 
GHH-6001F-1 
GHH-6001G 
GHH-6001H 
GHH-6001H-1 
GHH-6001J 

GHH-6001A, B, C, D, E, 
GENERATO R  PARTS LIST (Contin ue d) 

E-1, F, F-1, G, H, H-1, J 

Pulley 

PU-30 
SP-854A 
SP-856 
PU-30 
SP-854A 
SP-854A 
SP-856 
SP-856 
PU-77 
SP-1344 
SP-1344 
PU-161 

Regulator Lockwasher Screw, Fi ll. Hd. 
#10-32x7/8 

VRT-4102A 12X-196 8X-900 
VRT-4102A 12X196 8X-900 
VRT-4102A 12X-196 8X-900 
VRT-4103A X-1270 None 
VRT-4103A X-1270 None 
VRT-4104A X-1270 None 
VRT-4i03A X-1270 None 
VRT-4104A X-1270 None 
VRT -4103A X-1270 None 
VRT-4103A X-1270 None 
VRT-4104A X-1270 None 
VRT-4104A X-1270 None 

UNIT 

GHH-6001A 
GHH-6001B,E 
GHH-6001C, F 
GHH-6001D, G 
GHH-6001E -1, J 
GHH-6001F-1 
GHH-6001H 
GHH-6001H-1 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Screw,Rd. Hd. Spacer 
#10 -32x5/16 

None GJ-104B 
None GJ-104B 
None GJ-104B 
8X-321 GJ-104B 
8X-321 GJ-104B 
8X-321 GJ-104B 
8X-321 GJ-104B 
8X-321 GJ-104B 
SX-321 GJ-104B 
8X-321 None 
8X-321 None 
8X-321 GJ-104B 

APPLICATIO N  

Buda , Massey-Harris 
Cockshutt Plow Co. 
Buda, Continent al 
Massey-Harris 
J. I. Case 
Clinton Mfg. Co. 
Continent al 
D. W. On an 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GHH-6002A GENERATOR PARTS LIST GHH-6002A 
(Issued 1-16 -56) 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GHH-2001 1 Frame & Field Assy. 
GDW-44 l Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHD-34 1 Lead Assembly 
GGU-28 1 Stud, Arm. Term. , 

l/4-28 
X-976 1 Terminal 

GHH-1005 1 COIL ASSY., FIELD, 
COMPLETE 

GGU-27 1 Stud, Field Term. , 
#10-32 

GHH-1007 1 Coil Assy., Field, Left 
X-976 1 Terminal 

GHH-1008 1 Coil, Field, Right 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Loc kwasher, Field Term. , 
#10 

12X-199 2 Lockwasher,Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex, 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

MW-20A 2 Bolt, Thru 
12X-199 2 Loc kwas her, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBJ-2012S 1 BRUSH SET, SERVICE 
GHH-2002S 1 Head Assy., Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GGW-41 1 Wick, Felt 
GHH-1002A 1 Head Assy., Partial, C. E. 
GAR -219 3 Arm, Brush 
GGU-38A 1 BEARING,ABS.BRONZE 
GHD-45L 1 Spring, Brush 
GHD-45R 2 Spring, Brush 

X-2961 1 Oiler 
12X-195 3 Lockwasher, Lead Sc., #8 

8X-305 3 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GHH-2006 
GAR-171 

GJ-104B 
GR-32 
PU-161 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSY. 
1 Snap Ring 
1 Spacer, Arm. Shaft 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHD-1003S 1 Head Assy. , Drive End 
GBM-124 1 Gasket, Brg. Retainer 
GBM-125 1 Retainer, Felt Washer, 

Inner 
GBM-127 
GBM-128 

GG-164 
GG-l64A 

GGW-52 

GHD-3S 
12X-l96 

X-295 

X-2961 

GHD-1024 
12X-196 

8X-321 
8X-714 

SX-794 

1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
1 Washer, Felt, Inner 
1 Washer, Felt, Outer 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
1 Head, Drive End 
3 Lockwasher, Retainer 

Sc., #10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
2 Lockwasher, #10 
2 Screw, Rd. Hd. #10-32x5/l6 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

Note:-VRT-4105A VOLTAGE REGULATOR is 
used with but is not a part of this generator. 

UNIT APPLICATION 

GHH-6002A J. I. Case 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHH-6003A GENERATOR PARTS LIST 

Frame & Field Assembll & Parts Used With 
Part No. 

No. Used Name of Part 

GHH-2001 1 Frame & Field Assy. 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHD-34 1 Lead Assembly 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
X-976 1 Terminal 

GHH-1005 1 COIL ASSY., FIELD, 
COMPLETE 

GGU-27 1 Stud, Field Term. , 
#10-32 

GHH-1007 1 Coil Assy., Field, Left 
X-976 1 Terminal 

GHH-1008 1 Coil, Field, Right 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
no 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

MW-20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolf, 1/4 

Comm. End Head Assembly & Parts Used With 
GBJ-2012S 1 BRUSH SET, SERVICE 

GHH-2030S 1 Head Assy., Comm. End 
GAR-98A 1 Cover, Wick 
GAR -219 3 Arm, Brush 

GGW-41 1 Wick, Felt 
GHD-45L 1 Spring, Brush 
GHD-45R 2 Spring, Brush 

X-2961 1 Oiler 
12X-195 3 Lockwasher, Lead Sc., #8 

8X-305 3 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

GHH-6003A 
(Issued 3 -26-56) 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GHH-2032 
GAR-171 

GJ-104B 
GR-32 
PU-77 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
l ARMATURE ASSY. 
1 Snap Ring 
1 Spacer, Arm. Shaft, D. E. 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHD-1003S 
GBM-124 
GBM-125 
GBM-127 
GBM-128 

GG-164 
GG-164A 

GGW-52 

GHD-3S 
12X-196 

X-295 
X-2961 

GHD-30 
GHD-33 
GHD-1024 
VRT-4103A 

8X-321 

8X-714 

8X-794 
X-1270 

UNIT 

GHH-6003A 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, Outer 
1 Washer, Felt, Inner 
1 Washer, Felt, Outer 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1j2 
1 Head, Drive End 
3 Lockwasher, Retainer 

Sc. ,#10 
1 BEARING, BALL, S. A. E. #203 
1 Oiler 

Miscellaneous Parts 
1 Lead Assy. , Arm. Term. 
1 Lead Assy., Field Term. 
1 Band, Cover 
1 VOLTAGE REGULATOR 
3 Screw,Reg. Mtg. ,Rd. Hd. 

#10-32x5/16 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 
3 Washer, Mtg. Sc. ,Skpf., #10 

APPLICATION 

Massey-Harris 

Printed in U.S. A. File in 
Equipment & Parts Ust Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed."' 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHK-6001A GENERATOR PARTS LIST GHK-6001A 

(Issued 4-10-52) 

Frame & Field Assembl� & Parts Used With 
Part No. 
No. Used Name of Part 

DK•23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 

GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGU-1005 1 COIL ASSY, , FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4·28 
GGU·40 1 Lead Assembly 

x-3092 1 Terminal 
GGU-1007 1 Coil, Field, Left 
GGU-1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. � 

#10 
12X-199 2 Lockwasher, Arm. Term. , 

1/4 
8X-1063 2 Nut, Arm. Term. , Hex. 

1/4-28 
8X-1377 2 Nut, Field Term. , Hex. 

J�10-32 
12X-196 1 Lockwasher,Ground Sc., #10 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 
GGU -2002S 1 Head Assy. , Comm. End 
GGU-33 1 Gasket, C. E. Cover 
GGU-34 1 Cover,Comm. End 
GGU-41 1 Wick, Felt 
GGU-1002A 1 Head Assy.,Partial,C.E. 

GBW-45 2 Spring, Brush 
GCJ-25 2 Arm, Brush 
GGU-38A 1 BEARING,ABS. BRONZE 

12X-195 3 Lockwasher,Cover Sc. ,#8 
X-489 1 Oiler 

8X-888 3 Screw, C. E. Cover, Fill. 

GGU-2012S 
12X-195 

8X-305 

1 
2 
2 

Hd. #8-32x5/16 
BRUSH SET, SERVICE 
Lockwasher, Lead Sc., #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM·21B 
GEG-55 
GHK·2006F 
GAR-171 

GR·32 
PU-58 

X·261 
12X·864 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 ARMATURE ASSY. 
1 Snap Ring 
1 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key,Woodruff, #6 
1 Lockwasher,Shaft,D.E. 

Drive End Head Assy. & Parts Used With 
GGU-1003 1 Head Assy. ,Drive End 
GBM-124 1 Gasket1Brg. Retainer 
GBM-125 1 Retainer,Felt Washer, 

Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, 

Outer 
GG-164 2 Washer, Felt 

GGU-3 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10·32x1/2 
12X·196 3 Lockwasher, Retainer 

Sc., #10 
X·295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Miscellaneous Parts 

GCE-24 1 Band, Cover 
8X-714 1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
8X·794 1 Nut, Cover Band, Square 

#10-32 

NOTE: VRP-6001B CURRENT-VOLTAGE 
REGULATOR is used with but is 
not a part of this generator. 

UNIT APPLICATION 

GHK-6001A Diamond T. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equtpment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHK-6002A GENERATOR PARTS LIST GHK-6002A 

(Issued 6-22-55) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23C 
GGU-2001 
GBY-38A 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGU -1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGU -1007 
GGU-1008 

MN-21 
SW-634 

12X-196 

12X-199 

SX-1063 

8X-1377 

12X-196 
8X-321 

12X-1014 

2 Bolt, Thru 
1 Frame & Field Assembly 
2 Screw, Pole Shoe 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term. , 

no-32 
1 Stud, Arm. Term. , 

1/4-28 
1 Lead Assembly 
1 Terminal 
1 Coil, Field, Left 
1 Coil, Field, Right 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Field Term. , 

#10 
2 Loc kwasher, Arm. Term. , 

1/4 
2 Nut, Arm. Term. , Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
1 Lockwasher, Ground Sc. , 110 
1 Screw, Ground, Rd. Hd. 

#10 -32x5/16 
2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ-32A 
GGU-2012S 
GGU-2060S 
GBW-45 

GCJ-26 
12X-195 
12X-196 

12X-199 

X-295 

8X-305 

X-489 
8X-870 

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
3 

1 

1 

2 

1 
3 

Washer, Bearing Retaining 
Washer, Plain, Felt Retaining 
Screw, Bearing Retaining 
Washer, Felt 
Gasket, C. E. Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy., Comm. End 

Spring, Brush 
Arm, Brush 

Lockwasher, Lead Screw, #8 
Lockwasher, Cover Screw, 
#10 
Loc kwasher, Brg. Retaining 
Screw, 1/4 
BEARING, BALL, S. A. E. 
#203 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
Screw, Cover, Fill. Hd. 
#10-32x5/16 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GEG-55 
GHK-2059F 
GAR-171 

GR-32 
PU-58 

X-261 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
2 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #6 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGU-3 
GGW-52 

12X-196 

X-295 

X-489 

GCE-24 
8X-714 

8X-794 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washer, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32xl/2 
3 Loc kwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: VRP-4004P CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GHK-6002A Diamond T 

Printed in U.S. A. File in 

"NOTE: Where psn numbers are shown in parenthesis 
they are for reference only .. By stocking sub-pans the 
complete pan can be aaembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHL-4501 GENERATOR PARTS LIST GHL-4501 

(Issued 1-28-54) 

.Frame & Field Assembl;y & Parts Used With Comm. End Head Assembly (Continued) 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GCX-20A 2 Bolt, Thru 8X-59 2 Screw, Br. Lead, Rd. Hd. 
GHL-3001 1 Frame & Field Assy. #8-32x3/16 
GAA-30 1 Insulation, Arm. Term. , 8X-63 2 Screw, Retaining Spring, 

Inner Flat Hd. #8-32x3/8 
GAA-32 1 Washer,Ins., Term. X-195 2 Lockwasher,Lead Sc. ,#8 
GCT-25 1 Bushing,Ins. ,Arm. Term. 8X-304 1 Screw, Lead Grd. , Rd. 
GEE-23 1 Lead Assembly Hd. #8-32x5/16 
GAA-27 1 Stud, Arm. Term., X-1276 1 Washer, Lead Sc. ,Skpf. #8 

#14-24 SX-1505 2 Screw, Brush, Bdg. Hd. 
X-947 1 Terminal #8-32z9/16 

GHL-2005 1 COIL ASSY. , FIELD, 8X-62 3 Screw,C.E. Cover,Flat Hd. 
COMPLETE #10-32x3/8 

GAA-27 1 Stud, Field Grd. Term. X-1499 1 BEARING, BALL, SEALED, 
#14-24 S.A.E. #203 

GHL-1007 1 Coil, Field, Right 
X-947 1 Terminal Armature Assembly & Parts Used With 

GHL-1008 1 Coil, Field, Left 
GBM-21B 1 Nut Arm. Shaft, C. E. GK-38 4 Screw, Pole Shoe 

GG-60 1 Spacer,Arm. Shaft MN-21 2 Pin,Dowel 
GHL-2044 1 ARMATURE ASSY. 8X-177 4 Nut, Term. Stud, Hex. 
GAR-171 1 Snap Ring #14-24 

12X-199 4 Lockwasher, Term. Stud, X-260 1 Key, Woodruff, #5 

1/4 12X-864 1 Lockwasher, Shaft, C:· E. 

8X-361 1 Washer,Arm. Term., 
Drive End Head Ass;y. & Parts Used With Plain 1/4 

12X-199 2 Lockwasher, Thru Bolt, 1/4 GEE-4 1 Head, Drive End 
GEE-25 1 Noise Elimin�tor 

Comm. End Head Assembly & Parts Used With X-1498 1 BEARING, BALL 

GAL-2012A 1 
GEE-27 1 
GEE-28 1 
GEE-3002S 1 
GAL-199 2 
GAL-205 2 

GAL-242 2 
GCX.-19 2 
GDU-30 1 

X-958 2 
GEE-1002 1 
GEE-2213S 1 
GAL-199 1 
GAL-242 1 
GAR-1213 1 
GCX-19 1 

8X-59 1 

X-1276 1 

X-1505 1 

BRUSH SET, SERVICE 
Gasket, C. E. Cover 
Cover, Comm. End 
Head Assy., Comm. End 

Block, Brush Screw 
Spring, Retaining, 3rd 
Brush Plate 
Holder, Brush 
Spring, Brush 
Lead Assembly 

Terminal 
Head, Drive End 
Plate Assy. , 3rd Brush 

Block, Brush Screw 
Holder, Brush 
Plate, 3rd Brush 
Spring, Brush 
Screw, Br. Lead, Rd. 
Hd. #8-32x3/16 
Washer, Lead Sc., 
Skpf. #8 
Screw, Brush, Bdg. Hd. 
#8-32x9/16 

GEE-24 
SX-714 

8X-794 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut,Cover Band,Square 

#10-32 

NOTE: CBK-4001 CUT-OUT RELAY is used 
with but is not a part of this generator. 

UNIT APPLICATION 

GHL-4501 Wincharger Corp. 

Printed in U. S. /1.. File in 

"NOTE: Where pan 'lllmb('rs are shown in parenthesis 
they are for reference c•nly. By stocking sub-parts the 
complete part can be assembled as needed." 

Equi pmeot &. Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHK-6002A GENERATOR PARTS LIST GHK-6002A 

(Issued 6-22-55) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GGU-2001 1 Frame & Field Assembly 
GBY-38 A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGU-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGU -1007 1 Coil, Field, Left 
GGU -1008 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc., #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

GBM-21B 
GEG-55 
GHK-2059F 
GAR-171 

GR-32 
PU-58 

X-261 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
2 Retainer, Felt Washer 
1 Pulley, Drive 
1 Key, Woodruff, #6 
1 Loc kwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGU-3 
GGW-52 

12X-196 

X-295 

X-489 

GCE-24 
8X-714 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washer, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

Comm. End Head Assembly & Parts Used With 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 

DA-22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBJ-25 1 
GBJ-32A 1 

GGU-2012 S 1 
GGU-2060S 1 
GBW-45 2 

GCJ-26 2 
12X-195 2 
12X-196 3 

12X-199 1 

X-295 1 

8X-305 2 

X-489 1 
8X-870 3 

Washer, Bearing Retaining 
Wa.sher, Plain, Felt Retaining 
Screw, Bearing Retaining 
Washer, Felt 
Gasket, C. E. Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Spring, Brush 
Arm, Brush 

Lockwasher, Lead Screw, #8 
Lockwasher, Cover Screw, 
#10 
Lockwasher, Brg. Retaining 
Screw, 1/4 
BEARING, BALL, S. A. E. 
#203 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
Screw, Cover, Fill. Hd. 
#10-32x5/16 

8X-794 1 Nut, Cover Band, Square 
#10-32 

NOTE: VRP-4004P CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GHK-6002A Diamond T 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenrhoesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Paru List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6001E, S1 GENERATOR PARTS LIST 

GHM-6001E, S1 
(Issued 5-3-57) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GHF-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins. , Arm. 

Term. 
GGU-30 1 Washer, Ins. , Field 

Term 
GGU-31 1 Washer, Plain, Field 

Term. 
GGU-32 2 Bushing, Ins., Term. 

stud 
GHF-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GHF-1007A 1 Coil, Field, Left 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. 

Term. 
12X-196 2 Lockwasher, Field 

Term. ,#10 
12X-199 2 Lockwasher, Arm. Term., 

1/4 
8X-1063 2 Nut, Arm. Term. , Hex 

1/4-28 
8X-1377 2 Nut, Field Term. , Hex 

#10-32 
12X-196 1 Lockwasher, Ground Sc., #10 

8X-321 1 Screw, Ground, Rd. Hd. 

12X-1014 2 
#10-32x5/16 
Lockwasher, Thru Bolt, 5/16 

Part NQ. 
No. Used 

12X-195 3 
X-489 1 

8X-888 3 

GJC-2012AS 1 
12X-195 2 

8X-305 2 

Name of Part 

Lockwasher, Cover Sc., #8 
Oiler 
Screw, C. E. Cover, Fill. Hd. 
#8-32x5/16 

BRUSH SET 
Lockwasher, Lead Sc. , #8 
Screw, Brush Lead Rd. Hd. 
#8- 32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GHM-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-261 1 Key, Woodruff, #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003 1 
GBM-124 1 
GBM-125 1 
GBM-127 1 
GBM-128 1 

GG-164 2 
GGU-3 1 

GGW-52 3 

12X-196 3 
X-295 1 
X-489 1 

Head Assy., Drive End 
Gasket, Brg. Retainer 
Retainer, Felt Washer, Inner 
Retainer, Bearing 
Retainer, Felt Washer, Outer 
Washer, Felt 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x1/2 
Lockwasher, Retainer Sc. , #10 
BEARING, BALL, S. A. E. f203 
Oiler 

Miscellaneous Parts 

1 Band,Cover 
Comm. End Head Assembly & Parts Used With 

GCE-24 
8X-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
GGU -2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 
GBW-45 2 
GCJ-26 2 
GGU-38A 1 

Head Assy., Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy., Partial, C. E. 

Spring, Brush 
Arm, Brush 
BEARIN� ABS. BRONZE 

8X-794 1 Nut, Cover Band, Square #10- 32 

Note: VRX- 6201A CURRENT-VOLTAGE 
REGULA TOR is used with but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted 

Assembly No. 
GHM-6001E 
GHM-6001-S1 

UNIT 

Pulley 
PU -1237 
None 

Spacer 
None 
GEG-55 

APPLICATION 
GHM-6001E Chrysler Imperial 

Printed in U. S. A. GHM-6001-S1 Service Generator 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6002A, D, E, S1 GENERATOR PARTS LIST 

GHM-6002A, D,E, S1 
Issued 5-3-57 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bol� Thru 
GHF-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 

GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHF-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term., UO- 32 

GGU-28 1 Stud, Arm., Term., 1/4-28 
GHF-1007A 1 Coil, Field, Left 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Screw, #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Coupling 

GGW-40 1 Spacer, Arm. Shaft 
* 1 Washer, Plain, Coupling Mtg. 

GHM-2042F 1 ARMATURE 
* 1 Pulley, Drive 

X-263 1 Key, Woodruff, #8 
12X-864 1 Lock washer, Shaft, D. E. 

* 1 Screw,Coupling Mtg., Rd. 
Hd. 1/4-20xl/2 

Drive End Head Assembly & Parts Used With 

GGU-1045 1 
GGF-9 2 
GGF-10 1 
GGF-11 1 
GGF-12 1 
GGF-13 1 
GGU-45 1 

GGW-52 3 

12X-196 3 

X-298 1 
X-489 1 

Head Assy., Drive End 
Washer, Felt 
Retainer, Felt Washer, Outer 
Gasket, Brg. Retainer 
Retainer, Felt Washer, Inner 
Retainer, Bearing 
Head, Drive End 
Screw, Brg. Retainer, Rd. 
Hd. #10-32xl/2 
Lockwasher,Retainer 
Screw.#lO 
BEARING, BALL, S. A. E. #204 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
Comm. End Head Assembly & Parts Used With 

GCE-24 
8X-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
GGU-53 1 
GGU-1050 1 
GGU-51 1 
GGU-52 1 
GGU-2048S 1 

GBW-45 2 
GCJ-26 2 

GGW-19 1 
GJC-2012AS 1 

8X-118 4 

12X-195 2 
12X-196 4 

8X-305 2 

X-489 1 
X- 3135 1 

Gasket, Brg. Retainer 
Retainer Assy. , Bearing 

Retainer, Felt Washer 
Washer, Felt 

Head Assy. , Comm. End 
Spring, Brush 
Arm, Brush 

Retainer, Outer 
BRUSH SET 
Screw, Brg. Retainer, Fill. 
Hd. #10-32x3/4 
Lockwasher, Lead Sc., #8 
Lockwasher, Retainer Sc. , # 10 
Screw, Brush Lead, Rd. Hd. 
#8-32xl/4 
Oiler 
BEARING, BALL 

8X-794 1 Nut, Cover Band, Square 
#10-32 

NOTE: VRX- 6003A CURRENT-VOLTAGE 
REGULA TOR is used with but is not 
a part of this generator 

* See table following parts list for part 
number applying to assembly wanted 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts che 
complete pari can be assembled as needed."' 

Equipmeo1 & PariS Lise Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No. 

GHM-6002A 
GHM- 6002D 
GHM-6002E 
GHM- 6002- S1 

GHM- 6002A, D, E ,  S1 GENERATO R PART S (Cont.) 

Coupling W asher P ulley Screw 

None None PU-61 None 
GGW-34 GGW-71 PU-90 X- 3187 
None None PU-96 None 
None None None None 

UNIT 

GHM-6002A E 
GHM-6002D 
GHM- 6002-S1 

Prinred in U.S. A. 

"NOTE: Where parr numbers are shown in parenrhesis 
rhey are for reference only. By srocking sub-parrs rhe 
complere parr can be assembled as needed." 

AP PLICATION 

Chrysler (8) 
Do_dg_e Tr. (6) 
Service Generator 

File in 
Equipmenr lk Parrs Llsr Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6003A, B, C, D, S1, SN1 GENERATOR PARTS LIST GHM- 6003A, B, C, 

D, S1, SN-1 

Frame & Field Assembly & Parts Used With 

Part N No. 
No. Used Name of Part 

DK-23C 2 Bolt Thru 
GHF-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field Term., 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHF-1005A 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GHF-1007A 1 Coil, Field, Left 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. Hex. 1/4-28 
8X-1377 2 Nut, Field Term. Hex. 10-32 

12X-196 1 Lockwasher, Ground Sc., 10 
8X-321 1 Screw, Ground, Rd. Hd. 

HO- 32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 
DA-39 1 Washer, Plain, Felt Retaining 
DA-132 1 Washer, Felt 

GGU-2070S 1 Head Assy. , Comm. End 
GBW- 45 2 Spring, Brush 

GCJ-26 2 Arm, Brush 
GGW-93 1 Retainer, Outer 
GJC-2012AS 1 BRUSH SET 
12X-195 2 Lockwasher, Lead Sc., #8 

X-295 1 BEARING: BALL, S. A. E. #203 
8X-305 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
X-489 1 Oiler 

Armature Assembly & Parts Used With 
GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm, Shaft 
GHM-2071F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 
X-263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

Part 
No. 

GGU-1045 
GGF-9 
GGF-10 
GGF-11 
GGF-12 
GGF-13 
GGU-45 

GGW-52 

12X-196 
X-298 
X-489 

No. 
Used Name of Part 

1 Head Assy., Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd.Hd.#10-32x1/2 
3 Lockwasher, Retainer Screw #10 
1 BEARING, BALL, S. A. E. #204 
1 Oiler 

Miscellaneous Parts 
GCE- 24 1 Band, Cover 

8X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

8X-794 1 Nut, Cover Band, Square, 10-32 

NOTE:* CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Pulley Regulator 

GHM-6003A PU-61 VRX-6003B 
GHM-6003B PU-60 VRX-6201A 
GHM-6003C PU-95 VRX-6201A 
GHM-6003D PU-231 VRX-6009B 
GHM-6003-Sl None VRX- 6003B 
GHM-6003-SN-1 None VRX-6201A 

UNIT APPLICATION 

GHM-6003A Imperial 
GHM-6003B Plymouth (8), Dodge(8) 

DeSoto 
GHM-6003C Plymouth (6) 
GHM-6003D Checker Cab 
GHM-6003-S1 Service Gen. (Pos. ) 
GHM-6003-SN-1 Service Gen .. (Neg.) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6004A, B, C, D, E, F, G, S, S1 GENERATOR PARTS LIST GHM-6004A, B, 

C, D, E, F, G, S,S1 
Issued 5-3-57 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt Thru X-295 1 BEARING, BALL, S. A. E. #203 
GHF-2001 1 Frame & Field Assembly 8X-305 2 Screw, Brush Lead, Rd. Hd. 
GBY -38A 2 Screw, Pole Shoe 8-32x1/4 

GDW-44 1 Washer, Ins. , Arm. Term. X-489 1 Oiler 
GGU-30 1 Washer, Ins. , Field Term. 8X-870 3 Screw, Cover, Fill. Hd. 
GGU-31 1 Washer, Plain, Field Term. #10-32x5/16 
GGU-32 2 Bushing, Ins. , Term. Stud 
GHF-1005A 1 COIL ASSY., FIELD, Armature Assembl� & Parts Used With 

COMPLETE GBM-21B 1 Nut, Arm, Shaft, D. E. 
GEA-30G 1 Lead Assembly * 1 Spacer, Arm. Shaft 

X-847 1 Terminal GHM-2059F 1 ARMATURE ASSEMBLY 
GGU-27 1 Stud, Field Term. , GAR-171 1 Snap Ring 

#10-32 GR-32 2 Retainer, Felt Washer 
GGU-28 1 Stud, Arm. Term. , * 1 Pulley, Drive 

1/4-28 X-261 1 Key, Woodruff, 6 
GHF-1007A 1 Coil, Field, Left 12X-864 1 Lockwasher,Shaft,D.E. 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin, Dowel Drive End Head Assembly & Parts Used With 
SW- 634 1 Washer, Pfain, Arm. Term. GGU-1003 1 Head Assy., Drive End 

12X-196 2 Lockwasher, Field Term. , GBM-124 1 Gasket, Brg. Retainer 
#10 GBM-125 1 Retainer, Felt Washer, Inner 

12X-199 2 Lockwasher, Arm. Term. , GBM-127 1 Retainer, Bearing 
#1/4 GBM-128 1 Retainer, Felt Washer, Outer 

8X-1063 2 Nut, Arm. Term. , Hex. GG-164 2 Washer, Felt 
#1/4-28 GGU-3 1 Head, Drive End 

8X-1377 2 Nut, Field Term. , Hex. GGW-52 3 Screw, Brg. Retainer 
#10-32 Rd. Hd. 10-32x1/2 

12X-196 1 Lockwasher, Ground Sc. , #10 12X-196 3 Lockwasher, Retainer 
8X-321 1 Screw, Ground, Rd. Hd. Sc., #10 

lf10-32x5/16 X-295 1 BEARING, BALL, S. A. E. #203 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 X-489 1 Oiler 

Comm. End Head Assembly & Parts Used With Miscellaneous Parts 

DA-22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBJ-25 1 
GBJ-32A 1 
GGU-2060S 1 

GBW-45 2 
GCJ -26 2 
GJC-2012AS 1 
12X-195 2 
12X-196 3 
12X-199 1 

Washer, Bearing Retaining GCE-24 1 Band, Cover 
Washer, Plain, Felt Retaining 8X-714 1 Screw, Cover Band 
Screw, Bearing Retaining Rd. Hd. #10-32x1 1/2 
Washer, Felt 8X-794 1 Nut, Cover Band Square 
Gasket, C. E. Cover U0-32 
Cover, Comm. End 
Head Assy. , Comm. End Note:* CURRENT-VOLTAGE REGULATOR 

Spring, Brush is used with but is not a part of this 
Arm, Brush generator. 

BRUSH SET 
Lockwasher, Lead Sc. , #8 * See table following parts list for part 
Lockwasher, Cover Screw,#10 number applying to assembly wanted. 
L6ckwasher, Brg. Retaining 
Sc., 1/4 (Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assy. No. Spacer 

GHM-6004A GEG-55 
GHM-6004B GEG-55 
GHM-6004C None 
GHM-6004D None 
GHM-6004E GEG-55 
GHM-6004F GEG-55 
GHM-6004G GEG-55 
GHM-60048 GEG-55 
GHM-6004- 81 GEG-55 

GHM-6004A, B, C, D, E, F, G, S, S1 (Continued) 

Pulley Regulator 

PU- 137 VRX-6201A 
PU- 194 VRX-6201A 
PU -1 216 VRX-6201A 
SP- 1977 VRX-6201A 
SP-894 VRX-6201A 
SP- 471 B VRX-6009B 
SP-88 7 VRX-6201A 
None 
None VRX-6201A 

UNIT 

GHM-6004A 
GHM-6004B 
GHM-6004C 

GHM-60040 E G 

GHM-6004F 
GHM-60048 
GHM-6004 - S1 

Printed in U.S. A. 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

AP PLICATION 

Plymouth (6), Doda:e (6) 
Dodge (8 ) 
Plymouth, Dodge, 
DeSoto Chrysler 
Dodge Truck(6) 
Checker Cab 
A-L�ec.Duty Gen. 
Chrysler Service 

File in 
Equipment I< Pans Ust Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6005S GENERATOR PARTS LIST GHM-6005S 

(Issued 5-3-57) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt, Thru GBM-21B 1 Nut, Arm. Shaft, D. E. 
GHF-2067 1 Frame & Field Assembly GEG-55 1 Spacer, Arm. Shaft 
GBY-38A 2 Screw, Pole Shoe GHM-2059F 1 ARMATURE ASSEMBLY 
GDW-44 1 Washer, Ins. , Arm. Term. GAR-171 1 Snap Ring 
GGU-30 1 Washer, Ins. , Field Term. GR-32 2 Retainer, Felt Washer 
GGU-31 1 Washer, Plain, Field Term. X-261 1 Key, Woodruff, 16 
GGU-32 2 Bushing, Ins., Term. Stud 12X-864 1 Lockwasher, Shaft, D .. E. 
GHF-1005A 1 COIL ASSEMBLY, FIELD 

COMPLETE Drive End Head Assembly & Parts Used With 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal GGU-1068 1 Head Assy. , Drive End 
GGU-27 1 Stud, Field Term., GBM-124 1 Gasket, Brg. Retainer 

no-32 GBM-125 1 Retainer, Felt Washer 
GGU-28 1 Stud, Arm. Term., 1/4-28 Inner 
GHF-1007A 1 Coil, Field, Left GBM-127 1 Retainer, Bearing 
GHF-1008A 1 Coil, Field, Right GBM-128 1 Retainer, Felt Washer, Outer 

MN-21 2 Pin, Dowel GG-164 2 Washer, Felt 
SW-634 1 Washer, Plain, Arm. Term. GGU-68 1 Head, Drive End 

12X-196 2 Lockwasher, Field Term. , GGW-52 3 Screw, Brg. Retainer, 
no Rd.Hd.l10-32x1/2 

12X-199 2 Lockwasher, Arm. Term. , 12X-196 3 Lockwasher, Retainer 
1/4 Screw,#10 

8X-1063 2 Nut, Arm. Term. , Hex. X-295 1 Bearing, Ball, S. A. E. #203 
1/4-28 X-489 1 Oiler 

8X-1377 2 Nut, Field Term. , Hex. 
n0-32 Miscellaneous Parts 

12X-196 1 Lockwasher, Ground Sc. ,110 
8X-321 1 Screw, Ground, Rd. Rd. GCE-24 1 Band, Cover 

no-32x5/16 8X-714 1 Screw, Cover Band, Rd. Rd. 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 U0-32x1 1/2 

8X-794 1 Nut, Cover Band, Square 
Comm. End Head Assembly & Parts Used With U0-32 

DA-22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBJ-25 1 
GBJ-32A 1 
GGU-2069S 1 
GBW-45 2 

GCJ-26 2 
GJC-2012AS 1 
12X-195 2 
12X-196 3 
12X-199 1 

X-295 1 
8X-305 2 

X-489 1 
8X-870 3 

Washer, Bearing Retaining 
Washer, Plain, Felt Retaining 
Screw, Bearing Retaining 
Washer, Felt 
Gasket, Cover 
Cover, Comm. End 
Head Assy. , Comm. End UNIT APPLICATION 

Spring, Brush 
Arm, Brush GHM-6005S Service Generator 

BRUSH SET 
Lockwasher, Lead Screw, #8 
Lockwasher, Cover Screw, UO 
Lockwasher, Brg. Retaining 
Screw, 1/4 
BEARING, BALL, S. A. E. #203 
Screw, Brush Lead, Rd. Rd. 
#8- 32x1/4 
Oiler 
Screw, C. E. Cover, Fill. Rd. 
#10-32x5/16 

File in Printed in U.S. A. 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6007A, B, Sl GENERATOR PARTS LIST GHM-6007A, B, Sl 

(Issued 5-3-57) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GHF-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 

GDW-44 1 Washer, Ins., Arm. Term . 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GHF-1005A 1 COIL ASSY., FIELD 

COMPLETE 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term.,UO-32 
GGU.,_28 1 Stud, Arm. Term. , 

1/4-28 
GHF-1007A 1 Coil, Field, Left 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
no 

12X-199 2 Lockwasher, Arm, Term. , 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc., flO 
8X-321 1 Screw, Ground, Rd. Hd. 

12X-1014 2 
#10-32x5/16 
Lockwasher, Thru Bolt, 5/16 

No. Part 
No. Used Name of Part 

GBM-21B 1 
GEG-55 1 

GHM-2059F 1 
GAR-171 1 

GR-32 2 
* 1 

X-261 1 
12X-864 1 

Drive End Head 
GGU-1064 1 

GBM-124 1 
GBM-125 1 
GBM-127 1 
GBM-128 1 

GG-164 2 
GGU-64 1 

GGW-52 3 

12X-196 3 
X-295 1 
X-489 1 

Nut, Arm, Shaft, D. E. 
Spacer, Arm, Shaft 
A.RN...A TURE ASSEMBLY 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, 6 
Lockwasher, Shaft, D. E. 

Assembly & Parts Used With 
Head Assy. , Drive End 

Gasket, Brg. Retainer 
Retainer, Felt Washer, Inner 
Retainer, Bearing 
Retainer, Felt Washer, Outer 
Washer, Felt 
Head, Drive End 
Sc.,Brg.Retainer, Rd.Hd. 

#10-32x1/2 
Lockwasher, Retainer Sc. , 10 
BEARING, BALL, S. A. E. #203 
Oiler 

Miscellaneous Parts 

GCE-24 
8X-714 

8X-794 

1 Band, Cover 
1 Screw, Cover, Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 4HO-32 

Comm. End Head Assembly & Parts Used With Note: VRX- 6201A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator-DA-22 1 

DA-39 1 
DA-60 1 
DA-132 1 

GBJ-25 1 
GBJ-32A 1 
GGU- 2060S 1 

GBW-45 2 
GCJ-26 2 
GJC- 2012AS 1 
12X-195 2 
12X-196 3 
12X-199 1 

X-295 1 
8X-305 2 

X-489 1 
8X-870 3 

Washer, Bearing Retaining 
Washer, Plain, Felt Retaining 
Screw, Bearing Retaining 
Washer, Felt 
Gasket, C. E. Cover 

* See table following parts list for part number 
applying to assembly wanted 

Cover, Comm. End 
Head Assy. , Comm. End 

Spring, Brush 
Arm, Brush 

BRUSH SET 
Lockwasher, Lead Sc., #8 
Lockwasher, Cover Screw,#10 
Lockwasher, Brg. Retaining 
Sc.,l/4 
BEARING, BALL, S. A. E. #203 
Screw, Brush Lead, Rd. Hd. 
#8-32xl/4 
Oiler 
Screw, Cover, Fill. Hd. 

#10-32x5/16 

Printed in U.S. A. 

Assy. No. 

GHM-6007A 
GHM-6007B 
GHM-6001-S1 

UNIT 

GHM-6007A 
GHM-6007B 
GHM-6007- S1 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Pulley 

PU-137 
SP-976 
None 

APPLICATION 

Dodge (8), Plymouth (8) 
Dodge Truck (8) 

Service Generator 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6008A, S1 GENERATOR PARTS LIST 

GHM- 6008A, S1 
Issued 5-3-57 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GHF-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHF-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GHF-1007A 1 Coil, Field, Left 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field, Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc., #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shaft 
GHM-2046F 1 ARMATURE ASSY. 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, #8 

12X- 864 1 Lockwasher, Shaft D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1045 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
GGU-45 

GGW-52 

12X-196 

X-298 

X-489 

GCE-24 
8X-714 

8X-794 

1 Head Assy., Drive End 
2 Washer, Felt 
1 Retainer, Felt 

Washer, Outer 
1 Gasket, Brg. Retainer 
1 Retainer, Felt 

Washer, Inner 
1 Retainer, Bearing 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd.Hd.#10-32x1/2 
3 Lockwasher, Retainer 

Sc. #10 
1 BEARING, BALL, 

S. A. E. #204 
1 Oiler 

Miscellaneous Parts 

1 Band,Cover 
1 Screw, Cover Band, 

Rd. Hd. #10-32x1 1/2 

Comm. End Head Assembly & Parts Used With 
1 Nut, Cover Band, Square 

# 10-32 

GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 
GGW-45 2 
GJC-26 2 
GGU-38A 1 
12X-195 3 

X-489 1 
8X-888 3 

GJC-2012AS 1 
12X-195 2 

8X-305 2 

Head Assy. , Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy., Partial C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABS. BRONZE 

Lockwasher, Cover Sc. , #8 
Oiler 
Screw, C. E. Cover, Fill 

BRUSH SET 
Lockwasher, Lead Sc. #8 
Screw, Brush Lead, Rd. Hd. 
#8- 32x1/4 

Note: VRX-6201A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GHM-6008A 
GHM-6008-S1 

UNIT 

GHM-6008A 
GHM-6008-S1 

Pulley 

PU-145 
None 

APPLICATION 

Dodge Truck 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6009A, S1 GENERATOR PARTS LIST 

GHM- 6009A, S1 
(Issued 5-3-57) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GHF-2001 1 Frame & Field Assembly 
GBY-38A 2 Screw, Pole Shoe 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins. , Field, Term. 
GGU-31 1 Washer, Plain, Field, Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GHF-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GEA-30G 1 Lead Assembly 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term., 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GHF-1007A 1 Coil, Field, Left 
GHF-1008A 1 Coil, Field, Right 

MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

12X-196 1 Lockwasher, Ground Sc., #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shait 
GHM-2046F 1 ARMATURE 

* 1 Pulley, Drive 
X- 263 1 Key Woodruff #8 

12X- 864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1065 1 Head Assy. , Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt 

Washer, Outer 
GGF-11 1 Gasket, Brg. Retainer 
GGF-12 1 Retainer, Felt, Washer ,Inner 
GGF-13 1 Retainer, Bearing 
GGU-65 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer 

Sc., #10 
X-298 1 BEARING, BALL 

S. A. E. #204 
X-489 1 Oiler 

Miscellaneous Parts 

GCE-24 
8X-714 

8X-794 

1 Band Cover 
1 Screw, Cover Band 

Rd. Hd. #10-32x1 1/2 

Comm. End Head Assembly & Parts Used With 
1 Nut, Cover Band Square 

#10-32 

GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 

GBW-45 2 
GCJ-26 2 

GGU-38A 1 

12X-195 3 
X-489 1 

8X-888 3 
GJC-2012AS 1 
12X-195 2 

8X-305 2 

Head Assy. , Comm. End 
Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy., Partial, C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABS. 
BRONZE 

Lockwasher, Cover Sc. #8 
Oiler 
Screw, C. E. Cover 

BRUSH SET 
Lockwasher, Lead Sc., #8 
Screw Brush Lead, Rd. Hd. 
#8-32x1/4 

Note: VRX - 6201A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GHM-6009A 
GHM-6009-S1 

UNIT 

GHM-6009A 
GHM-6009-S1 

Pulley 

Pu-107 
None 

APPLICATION 

Dodge Truck 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-60.10A, S1 GENERATOR PARTS LIST 

GHM-6010A, S1 
(Issued 3-22-57) 

Frame & Field Assem�y & Parts Used With Comm. End Head Assembly (Continued) 

Part 
No. 

No. 
Used 

DK-23C 2 
GHF-2001 1 
GBY-38A 2 
GDW-44 1 

GGU-30 1 

GGU-31 1 

GGU-32 2 

GHF-1005A 1 

GEA-30G 1 
X-847 1 

GGU-27 1 

GGU-28 1 

GHF-1007A 1 
GHF-1008A 1 

MN-21 2 
SW- 634 1 

12X-196 2 

12X-199 2 

8X-1063 2 

8X-1377 2 

12X-196 1 

8X-321 

12X-1014 

1 

2 

Name of Part 

Bolt, Thru 
Frame & Field Assembly 

Screw, Pole Shoe 
Washer, Ins. Arm. 
rena. 

Washer. Ins. , Field 
Term. 
Washer, Plain, Field 
Term. 
Bushing, Ins. , Term. 
Stud 
COIL ASSY. , FIELD 
COMPLETE 

Lead Assembly 
Terminal 

stud, Field Term. , 
#10-32 
stud, Arm. Term. , 
1/4-28 
Coil, Field, Left 
Coil, Field, Right 

Pin, Dowel 
Washer, Plain, Arm. 
Term. 
Lockwasher, Field 
Term.,UO 
Lockwasher, A1· m. 

Term., 1/4 
Nut, Arm. Term. , 
Hex. 1/4-28 
Nut, Field Term. , 
Hex.#10-32 

Lockwasher, Ground Sc. , 
#10 
Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Thru Bolt, 
5/16 

Part 
No. 

No. 
Used 

GJC-2012AS 1 
12X-195 2 

8X-305 2 

Name of Part 

BRUSH SET, SERVICE 
Lockwasher Lead Sc. #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 
GEG-55 1 

GHM-2006F 1 
GAR-171 1 

GR-32 1 
* 1 

X-261 1 
12X-864 1 

Nut, Arm, Shaft, D. E. 
Spacer, Arm. Shaft 
ARMATURE ASSY. 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, #6 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHM-1003 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGW-52 

GHM-3 
12X-196 

X-295 

X-489 

GCE-24 
8X-714 

1 
1 
1 

1 
1 
2 
3 

1 
3 

1 

1 

Head Assy., Drive End 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Retainer, Felt Washer, Outer 
Washer, Felt 
Screw, Brg. Retainer 
Rd. Hd. #10-32x1/2 
Head, Drive End 
Lockwasher, Retainer Sc., 
#10 
Bearing, Ball, S. A. E. 
#203 
Oiler 

Miscellaneous Parts 

1 Ban�,Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
Comm. End Head Assembly & Parts Used With BX- 794 1 Nut, Cover Band Square #10-32 

GGU-2002S 1 
GGU-33 1 
GGU-34 1 
GGU-41 1 
GGU-1002A 1 

GBW-45 2 
GCJ-26 2 

GGU-38A 1 

12X-195 3 

X-489 1 
8X-888 3 

Head Assy. , Comm. End 
Gasket, C. E, Cover 
Cover, Comm. End 
Wick, Felt 
Head Assy. , Partial 
C. E. 

Spring, Brush 
Arm, Brush 
BEARING, ABS. 
BRONZE 

Lockwasher,Cover 
SC.,#8 
Oiler 

Note: VRX-6201A CURRENT-VOLTAGE 
REGULA TOR is used with but is not a part 
of this generator. 

* See table following parts list for part number 
applying to assembly wanted 

Assembly No. 
GHM-6010A 

Pulley 
PU-1237 

GHM-6010-S1 None 

UNIT APPLICATION 
GHM-6010A Chrysler 300 
GHM-6010-S1 Service Generator 

Screw, C. E. Cover, Fill. 
Hd. #8-32x5/16 

Printed in U.S. A. File in 
Equipment lk Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can he assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHM-6011A, S1 GENERATOR PARTS LIST GHM-6011�, Sl 

(Issued 4-11-57) 

Frame 6 Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

DK-23C 2 Bolt, Thru GBM-21B 1 Nut, Arm, Shaft, D. E. 
GHF-2001 1 Frame & Field Assembly GHM-2059F 1 ARMATURE ASSEMBLY 
GBY-38A 2 Screw, Pole Shoe GAR-171 1 Snap Ring 
GDW-44 1 Washer, Ins. , Arm. Term. GR-32 2 Retainer, Felt Washer 
GGU-30 1 Washer, Ins., Field Term. • 1 �ey,Dr . 
GGU-31 1 Washer, Plain, Field Term. X-261 1 Key, Woodruff, #6 
GGU-32 2 Bushing, Ins. , Term. Stud 12X-864 1 Lockwasher, Shaft, D. E. 
GHF-1005A 1 COIL ASSY., FIELD, COMP. 
GEA..,30G 1 Lead Assembly Drive End Head Assembly & Parts Used With 

X-847 1 Terminal 
GGU-27 1 Stud, Field Term. ,#10-32 GHM-1003 1 Head Assy., Drive End 
GGU-28 1 Stud, Arm. Term.,l/4-28 GBM-124 1 Gasket, Brg. Retainer 
GHF-1007A 1 Coil, Field, Left GBM-125 1 Retainer, Felt Washer, Inner 
GHF-1008A 1 Coil, Field, Right GBM-127 1 Retainer, Bearing 

MN-21 2 Pin, Dowel GBM-128 1 Retainer, Felt Washer, Outer 
SW-634 1 Washer, Plain, Arm. Term. GG-164 2 Washer, Felt 

12X-196 2 Lockwasher, Field Term. , GHM-3 1 Head, Drive End 
#10 GGW-52 3 Screw, Brg. Retainer, Rd. 

12X-199 2 Lockwasher, Arm. Term. , Hd. #10- 32x1/2 
1/4 12X-196 3 Lockwasher, Retainer Sc. * 10 

8X-1063 2 Nut, Arm. Term., Hex.l/4-28 X-295 1 BEARING, BALL, S. A. E.fll203 
8X-1377 2 Nut, Field Term. , Hex. 10-32 X-489 1 Oiler 

12X-196 1 Lockwasher, Ground Sc., flO 
8X-32l 1 Screw, Ground, Rd. Hd. Miscellaneous Parts 

flO-32x5/16 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 GCE-24 1 Band, Cover 

8X-714 1 Screw, Cover Band, Rd. Hd. 
Comm. End Head Assembly & Parts Used With flO-32xl 1/2 

DA- 22 1 
DA-39 1 
DA-60 1 
DA-132 1 

GBJ- 25 1 
GBJ-32A 1 
GJC-2012AS 1 
GGU-2060S 1 

GBW-45 2 
GCJ -26 2 
12X-195 2 
12X-196 3 
12X-199 1 

X-295 1 
8X-305 2 

X-489 1 
8X-870 3 

Washer, Bearing Retaining 
Washer, Plain, Felt Retaining 
Screw, Bearing Retaining 
Washer, Felt 
Gasket, C. E. Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Spring, Brush 
Arm, Brush 

Lockwasher, Lead Sc. , #8 
Lockwasher, Cover Sc. ,flO 
Lockwasher, Brg. Retaining 
Screw, 1/4 
BEARING, BALL, S. A. E. *203 
Screw, Brush Lead, Rd. Hd. 
#8-32xl/4 
Oiler 
Screw, Cover, Fill. Hd. 
#10-32x5/16 

8X-794 1 Nut, Cover Band, Square flO-32 

Note: VRX-6201A CURRENT- VOLTAGE REGULATOR 
Iii used with but is not a part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assy. No. Pulley 
GHM- 6011A PU- 1216 
GHM-6011- Sl None 

UNIT APPLICATION 
GHM-6011A Chrysler 300 

DeSoto Adventurer 
GHM-6011-Sl Service Generatt>r 

Printed in U.S. A. File in 
Equipment at Para IJIC Binder 

"NOTE: Where part numbers are shown in � 
they are for reference only. By stocking sub-puu the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHP-6002AT, BT, T-S1 GENERATOR PARTS LIST GHP-6002AT, BT, T-S1 

(Issued 10-20-53) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23D 2 
GHP-2001St 1 

X-20 1 

12X-196 2 

12X-199 1 
12X-1014 2 

X-1649 1 
X-2853 1 

Bolt, Thru 
Frame & Field Assembly 
Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Field Term. & 
Ground Screw, #10 
Lockwasher, Arm. Term., 1/4 
Lockwasher, Thru Bolt, 5/16 
Nut, Arm. Term., Hex. 1/4-28 
Nut, Field Term., Hex. #10-32 

Comm. End Head Assembly & Parts Used With 

GBW -2012CS 1 
GHP-2002S 1 
GGU-33 1 
GGU-34B 1 
GGU-41 1 
GGU-1002G 1 
GBW-45A 2 
GCJ -26B 2 
GGU-38A 1 
12X-195 3 

X-489A 1 
X-1754 3 

12X-195 2 
8X-305 2 

BRUSH SET, SERVICE 
Head Assembly, Comm. End 

Gasket, C. E. Cover 
Cover, Comm. End 
Wick, Felt 
Head Assembly, Partial, C. 

Spring, Brush 
Arm, Brush 
BEARING, ABS. BRONZE 

Lockwasher, Cover Sc., #8 
Oiler 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21C 1 
GHF-2006AFT 1 
GAR-171A 1 

GR-32B 1 
* 1 

X-261 1 
12X-864 1 

Nut, Arm. Shaft, D. E. 
ARMATURE ASSEMBLY 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, #6 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGU-1003C 
GBM-124 
GBM-125A 

GBM-127A 
GBM-128A 

GG-164 
GGU-3C 

GGW-52A 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 
1 

2 
1 
3 

Retainer, Bearing 
Retainer, Felt Washer, 
Outer 
Washer, Felt 
Head, Drive End 
Screw, Brg. Retainer, Rd. 
Hd. #10-32x1/2 

Drive End Head (Continued) 
Part No. 
No. Used Name of Part 

12X-196 

X-295 

X-489A 

GCE-24P 
X-2875 

X-2882 

3 Lockwasher, Retainer 
Screw, #10 

1 BEARING, BALL, S. A. E. 
#203 

1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Nut, Cover Band, Square 

#10-32 
1 Screw, Cover Band, Fill. 

Hd. #10-32x1 1/2 

Note: VBJ-6001AT CURRENT VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

ASSY. NO. 

GHP-6002AT 
GHP-6002BT 
GHP-6002T-S1 

PULLEY 

SP-1913A 
PU-1041A 

None 

t Due to the method of installing field coils and 
other components in the frame and field of 
fungus resistant assemblies, it is necessary 
to replace the frame and field assembly if 
field coils are required. 

UNIT APPLICATION 

GHP-6002AT BT Chrvsler (Ind. Eng. ) 
GHP -6002T -81 Chrysler Service 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHR-4801M, NM GENERATOR PARTS LIST 

GHR-4801M, NM 

(Issued 1 1-6-56) 

Frame & Field Assembly & Part Used With Comm. End Head Assembly (Con't) 

Part No. 
No. Used Name of Part 

GHR-20 2 Bolt, Thru 
GHR-2081 1 Frame & Field Assembly 
GAA-32 1 Washer, Ins. , Field Term. 

Outer 
GC-26 1 Washer, Ins. , Field Term. 

GDW-22 1 Insulation, Arm. Term. , 
Inner 

GGE-33 1 Bushing, Ins., Arm. Term. 
GGU-32 1 Bushing, Ins. , Field Term. 
GHR-1005 1 COIL ASSEMBLY FIELD, 

COMPLETE 
GDW-23A 1 Stud, Arm. Term. , 

5/ 16-24 
GDZ-28 1 Stud, Field Term. , 

1/4-28 
GGU-40A 1 Lead Assembly 
GHR-1007 1 Coil, Field, Left 
GHR-1008 1 Coil, Fiel.d, Right 

GK-38C 2 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

SS-13 1 Washer, Ins. , Arm. Term. 
Outer 

VAD-79 1 Washer, Ins. , Arm. Term. 
X-180 1 Nut, Arm. Term. , Hex. 

5/16-24 
X-187 1 Washer, Field Term. , 

Plain # 14 
12X-199 1 Lockwasher, Field Term. , 

1/4 
12X-1014 1 Lock washer, Arm. Term. , 

5/ 16 
X-2903 1 Nut, Field Term. , Hex. 

1/4-28 
X-20 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-196 1 Lockwasher, Ground Screw,#10 
12X-199 3 Lockwasher, Thru Bolt & 

Field Term., 1/4 
12X- 1014 1 Lockwasher, Arm. Term., 

5/16 
X-1649 1 Nut, Field Term., Hex. 1/4-28 
X-2843 1 Nut, Arm. Term. Hex. 5/16-24 

Part No. 
No. Used Name of Part 

GGY-45A 2 Spring, Brush 
X-489A 1 Oiler 
X- 10 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
12X-195 2 Lockwasher, Lead Screw, #8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHR-2006FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 Head Assy., Drive End 
GGF-13A 1 Retainer, Bearing 
GHR-3 1 Head, Drive End 
GHR-31 1 Gasket 

19X-705 3 Screw, Retainer, Bdg. Hd. 
#10-32x3/8 

X-1270 3 Washer, Retainer Screw, 
Skpf.' #10 

X-3003 1 BEARING, BALL, S. A. E. 
#204 

Miscellaneous Parts 

GAL-1024J 1 
X-2875 1 

Band, Cover 
Nut, Cover Band, Square 
#10-32 

X-2882 1 Screw, Cover Band, Fill. 
Hd. #10-32x1 1/2 

NOTE: VRW-6003BM CURRENT VOLTAGE 
REGULATOR (Positive Ground) is used 
with but is not a part of GHR-4801M. 
VRW-6004BM CURRENT VOLTAGE 
REGULA TOR (Negative Ground) is used 
with but is not a part of GHR-4801NM. 

UNIT APPLICATION 

Comm. End Head Assembly & Part Used With GHR-4801M, NM Chrysler Marine 

GGU- 201 2S 1 
GGY- 2017BS 1 
GAL-40E 1 
GCJ-26B 2 

GGU-38A 1 
GGW-41 1 

BRUSH SET, SERVICE 
Head Assembly, Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS. BRONZE 
Wick, Felt 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHR-4802M, NM GENERATOR PARTS LIST 

GHR-4802M, NM 
(Issued 11-6-56) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Con't) 

Part No. 
No. Used Name of Part 

GHR-20 2 Bolt, Thru 
GHR-2081 1 Frame & Field Assembly 
GAA-32 1 Washer, Ins. , Field 

Term. , Outer 
GC-26 1 Washer, Ins. , Field Term. 

GDW-22 1 Insulation, Arm. Term. , 
Inner 

GGE-33 1 Bushing, Ins. , Arm. Term. 
GGU-32 1 Bushing, Ins. , Field Term. 
GHR-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GDW-23A 1 Stud, Arm. Term., 

5/16-24 
GDZ-28 1 Stud, Field Term. , 

1/4-28 
GGU-40A 1 Lead Assembly 
GHR-1007 1 Coil, Field, Left 
GHR-1008 1 Coil, Field, Right 

GK-38C 2 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

SS-13 1 Washer, Ins. , Arm. Term. 
Outer 

VAD-79 1 Washer, Ins. , Arm. Term. 
X-180 1 Nut, Arm. Term., Hex. 

5/16-24 
X-187 1 Washer, Field Term. , 

Plain #14 
12X-199 1 Lockwasher, Field Term. , 

1/4 
12X-1014 1 Lockwasher, Arm. Term. , 

5/16 
X-2903 1 Nut, Field Term., Hex. 

1/4-28 
X-20 1 Screw, Ground, Rd. Rd. 

#10-32x5/16 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 3 Lockwasher, Thru Bolt & 

Field Term., 1/4 
12X-1014 1 Lockwasher, Arm. Term., 

5/16 
X-1649 1 Nut, Field Term. , Hex. 

1/4-28 
X-2843 1 Nut, Arm. Term. , Hex. 

5/16-24 

Part No. 
No. Used Name of Part 

X-10 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

12X-195 2 Lockwasher, Lead Screw, 
#8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHR-2006FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 Head Assy. , Drive End 
GGF-13A 1 Retainer, Bearing 
GHR-3 1 Head, Drive End 
GHR-31 1 Gasket 
19X-705 3 Screw, Retainer, Bdg. Hd. 

#10-32x3/8 
X-1270 3 Washer, Retainer Screw 

Skpf. '#10 
X-3003 1 BEARING, BALL, S. A. E. 

#204 

Miscellaneous Parts 

GAL-1024J 1 Band, Cover 
X-2875 1 Nut, Cover Band, Square 

#10- 32 
X-2882 1 Screw, Cover Band, Fill. 

Hd. #10-32x1 1/2 

NOTE: VRW- 6003BM CURRENT VOLTAGE 
REGULATOR (Positive Ground) is used 
with but is not a part of GHR-4802M. 
VRW- 6004BM CUR.KENT-VOLTAGE 
REGULATOR (Negative Ground) is used 
.vith but is not a part of GHR-4802NM. 

UNIT APPLICATION 

GHR-4802M, NM Chrysler Ma. ine 

Comm. End Head Assembly & Part Used With 

GGU-2012S 1 
GGY-3080S 1 
GAL-40E 1 
GCJ-26B 2 
GGU-38A 1 

GGW-41 1 
GGW-83 2 

X-489A 1 

BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS. BRONZE 
Wick, Felt 
Spring, Brush 
Oiler 

Printed in U.S. A. 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHU-4801M, NM GENERATOR PARTS LIST 

GHU-4801M, NM 
(Issued 11-6- 56) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly & Parts Used With 

Part No. 
No. Used 

GHR-20 2 
GHR-2081 1 
GAA-32 1 

GC-26 1 
GDW-22 1 

GGE-33 1 
GGU- 32 1 
GHR-1005 1 

GDW-23A 1 

GDZ-28 1 
GGU-40A 1 
GHR-1007 1 
GHR-1008 1 

GK-38C 2 
MN-21A 2 
MU-37G 1 

SS-13 1 

VAD-79 1 
X-180 1 

X-187 1 

12X-199 1 

12X-1014 1 

X-2903 1 

X-20 1 

12X-196 1 
12X-199 3 

12X-1014 1 
X-1649 1 
X-2843 1 

Name of Part 

Bolt, Thru 
Frame & Field Assembly 

Washer, Ins. , Field Term. , 
Outer 
Washer, Ins. , Field Term. 
Insulation, Arm. Term. , 
Inner 
Bushing, Ins. , Arm. Term. 
Bushing, Ins. , Field Term. 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Arm. Term. , 
5/16-24 
Stud, Field Term., 1/4-28 
Lead Assembly 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Washer, Ins. , Arm. Term. , 
Outer 
Washer, Ins. , Arm. Term. 
Nut, Arm. Term. , Hex. 
5/16- 24 
Washer, Field Term. , 
Plain #14 
Lockwasher, Field Term. , 
1/4 
Lockwasher, Arm. Term. , 
5/16 
Nut, Field Term. , Hex. 
1/4-28 

Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Ground Sc., #10 
Lockwasher, Thru Bolt & 

Field Term., 1/4 
Lockwasher, Arm. Term. , 5/16 
Nut, Field Term., Hex. 1/4-28 
Nut, Arm. Term. , Hex. 5/16- 24 

Part 
No. 

No. 
Used 

GGU-2012S 1 
GGY-2017BS 1 
GAL-40E 1 
GCJ-26B 2 

GGU-38A 1 
GGW-41 1 
GGY-45A 2 

X-489A 1 
X-10 2 

12X-195 2 

Name of Part 

BRUSH SET, SERVICE 
Head Assy., Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS. BRONZE 
Wick, Felt 
Spring, Brush 
Oiler 

Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Lockwasher, Lead Screw, #8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHU-2006FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 Head Assy. , Drive End 
GGF-13A 1 Retainer, Bearing 
GHR-3 1 Head, Drive End 
GHR-31 1 Gasket 
19X-705 3 Screw, Retainer. Bdg. 

Hd. #10-32x3/8 
X-1270 3 Washer, Retainer Screw, 

Skpf. #10 
X-3003 1 BEARING, BALL, S. A. E. 

#204 

Miscellaneous Parts 

GAL-1024J 1 
X-2875 1 
X-2882 1 

Band, Cover 
Nut, Cover Band, Square #10-32 
Screw, Cover Band, Fill. Hd. 
#10-32x1 1/2 

NOTE: VRW- 6006AM CURRENT-VOLTAGE 
REGULATOR is Used with but is not 
a part of GHU-4801M. VRW-6007AM 

CURRENT!. VOLTAGE REGULATOR 
is used with but is not a part of 
GHU-4801NM. 

UNIT APPLICATION 

GHU- 4801M, NM Chrysler Marine 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHU-4802M, NM GENERATOR PARTS LIST 

GHU-4802M, NM 
(Issued 11-6-56) 

F'rame & Field Assembly & Parts Used With Comm. End Head Assembly (Con't) 

Part No. 
No. Used Nam2 of Part 

GHR-20 2 Bolt, Thru 
GHR-2081 1 Frame & Field Assembly 
GAA-32 1 Washer, Ins. , Field Term. 

Outer 
GC-26 1 Washer, Ins. , Field Term. 

GDW-22 1 Insulation, Arm. Term. , 
Inner 

GGE-33 1 Bushing, Ins. , Arm. Term. 
GGU-32 1 Bushing, Ins., Field Term. 
GHR-1005 1 COIL ASSEMBLY, FIELD, 

COMPLETE 
GDW-23A 1 Stud, Arm. Term. , 

5/16-24 
GDZ-28 1 Stud, Field Term. , 

1/4-28 
GGU-40A 1 Lead Assembly 
GHR-1007 1 Coil, Field, Left 
GHR-1008 1 Coil, Field, Right 

GK- 38C 2 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

SS-13 1 Washer, Ins. , Arm. Term. , 
Outer 

VAD-79 1 Washer, Ins. , Arm. Term. 
X-180 1 Nut, Arm. Term. , Hex. 

5/16-24 
X-187 1 Washer, Field Term. , 

Plain #14 
12X-199 1 Lockwasher, Field Term. , 

1/4 
12X-1014 1 Lockwasher, Arm. Term. , 

5/16 
X-2903 1 Nut, Field Term. , Hex. 

1/4-28 
X-20 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 3 Lockwasher, Thru Bolt & 

Field Term., 1/4 
12X-1014 1 Lock washer, Arm. Term. , 

5/16 
X-1649 1 Nut, Field Term., Hex. 1/4-28 
X-2843 1 Nut, Arm. Term., Hex. 

5/16-24 

Part No. 
No. Used Name of Part 

GGW-41 1 Wick, Felt 
GGW-83 2 Spring, Brush 

X-489A 1 Oiler 
X-10 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
12X-195 2 Lockwasher, Lead Screw, #8 

Armature Assembly & Parts Used With 

GDZ-1085 1 
GHU-2006FM 1 

Oil Thrower 
ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 Head Assy., Drive End 
GGF-13A 1 Retainer, Bearing 
GHR-3 1 Head, Drive End 
GHR-31 1 Gasket 
19X-705 3 Screw, Retainer, Bdg. 

Hd. #10- 32x3/8 
X-1270 3 Washer, Retainer Screw, 

Skpf. #10 
X-3003 1 BEARING, BALL, S. A. E. 

#204 

Miscellaneous Parts 

GAL-1024J 1 Band Cover 
X-2875 1 Nut, Cover Band, Square 

#10- 32 
X-2882 1 Screw, Cover Band, Fill. 

Hd. #10-32X1 1/2 

NOTE: VRW-6006AM CURRENT-VOLTAGE 
REGULATOR (Positive Ground) is used 
with but is not a part of GHU-4802M. 

VRW-6007AM CURRENT-VOLTAGE 
REGULATOR (Negative Ground) is Used 
with but is not a part of GHU-4802NM. 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 1 
GGY-3080S 1 
GAL-40E 1 
GCJ-2flB 2 
GGU-38A 1 

BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS, BRONZE 

Printed in U.S. A. 

UNIT 

GHU-4802M, NM 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

APPLICATION 

Chrysler Marine 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHW-4801M, NM GENERATOR PARTS LIST 

GHW-4801M, NM 
(Issued 11-6-56) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Con't) 

Part No. 
No. Used Name of Part 

GHR-20 2 Bolt, Thru 
GHW-2081 1 Frame & Field Assembly 
GAA-32 1 Washer, Ins., Field Term., 

Outer 
GC-26 1 Washer, Ins., Field Term. 

GDW-22 1 Insulation, Arm. Term. , 
Inner 

GCE-33 1 Bushing, Ins. ,-Arm. Term. 
GGU-32 1 Bushing, Ins., Field Term. 

GHW-1005 1 COIL ASSEMBLY, FIELD, 
COMPLETE 

GDW-23A 1 Stud, Arm. Term., 
5/16-24 

GDZ-28 1 Stud, Field Term. 1/4-28 
GGU-40A 1 Lead Assy. 

GHW-1007 1 Coil, Field, Left 
GHW-1008 1 Coil, Field, Right 

GK-38C 2 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

SS-13 1 Washer, Ins. , Arm. Term. , 
Outer 

VAD-79 1 Washer, Ins. , Arm. Term. 
X-180 1 Washer, Arm. Term. , Hex. 

5/16-24 
X-187 1 Washer, Field Term, 

Plain #14 
12X-199 1 Lockwasher, Field Term. , 

1/4 
12X-1014 1 Lockwashe:r, Arm. Term. , 

5/16 
X-2903 1 Nut, Field Term. , Hex. 

1/4-28 
X-20 1 Screw, Ground Rd. Hd. 

#10-32x5/16 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 3 Lockwasher, Thru Bolt & 

Field Term., 1/4 
12X-1014 1 Lock washer, Arm. Term. , 

5/16 
X-1649 1 Nut, Field Term., Hex. 1/4-28 
X-2843 1 Nut, Arm. Term., Hex. 5/16-24 

Part No. 
No. Used Name of Part 

GGW-41 1 Wick, Felt 
GGY-45A 2 Spring, Brush 

X-489A 1 Oiler 
X-10 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
12X-195 2 Lockwasher, Lead Screw, #8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHW-2006FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 
GGF-13A 1 
GHR-3 1 
GHR-31 1 
19X-705 3 

X-1270 3 

X-3003 1 

Head Assy. , Drive End 
Retainer, Bearing 
Head, Drive 
Gasket 
Screw, Retainer, Bdg. 
Hd. #10-32x3/8 
Washer, Retainer Screw, 
Skpf. #10 
BEARING, BALL, S. A. E. 
#204 

Miscellaneous Parts 

GAL-1024J 1 
X-2875 1 

Band Cover 
Nut, Cover Band, Square 
#10- 32 

X- 2882 1 Screw, Cover Band, Fill. Hd. 
#10-32x1 1/2 

NOTE: VRU-6001AM CURRENT-VOLTAGE 
REGULATOR is Used with but is not 
a Part of GHW-4801M. VRU-6002AM 
CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
GHW-4801NM. 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 1 
GGY-2017BS 1 
GAL-40E 1 
GCJ-26B 2 

GGU-38A 1 

BRUSH SET, SERVICE UNIT 
Head Assy. , Comm. End 

Cover, Bearing, C. E. GHW-4801M, NM 
Arm, Brush 
BEARING, ABS. BRONZE 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

APPLICATION 

Chrysler Marine 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHW-4802M, NM GENERATOR PARTS LIST 

GHW- 4802M, NM 
(Issued 11-6-56) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Can't) 

Part No. 
No. Used Name of Part 

GHR-20 2 Bolt,Thru 
GHW-2081 1 Frame & Field Assembly 
GAA-32 1 Washer, Ins. , Field Term. 

Outer 
GC-26 1 Washer, Ins. , Field Term. 

GUW-22 1 Insulation, Arm. Term. 
Inner 

GGE-33 1 Bushing, Ins. , Arm. Term. 
GGU-32 1 Bushing, Ins. , Field Term. 

GHW-1005 1 COIL ASSEMBLY, FIELD 
COMPLETE 

GDW-23A 1 Stud, Arm. Term. 
5/16- 24 

GDZ-28 1 Stud, Field Term. , 
1/4-28 

GGU-40A 1 Lead Assembly 
GHW-1007 1 Coil, Field, Left 
GHW-1008 1 Coil, Field, Right 

GK-38C 2 Screw, Pole Shoe 
MN- 21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

SS-13 1 Washer, Ins. , Arm. Term. 
Outer 

VAD-79 1 Washer, Ins. , Arm. Term. 
X-180 1 Nut, Arm. Term. , Hex. 

5/16-24 
X-187 1 Washer, Field Term. , 

Plain #14 
12X-199 1 Lockwasher, Field Term. , 

1/4 
12X-1014 1 Lockwasher, Arm. Term., 

5/16 
X-2903 1 Nut, Field Term., Hex. 

1/4-28 
X-20 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 3 Lockwasher, Thru Bolt & 

Field Term., 1/4 
12X-1014 1 Lock washer, Arm. Term. , 

5/16 
X-1649 1 Nut, Field Term. , Hex. 

1/4-28 
X-2843 1 Nut, Arm. Term. , Hex. 

5/16-24 

Part No. 
No. Used Name of Part 

GGW-83 2 Spring, Brush 
X-489A 1 Oiler 
X-10 2 Screw, Brush Lead, Rd. 

Hd., #8- 32x1/4 
12X-195 2 Lockwasher, Lead Screw, #8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHW-2006FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 
GGF-13A 1 
GHR-3 1 
GHR-31 1 
19X-705 3 

X-1270 3 

X-3003 1 

Head Assy., Drive End 
Retainer, Bearing 
Head, Drive End 
Gasket 
Screw, Retainer Bdg. 
Hd. #10-32x3/8 
Washer, Retainer Screw, 
Skpf. #10 
BEARING, BALL, S. A. E. 
#204 

Miscellaneous Parts 

GAL-1024J 1 
X-2875 1 

X-2882 1 

Band Cover 
Nut, Cover Band, Square 
#10-32 
Screw, Cover Band, Fill. 
Hd. #10-32X1 1/2 

NOTE: VRU-6001AM CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of GHW-4802M. VRU-6002AM 
CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
GHW-4802NM. 

UNIT 
Comm. End Head Assembly & Parts Used With 

APPLICATION 

GGU-2012S 1 
GGY-3080S 1 
GAL- 40E 1 
GGW-38 1 
GGW-41 1 

BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Cover, Bearing, C. E. 
BEARING, ABS. BRONZE 
Wick, Felt 

Printed in U.S. A. 

GHW-4802M, NM 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete part can be assembled as needed." 

Chrysler Marine 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHW-4803 GENERATOR PARTS LIST 

GHW-4803 
Issued 9-17-56 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GHW-2001A 1 Frame & Field Assy. 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU- 31 1 Washer, Plain, Field Term 
GGU-32 2 Bushing, Ins., Term. Stud 
GHW-1005B 1 COIL ASSY., FIELD, 

COMPLETE 
GGU- 27 1 Stud, Field Term., 

#10-32 
GGU-28 1 Stud, Arm. Term., 

1/4-28 
GGU-40A 1 Lead Assy. 
GHW-1007A 1 Coil, Field, Left 
GHW-1008A 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lock washer, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

GY -20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Part 
No. 

GAL-310 
GHW-2018F 

GK-174 
X-156 
X-263 
X-404 

No. 
Used 

1 
1 

Name of Part 

Spacer, Arm. Shaft 
ARMATURE 

1 Washer, Shaft, D. E., Plain 1/2 
1 Nut, Arm. Shaft, D. E. 
1 Key, Woodruff, #8 
1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 

GDF-1003G 1 Head Assy. , Drive End 
DB-17 1 Washer, Felt Retaining 

GAR-95 1 Washer, Felt, Inner 
GBC-25 1 Retainer, Felt Washer, 

Inner 
GDF-3G 1 Head, Drive End 

GG-164 1 Washer, Felt, Outer 
GGW-52 3 Screw, Brg. Retainer, 

Rd.Hd.#10-32x1/2 
GX-9 1 Retainer, Bearing 

12X-196 3 Lockwasher, Retainer 
Sc., #10 

X-298 1 BEARING, BALL, 
S. A. E. #204 

X-489 1 Oiler 

Miscellaneous Parts 

GAL-1024F 1 Band, Cover 
8X-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square 

Comm. End Head Assembly & Parts Used With #10-32 

GBW-2012AS 1 
GGY-3080AS 1 
GAL-40C 1 
GCJ-26 2 

GGU-38A 1 
GGW-41 1 
GGY -45 2 

X-489 1 
12X-195 2 

8X-305 2 

BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS. BRONZE 

Note:- VRU-6003A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

Wick, Felt 
Spring, Brush 
Oiler 

Lockwasher, Lead Sc. , #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

UNIT 

GHW-4803 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Owens Yacht 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHW-4804 GENERATOR PARTS LIST GHW-4804 

(Issued 1-16-56) 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GHW-2001A 1 Frame & Field Assy. 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GHW-1005C 1 COIL ASSY. , FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GGU-40 1 Lead Assy. 
GHW-1007A 1 Coil, Field, Left 
GHW-1008A 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

SX-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

BX-1377 2 Nut, Field Term., Hex. 
#10-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

SX-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GBW-2012AS 1 Brush Set, Service 
GGY -2017S 1 Head Assy. , Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ -26 2 Arm, Brush 

GGU -38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY -45 2 Spring, Brush 

X-489 1 Oiler 
12X-195 2 Lockwasher, Lead Sc., #8 

SX-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAL-310 1 Spacer, Arm. Shaft 
GHW-2018F 1 ARMATURE 

GK-174 1 Washer, Shaft, D. E. , 
Plain 1/2 

X-156 1 Nut, Arm. Shaft, D. E. 
X-263 1 Key, Woodruff, #8 
X-404 1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 
GDF-1003G 1 Head Assy., Drive End 

DB-17 1 Washer, Felt Retaining 
GAR-95 1 Washer, Felt, Inner 
GBC-25 1 Retainer, Felt Washer, 

GDF-3G 
GG-164 

GGW-52 

GX-9 
12X-196 

X-298 

X-489 

GAL-1024F 
8X-714 

8X-794 

1 
1 
3 

1 
3 

1 

1 

Inner 
Head, Drive End 
Washer, Felt, Outer 
Screw, Brg. Retainer, 
Ed. Hd. #10-32x1/2 
Retainer, Bearing 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, 

Rd. Hd. #10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

Note:-VRU-6003A CURRENT-VOLTAGE 
REGULA TOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GHW-4804 Owens Yacht 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHW-4805 GENERATOR PARTS LIST 

GHW-4805 
(Issued 9-15-56) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GHW-2108 1 Frame & Field Assy. 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term 
GGU-32 2 Bushing, Ins., Term. Stud 

GHW-1005B 1 COIL ASSY. , FIELD, 
COMPLETE 

GGU-27 1 Stud, Field Term. , 
#10-32 

GGU-28 1 Stud, Arm. Term. , 
1/4-28 

GGU-40A 1 Lead Assy. 
GHW-1007A 1 Coil, Field, Left 
GHW-1008A 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW- 634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Part 
No. 

GAL-310 
GE0-30 
GE0-31 
GHW-2109F 

GK-174 

X-63 

X-156 
X-260 
X-263 
X-404 

No. 
Used 

1 
1 
1 
1 

Name of Part 

Spacer, Arm. Shaft 
Coupling 
Washer, Coupling Sc. 
ARMATURE 

1 Washer, Shaft, D. E., 
Plain 1/2 

1 Screw, Coupling Mtg., Flat 
Hd. #8-32x3/8 

1 Nut, Arm. Shaft, D. E. 
1 Key, Woodruff, C. E., #5 
1 Key, Woodruff, D. E., #8 
1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 

GHW-1033C 1 Head Assy., Drive End 
DB-17 1 Washer, Felt Retaining 

GAR-95 1 Washer, Felt, Inner 
GBC-25 1 Retainer, Felt Washer, 

Inner 
GE0-33C 1 Head, Drive End 

GG-164 1 Washer, Felt, Outer 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
GX-9 1 Retainer, Bearing 

12X-196 3 Lockwasher, Retainer 
Sc., #10 

X-3003 1 BEARING, BALL, SEALED, 
S. A. E. #204 

Miscellaneous Parts 
Comm. End Head Assembly & Parts Used With 

GBW-2012AS 1 
GGW-1110 1 
GCJ-26 2 
GGY-45 2 
12X-195 2 

8X- 305 2 

X-1580 1 

GBW-1024LS 1 Band, Cover 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Arm, Brush 
Spring, Brush 

Lockwasher, Lead Sc., #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
BEARING, BALL, SEALED, 
S. A. E. #202 

Printed in U.S. A. 

8X-714 1 

8X-794 1 

Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10- 32 

Note:- VRU-6003A CURRENT-VOLTAGE 
REGULATOR is used with but is not 

a part of this generator. 

UNIT APPLICATION 

GHW-4805 Chris Craft 

File in 
Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHX-4801M,NM GENERATOR PARTS LIST 

GHX-4801M, NM 
Issued 11-6-56 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Con't) 

Part No. 
No. Used 

GHR-20 2 
GHW-2081 1 
GAA-32 1 

GC-26 1 
GDW-22 1 

GGE-33 1 
GGU-32 1 
GHW-1005 1 

GDW-23A 1 

GDZ- 28 1 

GGU-40A 1 
GHW-1007 1 
GHW-1008 1 

GK-38C 2 
MN-21A 2 
MU-37G 1 

SS-13 1 

VAD-79 1 
X-180 1 

X-187 1 

12X-199 1 

12X-1014 1 

X-2903 1 

X-20 1 

12X-196 1 

12Xr199 3 

12X-1014 1 

X-1649 1 

X-2843 1 

Name of Part 

Bolt, Thru 
Frame & Field Assembly 

Washer, Ins. , Field Term. 
Outer 
Washer, Ins. , Field Term. 
Insulation, Arm. Term. , 
Inner 
Bushing, Ins. , Arm. Term. 
Bushing, Ins., Field Term. 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Arm. Term. , 
5/16-24 
Stud, Field Term. , 
1/4-28 
Lead Assembly 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole '!hoe 
Pin, Dowel 
Washer, Plain Arm. Term. 
Washer, Ins. , Arm. 
Term. Outer 
Washer, Ins. , Arm. Term. 
Nut, Arm. , Hex. Term. 
#5/16-24 
Washer, Field Term. , 
Plain #14 
Lock washer, Field Term. , 
1/4 
Lockwasher, Arm. Term., 
5/16 
Nut, Field Term. , Hex-
1/4-28 

Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Ground Screw, 
#10 
Lockwasher, Thru Bolt & 

Field Term., 1/4 
Lockwasher, Arm. Term., 
5/16 
Nut, Field Term. , Hex. 
1/4-28 
Nut, Arm. Term. , Hex. 
5/16-24 

Part No. 
No. Used Name of Part 

GGW-41 1 Wick, Felt 
GGY-45A 2 Spring, Brush 

X-489A 1 Oiler 
X-10 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
12X-195 2 Lockwasher, Lead Screw,#8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHG- 2048FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 
GGF-13A 
GHR-3 
GHR-31 
19X-705 

X-1270 

X-3003 

1 Head Assy. , Drive End 
1 Retainer, Bearing 
1 Head, Drive End 
1 Gasket 
3. Screw, Retainer, Bdg. Hd. 

#10-32x3/8 
3 Washer, Retainer Screw, 

Skpf.#10 
1 BEARING, BALL, S. A. E. 

#204 

Miscellaneous Parts 

GAL-1024J 1 Band Cover 
X-2875 1 Nut, Cover Band, Square 

#10- 32 
X-2882 1 Screw, Cover Band, Fill. 

Hd. #10-32x1 1/2 

NOTE: VRU-6001BM CURRENT-VOLTAGE 
REGULATOR (Positive Ground) is Used 
with but is not a part of GHX-4801M. 
VRU-6002BM CURRENT-VOLTAGE 

REGULATOR (Negative Ground) is used 
with but is not a part of GHX-4801NM. 

UNIT APPLICATION 

Comm. End Head Assembly & Parts Used With GHX-4801M, NM Chrysler Marine 

GGU- 2012S 1 
GGY-2017BS 1 
GAL-40E 1 

GCJ-26B 2 
GGU-38A 1 

BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS, BRONZE 

P rinted in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHX-4802M, NM GENERATOR PARTS LIST 

GHX-4802M, NM 
(Issued 11-6-56) 

Frame & Field Assembly & Parts Used With Comm, End Head Assembly (Can't) 

Part No. 
No. Used 

GHR-20 2 
GHW-2081 1 
GAA-32 1 

GC-26 1 
GDW-22 1 

GGE-33 1 
GGU-32 1 

GHW-1005 1 

GDW-23A 1 

GDZ-28 1 

GGU-40A 1 
GHW-1007 1 
GHW-1008 1 

GK-38C 2 
MN-21A 2 
MU-37G 1 

SS-13 1 

VAD-79 1 
X-180 1 

X-187 1 

12X-199 1 

12X-1014 1 

X-2903 1 

X-20 1 

12X-196 1 

12X-199 3 

12X-1014 1 

X-1649 1 

X- 2843 1 

Name of Part 

Bolt, Thru 
Frame &Field Assembly 

Washer, Ins. , Field 
Term. , Outer 
Washer, Ins., Field Term. 
Insulation, Arm. Term. , 
Inner 
Bushing, Ins. , Arm. Term. 
Bushing, Ins. , Field Term. 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Arm. Term. , 
5/16-24 
Stud, Field Term., 
1/4-28 
Lead Assembly 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Washer, Ins. , Arm. Term. 
Outer 
Washer, Ins. , Arm. Term. 
Nut, Arm. Term. , Hex, 
5/16-24 
Washer, Field Term. , 
Plain #14 
Lockwasher, Field Term., 
1/4 
Lock washer, Arm. Term. , 
5/16 
Nut, Field Term. , Hex. 
1/4-28 

Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Ground Screw, 
#10 
Lock washer, Thru Bolt & 
Field Term., 1/4 
Lockwasher, Arm. Term. , 
5/16 
Nut, Field Term. , Hex. 
1/4-28 
Nut, Arm. Term. , Hex. 
5/16-24 

Part No. 
No. Used Name of Part 

GGW-83 2 Spring, Brush 
X-489A 1 Oiler 
X-10 2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
12X-195 2 Lock washer, Lead Screw, #8 

Armature Assembly & Parts Used With 

GDZ-1085 1 Oil Thrower 
GHG-2048 FM 1 ARMATURE 

Drive End Head Assembly & Parts Used With 

GHR-1003 1 
GGF-13A 1 
GHR 3 1 
GHR-31 1 

19X-705 3 

X-1270 3 

X-3003 1 

Head Assy., Drive End 
Retainer, Bearing 
Head , Drive End 
Gasket 
Screw, Retainer, Bdg. 
Hd. #10- 32x3/8 
Washer, Retainer Screw, 
Skpf.#10 
BEARING, BALL, S. A. E. 

#204 

Miscellaneous Parts 

GAL-1024J 1 
X-2875 1 
X-2882 1 

Band, Cover 
Nut, Cover Band, Square #10-32 
Screw, Cover Band, Fill. 
Hd. #10-32x1 1/2 

NOTE: VRU-6001BM CURRENT-VOLTAGE 
REGULATOR (Positive Ground) is used 
with but is not a part of GHX-4802M. 
VRD-6002BM-CURRENT-VOLTAGE 
REGULATOR (Negative Ground) is used 
with but is not a part of GHX-4802NM. 

Comm. End Head Assembly & Parts Used With UNIT APPLICATION 

GGU-2012S 1 
GGY -3080S 1 
GAL-40E 1 

GCJ -26B 2 
GGU-38A 1 
GGW-41 1 

BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARING, ABS. BRONZE 
Wick, Felt 

Printed in U.S. A. 

GHX-4802M NM 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 

complete part can be assembled as needed." 

Chrysler Marine 

File in 

Equipment & Parts List Binder 





ELECTRIC AuTO-LITE EQUIPMENT & PARTS LISTS 
GHY -4501 GENERATOR PARTS LIST GHY-4501 

(Issued 8-25-54) 

Frame & Field Assembi.y & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23C 
GHY-2001 
GBY-38A 
GDW-44 
GGK-1005 

GGK-1007 
X-947 

GGK-1008 
X-959 

GGU-32 
GHY-23 
GGU-28 

X-946 
MN -21 
SW-634 
8X-140 

12X-194 
12X-199 

8X-1008 

8X-1063 

12X-196 
8X-321 

12X-1014 

2 
1 
2 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 

1 

2 

1 
1 

2 

Bolt, Thru 
Frame & Field Assembly 

Screw, Pole Shoe 
Washer, Ins. , Term. Stud 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Coil Assy. , Field, Left 
Terminal 

(',:;it Assy., Field, Right 
':" 2 rminal 

Bushing, Ins., Term. Stud 
Lead Assembly 

Stud, Terminal, 1/4-28 
Terminal 

Pin, Dowel 
Washer, Plain, Term. Stud 
Nut, Grd. Sc., Hex. #6-32 
Lockwasher, Grd. Sc., #6 
Lockwasher, Term. Stud, 
1/4 
Screw, Ground , Rd. Hd. 
#6-32x9/16 
Nut, Term. Stud, Hex. 
1/4-28 

Lockwasher, Grd. Screw, #10 
Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GHY-2002 
GAL-12t 
GAL-199 
GAL-205 

GAL-242 
GCX-19 
GCX-2037A 
GAL-199 
GAL-242 
GAR-13t 
GCX-19 
GCX-1037 

8X-59 

X-1276 
8X-1505 

GDU-30 
X-958 

GHY-1002 
SX-59 

1 Head Assy. , Comm. End 
2 Brush, Main 
2 Block, Brush Screw 
2 Spring, Retaining, 3rd 

Brush Plate 
2 Holder, Brush 
2 Spring, Brush 
1 Plate Assy. , 3rd Brush 
1 Block, Brush Screw 
1 Holder, Brush 
1 Brush, Third 
1 Spring, Brush 
1 Plate, 3rd. Brush 
1 Screw, Rd. Hd. 

#8-32x3/16 
1 Washer, Skpf. #8 
1 Screw, Bdg, Hd. 

#8-32x9/16 
1 Lead Assembly 
2 Terminal 
1 Head, Comm. End 
2 Screw, Br. Lead, Rd. Hd. 

#8-32x�V16 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

8X-63 

12X-195 

8X-304 

X-1276 

8X-1505 

X-1498 

2 Screw, Br. Plate, Flat 
Hd. #8-32x3/8 

2 Lockwasher, Grd. Lead 
Screw, #8 

1 Screw, Ground Lead, Rd. 
Hd. #8-32x5/16 

1 Washer, Br. Lead Screw, 
Skpf. #8 

2 Screw, Brush, Bdg. Hd. 
#8-32x9/16 

1 BEARING, BALL, SEALED 

Armature Assembly & Parts Used With 

GBM-21B 
GGK-2006 
GAR-171 
GHY-30 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Spacer, Arm. Shaft 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHY-1003 
GG-6 

GHY-3 
SX-173 

12X-196 

SX-316 

X-1499 

GCE-24 
8X-714 

SX-794 

1 Head Assy. , Drive End 
2 Retainer, Bearing 
1 Head, Drive End 
3 Nut, Retainer Screw, 

Hex. #10-32 
3 

3 

1 

Lockwasher, Retainer Sc., 
#10 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x3/4 
BEARING, BALL, SEALED 
S. A. E. #203 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GAL-2012A. 

NOTE: CBK-4001 CUTOUT RELAY is used with 
but is not a part of this generator. 

UNIT APPLICATION 

GHY -4501 Winpower 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
completoe pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GHZ-4501 GENERATOR PARTS LIST GHZ-4501 

(Issued 8-25 -54) 

Frame & Field Assembll: & Parts Used With Comm. End Head Assembll: (Continued) 
Part No. 

No. Used 

DK-23C 2 
GHZ-2001 1 
GBY-38A 2 

GDW-44 1 
GGL-1005 1 

GGL-1007 1 
X-947 1 

GGL-1008 1 
X-959 1 

GGU-32 1 
GHY-23 1 
GGU-28 1 

X-946 1 
MN-21 2 
SW-634 1 
8X-140 1 

12X-194 1 
12X-199 2 

8X-1008 1 

8X-1063 2 

12X-196 1 
8X-321 1 

12X-1014 2 

Name of Part 

Bolt, Thru 
Frame & Field Assembly 

Screw, Pole Shoe 
Washer, Ins. , Term. Stud 
COIL ASSEMBLY, FIELD 
COMPLETE 

Coil Assy., Field, Right 
Terminal 

Coil Assy., Field, Left 
Terminal 

Bushing, Ins. , Term. Stud 
Lead Assembly 

Stud, Terminal, 1/4-28 
Terminal 

Pin, Dowel 
Washer, Plain, Term. Stud 
Nut, Grd. Sc., Hex. #6-32 
Lockwasher, Grd. Sc., #6 
Lockwasher, Term. Stud, 
1/4 
Screw, Ground, Rd. Hd. 
f6-32x9/16 
Nut, Term. Stud, Hex. 
1/4-28 

Lockw�sher, Grd. Screw, flO 
Screw, Ground Rd. Hd. 
#10 -32x5/16 
Lockwasher, Thru Bolt, 5/16 

Part No. 
No. Used Name of Part 

8X-63 

12X-195 

8X-304 

X-1276 

8X-1505 

X-1498 

2 Screw, Br. Plate, Flat 
Hd. f8-32x3/8 

2 Lock:washer, Grd. Lead 
Screw, #8 

1 Screw, Ground Lead, 
Rd. Hd. #8-32x5/16 

1 Washer, Br. Lead Screw, 
Skpf. #8 

2 Screw, Brush, Bdg. Hd. 
f8-32x9/16 

1 BEARING, BALL, SEALED 

Armature Assembly & Parts Used With 

GBM-21B 
GGL-2006 
GAR-171 
GHY-30 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Spacer, Arm. Shaft 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GHY-1003 
GG-6 

GHY-3 
8X-173 

12X-196 

1 Head Assy., Drive End 
2 Retainer, Bearing 
1 Head, Drive End 
3 Nut, Retainer Screw, 

Hex. #10-32 

Comm. End Head Assembll & Parts Used With 
3 Lockwasher, Retainer 

Screw, flO 

GHZ-2002 1 
GAL-199 2 
GAL-205 2 

GAL-242 2 
GCX-19 2 
GDU-30 1 

X-958 2 
GED-12t 2 
GET-2037 1 
GAL-199 1 
GAL-242 1 
GCX-19 1 
GCX-1037 1 
GED-13t 1 

8X-59 1 

X-1276 1 

8X-1505 1 

GHY -1002 1 

8X-59 2 

Head Assy. , Comm. End 
Block, Brush Screw 
Spring, Retaining, 3rd 
Brush Plate 
Holder, Brush 
Spring, Brush 
Lead Assembly 

Terminal 
Brush, Main 
Plate Assy., 3rd Brush 

Block, Brush Screw 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, Third 
Screw, Brush Lead, 
Rd. Hd. f8-32x3/16 
Washer, Brush Lead 
Screw, #8 
Screw, Brush, Bdg. Hd. 
f8-32x9/16 

Head, Comm. End 
Screw, Br. Lead, Rd. Hd. 
f8-32x3/16 

8X-316 

X-1499 

GCE-24 
8X-714 

8X-794 

3 Screw, Brg. Retainer, 
Rd. Hd. #10-32x3/4 

1 BEARING, BALL, SEALED, 
S.A. E. #203 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GED-1012S. 

NOTE: CB0-4001 CUTOUT RELAY is used with 
but is not a part of this generator. 

UNIT APPLICATION 

GHZ-4501 Winpower 

Printed in U.S. A. File in 

"NOTE: Where pan <lumbers are shown in parenthesis 
they are for referenc< only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment &. Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJB-6001A GENERATOR PARTS LIST GJB-6001A 

(Issued 4-22-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGA-20 2 
GGJ -2033 1 
GAA-32 1 
GBW-34 1 
GBY-38A 4 
GDD-27 1 
GDD-28 1 
GFY-1005 1 

GEB-58 1 

GFY-1007A 1 
GFY-53A 1 

X-1425 1 
GGJ-27 1 

GFY-1008A 1 
GGA-52 1 

MN-21 2 
12X-196 2 

12X-199 2 

8X-349 1 

8X-361 1 

8X-1063 2 

8X-1377 2 

12X-196 1 
12X-201 2 

8X-321 1 

Bolt, Thru 
Frame & Field Assembly 

Washer, Ins. , Arm. Term. 
Washer, Ins., Field Term. 
Screw, Pole Shoe 
Bushing, Ins., Field Term. 
Bushing, Ins. , Arm. Term. 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Field Term. , 
#10-32 
Coil Assy., Field, Left 

Lead Assembly 
Terminal 

Stud, Arm. Term. , 
1/4-28 

Coil, Field, Right 
Insulation, Term. Stud, 
Inner 
Pin, Dowel 
Lockwasher, Field Term,, 
#10 
Lockwasher, Arm. Term., 
1/4 
Washer, Plain, Field Term. 
#10 
Washer, Plain, Arm. 
Term., 1/4 
Nut, Arm. Term. , Hex, 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

Lockwasher, Grd. Screw, #10 
Lockwasher, Thru Bolt, 3/8 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm, End Head Assembly & Parts Used With 

DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 

GBY-28 
GCD-2012S 
GGJ-2021S 
GBY-25 
GCE-54 

8X-119 

12X-195 
12X-196 
12X-199 

1 Washer, Brg. Retaining 
1 Screw, Brg. Retaining 
1 Washer, Plain, Felt Retaining 
1 Cover, Comm. End 
1 Gasket, C. E. Cover 
1 Washer, Felt 
1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
2 Spring, Brush 
2 Arm, Brush 
3 Screw, Cover, Fill. Hd. 

#10-32x1/2 
2 Lockwasher, Lead Screw, #8 
3 Lockwasher, Cover Sc., #10 
1 Lockwasher, Brg. Retaining 

Screw, 1/4 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

8X-305 

X-489 
X-867 

2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

1 Oiler 
1 BEARING, BALL, SHIELDED, 

S. A. E. #303 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
ARMATURE GFY-2093F 1 

GGA-70 1 Spacer, Arm. Shaft 
Pulley, Drive PU-141 1 

X-263 1 Key, Woodruff, #8 
Lockwasher, Shaft, D. E. 12X-864 1 

Drive End Head Assembly & Parts Used With 

GGA-1068 
GGA-68 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
12X-196 

X-298 

8X-311 

X-489 

GCD-24 
8X-714 

8X-794 

1 Head Assy., Drive End 
1 Head , Drive End 
2 Washer, Felt 
1 Retainer, Felt Washer, 

Outer 
1 Gasket 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
3 Lockwasher, Retainer 

Screw, #10 
1 BEARING, BALL, S. A. E. 

#204 
3 Screw, Retainer, 

Rd. Hd. #10-32x3/8 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: VBA-6001C CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

UNIT APPLICATION 

GJB-6001A Duplex 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth<;Osis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GJG- 4001M GENERATOR PARTS LIST GJG-4001M 
(Issued 2- 19-57) 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GJG- 20 
GJG-26 
GJG- 30 
GJG- 2001 
GJG-19 

GJG-21 
GJG-25 

GJG-31 
GJG- 32 
GJG-35 
GJG- 37 
GJG-1005 

GJG-23 
GJG-1007 
GJG-1008 

X-1052 
X-3329 

GJG-1033 
GJG-1034 

GJG-1038 
GJG-20128 

MDH-38 
X-2 

12X-194 
19X-3327 
19X-3328 

X-176 

X-183B 

X-364 

X-1272 
X-2853 

8X- 3075 

No. 
Used Name of Part 

2 Bolt, Thru 
2 Bushing, Ins. , Term, Stud 
1 Bracket, Gen. Mtg. 
1 Frame & Field Assy. 
1 Washer, Ins. , Field 

Term, Rivet 
2 Pin. Dowel 
3 Bushing, Ins. , Field Term. 

& Ins. Br. Holder Rivet 
1 Spacer, Grd. Br. Holder 
1 Insulation, Br. Holder 
2 Arm, Brush 
2 Spring, Brush 
1 COIL ASSY., FIELD 

COMPLETE 
1 Tube, Insulating 
1 Coil, Field, Left 
1 Coil, Field, Right 
1 Terminal 
1 Terminal 
1 Holder, Grd. Brush 
1 Holder, Ins. Brush & Arm 

Term. 
1 Field Terminal 
1 BRUSH SET, SERVICE 
2 Screw, Pole Shoe 
2 Screw, Brush Lead, Rd. Hd. 

#6-32x1/4 
2 Lockwasher, Lead Sc., #6 
1 Rivet, Field Term. 
4 Rivet, Brush Holder 
1 Nut, Field Term. , Hex 

#8-32 
1 Washer, Arm. Term. , Plain 

#10 
1 Washer, Field Term. , Plain 

#8 
4 Washer, Thru Bolt, Skpf. 1/4 
1 Nut, Arm. Term., Hex#10-32 
2 Nut, Term. Stud, Hex. 1/4-20 

Comm. End Head Assembly & Parts Used With 

GAL- 40C 1 
GJG-2 1 

X-1590M 1 
X-3330 1 

Cover, Bearing, C. E. 
Head, Comm. End 
Oiler 
BEARING, BALL, SEALED 

Armature Assembly & Parts Used With 

Part 
No. 

No. 
Used 

GJG-27 1 
GJG-2006M 1 
19X-160 1 
12X-205 1 

X-257 1 

Name of Part 

Spacer, Arm. Shaft 
ARMATURE 
Nut, Armature Shaft, D. E. 
Lockwasher, Shaft, D. E. 
Key, Woodruff, #2 

Drive End Head Assembly & Parts Used With 

GJG-1003 1 Head Assy. , Drive End 
GJG-3 1 Head, Drive End 
GJG-14 1 Retainer, Bearing 
12X-196 3 Lockwasher, Retainer 

Sc., #10 
19X-706 3 Screw, Retainer, Bdg. 

Hd. #10-32x5/16 
X- 3212 1 BEARING; BALL, SEALED 

* Note: VRU-6101A CURRENT- VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GJG-4001M Evinrude Marine 
Johnson Marine 

Printed in U. S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed."' 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-6001A GENERATOR PARTS LIST GJC-6001A 

(Issued 7-27-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GJC-2001A 
GDW-44 
GGU -30 
GGU-31 
GGU-32 
GJC-1005 

GGU-27 

GGU-28 

GHC-40 
X-847 

GJC-1007 
GJC-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

8X-321 

1 
1 
1 
1 
2 
1 

1 

1 

1 
1 
1 
1 
2 
2 
1 

2 

2 

2 

2 

Frame & Field Assembly 
Washer, Ins. , Arm. Term. 
Washer, Ins., Field Term. 
Washer, Plain, Field Term. 
Bushing, Ins., Term. Stud 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. 
Term. 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Grd. Sc., #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 
GJC-2006F 

GAR-171 
GR-32 
PU-1152 

X-260 
12X-864 

1 
1 
1 
1 
1 
1 
1 

Nut, Arm. Shaft, D. E. 
ARMATURE ASSEMBLY 

Snap Ring 
Retainer, Felt Washer 
Pu Hey, Drive 
Key, Woodruff, #5 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1003 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGW-3 
GGW-52 

12X-196 

X-295 

X-489 

GGW-1024 

1 
1 
1 

1 
1 

2 
1 
3 

3 

1 

1 

Head Assy., Drive End 
Gasket, Brg. Retainer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Retainer, Felt Washer, 
Outer 
Washer, Felt 
Head, Drive End 
Screw, Brg. Retainer, 
Rd. Hd. #10-32x1/2 
Lockwasher, Retainer 
Screw, UO 
BEARING, BALL, S. A E. 
#203 
Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: VRX-6007A CURRENT-VOLTAGE 
Comm. End Head Assembly & Parts Used With REGULATOR is used with but is not 

GGW-2002S 
GAL-40C 
GCJ-26 
GGU-38A 

1 Head Assy., Comm. End 
1 Cover, Bearing, C. E. 
2 Arm, Brush 
1 BEARING, ABSORBENT 

BRONZE 
GGW-41 1 
GGY-45 2 

X-489 1 
GGY -2012BS 1 

12X-195 2 
8X-305 2 

Wick, Felt 
Spring, Brush 
Oiler 

BRUSH SET, SERVICE 
Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Printed in U.S. A. 

a part of this generator. 

UNIT APPLICATION 

GJC-6001A Packard 

File in 
Equipment & Parts List Binder 

"NOTE: Where part n"mb<!rS are shown in parenthesis 
they are for reference Of'ly. By stocking sub·parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-6002A,Sl GENERATOR PARTS LIST 

GJC -6002A, Sl 
(Issued 1-20-56) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GJC-2001A 1 Frame & Field Assy. GBM-21B 1 Nut, Arm. Shaft, D. E. 
GDW-44 1 Washer, Ins., Arm. Term. GGW-40 1 Spacer, Arm. Shaft 
GGU-30 1 Washer, Ins., Field Term. GJC-2032F 1 ARMATURE 
GGU-31 1 Washer, Plain, Field Term. GR-32 1 Retainer, Fe tt Washer 
GGU-32 2 Bushing, Ins., Term. Stud. * 1 Pulley, Drive 
GJC-1005 1 COIL ASSY. , FIELD, X-260 1 Key, Woodruff, #5 

COMPLETE 12X-864 1 Lockwasher, Shaft, D. E. 
GGU-27 1 Stud, Field Term. , 

#10-32 Drive End Head Assembl:X: & Parts Used With 
GGU-28 1 Stud, Arm. Term. , GGW-1031 1 Head Assy. , Drive End 

1/4-28 GGF-9 2 Washer, Felt 
GHC-40 1 Lead Assembly GGF-10 1 Retainer, Felt Washer, Outer 

X-847 1 Terminal GGF-11 1 Gasket, Brg. Retainer 
GJC-1007 1 Coil, Field, Left GGF-12 1 Retainer, Felt Washer, Inner 
GJC-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. 

Term. 
12X-196 2 Lockwasher, Field 

Term., #10 
12X-199 2 Lockwasher, 

Term., 1/4 
A-r:m. 

8X-1063 2 Nut, Arm. Term. , 
Hex. 1/4-28 

8X-1377 2 Nut, Field Term. , 
Hex. #10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Grd. Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGW-20028 1 Head Assy., Comm. End 
GAL-40C 1 Cover, Bearing, C. E. 
GCJ -26 2 Arm, Brush 
GGU -38A 1 BEARING, ABS. BRONZE 
GGW-41 1 Wick, Felt 
GGY -45 2 Spring, Brush 

X-489 1 Oiler 
GGY-2012S 1 BRUSH SET, SERVICE 
12X-195 2 Lockwasher, Lead Sc., #8 

8X-305 2 Screw, Brush Lead, 
Rd. Hd. #8-32x1/4 

GGF-13 1 Retainer, Bearing 
GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
12X-196 3 Lockwasher, Retainer Sc., 

X-298 1 BEARINGa BALL, S. A. E. 
#204 

X-489 1 Oiler 

Miscellaneous Parts 
GGW-1024 1 Band, Cover 

Note:-VRX-6003B CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table for part number applying to 
assembly wanted. 

Assembly No. 

GJC-6002A 
GJC -6002 -81 

UNIT 

GJC-6002A 
GJC-6002-81 

Pulley 

PU-142 
None 

APPLICATION 

Dodge Truck 
Service Generator 

Printed in U. S. A. File in 

#10 

Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-6003A,S1 GENERATOR PARTS LIST 

Frame & Field Assembl� & Parts Used With 

Part No. 
No. Used Name of Part 

GJC-2001A 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins., Arm. Term. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins. , Term. Stud 
GJC-1005 1 COIL ASSY. , FIELD 

COMPLETE 
GGU-27 1 Stud, Field Term., 

1 #10-32 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 
GHC-40 1 Lead Assembly 

X-847 1 Terminal 
GJC-1007 1 Coil, Field, Left 
GJC-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
GGU-53 1 Gasket, Brg. Retainer 
GGU-1050 1 Retainer Assy., Bearing 
GGU-51 1 Retainer, Felt Washer 
GGU-52 1 Washer, Felt 
GGW-19 1 Retainer, Outer 
GGW-2039S 1 Head Assy., Comm. End 
GCJ -26 2 Arm, Brush 

GGY -45 2 Spring, Brush 
GGY-2012BS 1 BRUSH SET, SERVICE 

8X-118 4 Screw, Brg. Retainer, 

12X-195 2 
12X-196 4 

8X-305 2 

X-489 · 1 
X-3135 1 

Fill. Hd. #10-32x3/4 
Lockwasher, Lead Sc., #8 
Lockwasher, Retainer Sc., #10 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
BEARING, BALL 

GJC-6003A, S1 
Issued 3 -26-56 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW-40 1 Spacer, Arm. Shaft 
GJC-2047F 1 ARMATURE 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GGW-1031 1 Head Assy., Drive End 
GGF-9 2 Washer, Felt 
GGF-10 1 Retainer, Felt, Washer, Outer 
GGF-11 1 Gasket, Brg. Retainer 
GGF-12 1 Retainer, Felt Washer, Inner 
GGF-13 1 Retainer, Bearing 
GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

12X-196 
X-298 

X-489 

3 
1 

1 

Rd. Hd. #10-32x1/2 
Lockwasher, Retainer Sc. , #1 0 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Miscellaneous Parts 

GGW-1024 1 Band, Cover 

Note: VRX-6003B CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assy. No. 

GJC-6003A 
GJC -6003 -S1 

UNIT 

GJC-6003A 
GJC-6003-81 

Pulley 

PU-142 
None 

APPLICATION 

Dodge True k 
Service Generator 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed.'' 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7001A, B, C,S1 GENERATOR PARTS LIST 

GJC-7001A,B,C,S1 
(Issued 8-31-55) 

Frame & Field AssemblX & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins. , Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 1 Bushing, Ins., Field Term. 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins., Arm. Term 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GJC-1007A 1 Coil, Field, Right 
GJC-1008A 1 Coil, Field, Left 
GJC-20128 1 BRUSH SET, SERVICE 

GK-38 2 Screw, Pole Shoe 
M N-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Ter 

12X-195 2 Lockwasher, Br. Lead 
Sc. 1 #8 

12X-196 2 Lockwasher, Field Term. , 
#10 

12X-199 2 Lockwasher, Arm. Term. , 
1/4 

8X-305 2 Screw, Brush Lead. Rd. Hd 
#8-32xl/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc. , #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GJC-2030F 1 ARMATURE ASSY. 

GAR-171 1 Snap Ring 
GR-32 1 Retainer, D. E. 

* 1 Pulley, Drive 
X-260 1 Key, Woodruff, D. E. , #5 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GJC-1072 1 Head Assy., Drive End 

GBM-128 1 Retainer, Felt Washer 
GEE-27 1 Gasket� Brg. Retainer 

GG-164 1 Washer, Felt 
GGW-52 3 Screw, Brg. Retainer, 

GGW-72 
GJC-27 
12X-196 

X-295 

X-489 

1 
1 
3 

1 

1 

Rd. Hd. #10-32x1/2 
Head, Drive End 
Retainer, Bearing 
Lockwasher, Retainer 
Sc. , #10 
BEARING, BALL, S. k E. 
#203 
Oiler 

Note:-VRX-6201A CURREN T-VOLTAGE 
REGULA TOR is used with but is not a part 
of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Comm. End Head AssemblX & Parts Used With 
Assembly No. Pulley 

GJC-2002 1 
GJC-28 1 
GJC-46 1 
GJC-49 1 

X-3279 1 

Head Assy. , Comm. End 
Spring, Wick 
Wick, Felt 
Cover, Bearing, C. E. 
Oiler 

GJC-7001A 
GJC-7001B 
GJC-7001C 
GJC -7001-S1 

UNIT 

PU-1071 
PU-1073 
PU-1017 

None 

APPLICATION 

·-

GJC-7001A Dodge (8) Plvmouth (8) 
GJC-7001B Dodge Truck 
GJC-7001C 
GJC-7001-81 Service Generator 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7002A, B, C, D, E, F, G,S1 GENERATOR PARTS LIST 

GJC-7002A,B,C,D,E,F,G,S1 
(Issued 8-31-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GJC-2045 
GGU -30 
GGU-31 
GGU-32 
GJC-35 
GJC-41 
GJC-42 
GJC-1005A 

GGU-27 

GJC-1007A 
GJC-1008A 
GJC-2012S 

GK-38 
MN-21 
SW-634 

12X-195 

12X-196 

12X-199 

8X-305 

8X-1063 

8X-1377 

GY-20 
12X-196 
12X-199 

8X-321 

1 Frame & Field Assy. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
1 Bushing, Ins., Field Term. 
2 Arm, Brush 
1 Bushing, Ins., Arm. Term. 
2 Spring, Brush 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Stud, Field Term. , 

#10-32 
1 Coil, Field, Right 
1 Coil, Field, Left 
1 BRUSH SET, SERVICE 
2 Screw, Pole Shoe 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Br. Lead 

Sc., #8 
2 Lockwasher, Field Term., 

#10 
2 Lockwasher, Arm. Term., 

1/4 
2 Screw, Brush Lead, Rd. 

Hd. #8-32x1/4 
2 Nut, Arm. Term. , Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
2 Bolt, Thru 
1 Lockwasher, Ground Sc., #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Gruund, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GJC-2044 1 Head Assy., Comm. End 
GJC -28 1 Spring, Wick 
GJC-46 1 Wick, Felt 
GJC-49 1 Cover, Bearing, C. E. 

X-3279 1 Oiler 

Armature Assembly & Parts Used With 
Part No. 
No. Used 

GBM-21B 1 
* 1 

GJC-2030F 1 
GAR-171 1 

GR -32 1 
* 1 

X-260 1 
12X-864 1 

Name of Part 

Nut, Arm. Shaft, D. E. 
Spacer, Arm. Shaft 
ARMATURE ASSY. 

Snap Ring 
Retainer, D. E. 
Pulley, Drive 
Key, Woodruff, D. E. #5 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GJC-1102 1 Head Assy., Drive End 
GBM-128 1 Retainer, Felt Washer 
GEE-27 1 Gasket, Brg. Retainer 

GG-164 1 Washer, Felt 
GGW-52 3 Screw, Brg. Retainer, 

GGW-102 
GJC-27 
12X-196 

X-295 

X-489 

1 
1 
3 

1 

1 

Rd. Hd. #10-32x1/2 
Head, Drive End 
Retainer, Bearing 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#203 
Oiler 

Note:-CURRENT-VOLTAGE REGULATOR is used 
with but is not a part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

UNIT 

GJC-7002A 

GJC-7002B 

APPLICATION 

De Soto, Dodge (6&8� 
Plymouth (6) 
Chrysler, Dodge 
Truck 

GJC-7002C D E Dod e Truck 
GJC-7002F 

Assembly No. Spacer Pulley Regulator 
GJC-7002G 

Hudson (8), Nash (8), 
Cli er Studebaker 

GJC-7002A None 

GJC -7002B None 
GJC-7002C GEG-55 
GJC-7002D None 
GJC-7002E None 
GJC-7002F None 
GJC-7002G None 
GJC -7002 -S1 GEG-55 

PU-1017 VRX-6201A GJC-7002-S1 
PU -1004 VRX-6201A 
PU -144 VRX-6201A 
SP-1949 VRX-6201A 
SP-1954 VRX-6201A 
PU-1152 VRX-6008A or VRX-6009A 
PU-1080 VRX-6008A 
None VRX-6201A 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenth�sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Studebaker Truck 
Service Generator 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7003A, AA, GJC-7003A, AA, 
B, BA, C, CA, D, E, B, BA, C, CA, D,E, 
EA,F,G,GA,H,S1 GENERATOR PARTS LIST E�,F,G,GA,H,S1 

(Issued 1-16-56) 

Frame & Field Assembl;r & Parts Used With Drive End Head Assembl:i & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. GJC-1031 1 Head Assy., Drive End 
GGU-30 1 Washer, Ins., Field Term. GGF-9 1 Washer, Felt 
GGU-31 1 Washer, Plain, Field Term. GGF-10 1 Retainer, Felt Washer 
GGU-32 1 Bushing, Ins., Field Term. GGF-11 1 Gasket, Brg. Retainer 
GJC-35 2 Arm, Brush GGW-31 1 Head, Drive End 
GJC-41 1 Bushing, Ins., Arm. Term. GGW-52 3 Screw, Brg. Retainer, 
GJC-42 2 Spring, Brush Rd. Hd. #10-32x1/2 
GJC-1005A 1 COIL ASSY. , FIELD, GJC-17 1 Retainer, Bearing 

COMPLETE 12X-196 3 Lockwasher, Retainer,Sc., #10 
GGU-27 1 Stud, Field Term., #10-32 X-298 1 BEARING, BALL, S. A. E. 
GJC-1007A 1 Coil, Field, Right #204 
GJC-1008A 1 Coil, Field, Left X-489 1 Oiler 
GJC-2012S 1 BRUSH SET, SERVICE 

GK-38 2 Screw, Pole Shoe Note:-VRX-6201A CURRENT-VOLTAGE 
MN-21 2 Pin, Dowel REGULATOR is used with but is not 
SW-634 1 Washer, Plain, Arm. Term. a part of this generator. 

12X-195 2 Lockwasher, Br. Lead Sc., 
#8 t Part of GJC-7003AA, BA, CA, EA, GA only. 

12X-196 2 Lockwasher, Field Term., 
#10 * See table following parts list for part 

12X-199 2 Lockwasher,Arm. Term, number applying to assembly wanted. 
1/4 

8X-305 2 Screw, Brush Lead, Rd. Assembly No. Spacer Pulley 
Hd. #8-32x1/4 

8X-1063 2 Nut, Arm. Term. , Hex. GJC-7003A GGW-40 PU-54 
1/4-28 GJC-7003AA GGW-40 PU-54 

8X-1377 2 Nut, Field Term. , Hex. GJC-7003B None PU-1115 
#10-32 GJC-7003BA None PU-1115 

GK-20A 2 Bolt, Thru GJC-7003C GGW-40 PU-45 
12X-196 1 Lockwasher, Ground Sc., #10 GJC-7003CA GGW-40 PU-45 
12X-199 2 Lockwasher, Thru Bolt, 1/4 GJC-7003D GGW-40 PU-171 

8X-321 1 Screw, Ground, Rd. Hd. GJC-7003E GGW-40 PU-166 
#10-32x5/16 GJC-7003EA GGW-40 PU-166 

GJC-7003F None PU-94 
Comm. End Head Assembly & Parts Used With GJC-7003G None PU-1183 

DA-39 1 Washer, Plain, Felt Retaining GJC-7003GA None PU-1183 
DA-132 1 Washer, Felt GJC-7003H None PU-1139 

GGW-93 1 Retainer, Outer GJC-7003-S1 GGW-40 None 
GJC-19 1 Head, Comm. End 

GR-32 1 Retainer, Felt Washer 
X-295 1 BEARING, BALL, S. A. E. i203 UNIT APPLICATION X-489 1 Oiler 

GJC-7003A Chrvsler Imperial Armature Assembly & Parts Used With GJC-7003AA Chrvs ler (Can. ) 
GBM-21B 1 

* 1 

GGW-88 t 1 
GGW-91 1 
GGW-99 t 1 
GJC-2090F 1 

GAR-171 l 

* 1 
X-263 1 

12X-854 1 
X-3226 t 1 

Nut, Arm. Shaft, D.'E. GJC-7003B C DeSoto Dode:e & Plymouth (6&8) 
Spacer, Arm. Shaft GJC-7003BA CA DeSoto. Dode:e Plymouth (Can. ) 
Washer, Coupling Sc. GJC-7003D E F Dode:e Truck 
Retainer, D. E. GJC-7003EA Dodge True k (Can. ) 
Coupling GJC-7003G De Soto 
ARMATURE ASSY. GJC-7003GA De Soto (Can. ) 

Snap Ring GJC-7003H 
Pulley, Drive GJC -7003 -S1 Service Generator 
Key, Woodruff, b. E. , #8 
Lockwasher, Shaft, D. E. 
Screw, Coupling Mtg., Hex. 
1/4-20x5/8 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7004A,S1 GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins. �Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 1 Bushing, Ins. �Field Term. 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins. , Arm. Term. 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10-32 
GJC-1007A 1 Coil, Field, Right 
GJC-1008A 1 Coil, Field, Left 
GJC-2012S 1 BRUSH SET, SERVICE 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term 

12X-195 2 Lockwasher, Br. Lead 
Sc., #8 

12X-196 2 Loc kwashe r, Field Term. , 
#10 

12X-199 2 Loc kwashe r, Arm. Term. 
1/4 

8X-305 2 Screw, Brush Lead Rd. Hd. 
#8-32x1/4 

8X-1063 2 Nut, Arm. Term., Hex.1/4-28 
8X-1377 2 Nut, Field Term. , Hex. 

#10-32 
GY-20 2 Bolt, Thru 

12X-196 1 Loc kwas her, Ground Sc., #10 
12X-199 2 Loc kwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GJC-2002 1 Head Assy., Comm. End 
GJC-28 1 Spring, Wick 
GJC-46 1 Wick, Felt 
GJC -49 1 Cover, Bearing, C. E. 

X-3279 1 Oiler 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGW -40 1 Spacer, Arm. Shaft 
GGW -91 1 Retainer, D. E. 
GJC-2048F 1 ARMATURE ASSY. 

GGW-92 1 Snap Ring 
* 1 Pulley, Drive 

X-263 1 Key, Woodruff, D. E., #8 
12X-864 1 Lockwasher, Shaft, D. E. 

GJC-7004A,S1 
(Issued 8-31-55) 

Drive End Head Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GJC-1082 1 
GGF-9 1 

Head Assy. � Drive End 
Washer, Felt 

GGF-10 1 
GGF-11 1 

GGW-52 3 

GGW-82 
GJC-27 
12X-196 

X-298 

X-489 

1 
1 
3 

1 

1 

Retainer, Felt Washer 
Gasket, Brg. Retainer, 
Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
Head, Drive End 
Retainer, Bearing 
Loc kwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Note:-VRX-6201A CURRENT-VOLTAGE 
REGULATOR is used but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GJC-7004A 
GJC-7004-81 

UNIT 

GJC-7004A 
GJC -7004 -S1 

Pulley 

PU -103 
None 

APPLICATION 

Dodge Turck 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7005A,B,S1 GENERATOR PARTS LIST 

Frame & Field AssemblJ:: & Parts Used With 

Part No. 
No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 1 Bushing, Ins., Field Term. 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins. , Arm. Term. 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY. , FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10-32 
GJC-1007A 1 Coil, Field, Right 
GJC-1008A 1 Coil, Field, Left 
GJC-2012S 1 BRUSH SET, SERVICE 

GK-38 2 Screw� Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-195 2 Lockwasher, Br. Lead 
Sc., #8 

12X-196 2 Loc kwas her, Field Term., 
#10 

12X-199 2 Loc kwasher, Arm. Term., 
1/4 

8X-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

8X-1063 2 Nut, Arm. Term. Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
GJC-2044 1 Head Assy., Comm. End 
GJC-28 1 Spring, Wick 
GJC-46 1 Wick, Felt 
GJC-49 1 Cover, Bearing, C. E. 

X-32-79 1 Oiler 

Armature Assembly & Parts Used With 
GBM-21B 1 Nut, Arm. Shaft., D. E. 
GGW -40 1 Spacer, Arm. Shaft 
GGW -91 1 Retainer, D. E. 

GJC-2048F 1 ARMATURE ASSY. 
GGW-92 1 Snap Ring 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, D. E. , #8 

12X-864 1 Lockwasher, Shaft, D. E. 

GJC-7005A, B, S1 
(Issued 8-31-55) 

Drive End Head Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GJC-1031 1 Head Assy., Drive End 
GGF-9 1 Washer, Felt 
GGF-10 1 Retainer, Felt Washer 
GGF-11 1 Gasket, Brg. Retainer 
GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
GJC-17 1 Retainer, Bearing 
12X-196 3 Lockwasher, Retainer 

Sc., #10 
X-298 1 BEARING, BALL, S. A. E. 

#204 
X-489 1 Oiler 

Note:-VRX-6201A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GJC-7005A 
GJC-7005B 
GJC-7005-81 

UNIT 

GJC-7005A B 
GJC-7005-81 

Pulley 

PU-142 
PU-143 

None 

APPLICATION 

Dodge Truck 
Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth�sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7006A, B, C, S1 GENERATOR PARTS LIST GJC-7006A, 

B,C,S1 
(Issued 1-16-56) 

Frame & Field Assembl� & Parts Used Wi.th 
Part No. 

No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 1 Bushing, Ins., Field Term. 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins., Arm. Term. 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. #10-32 
GJC-1007A 1 Coil, Field, Right 
GJC-1008A 1 Coil, Field, Left 
GJC-2012S 1 BRUSH SET, SERVICE 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-195 2 Lockwasher,Br.Lead 
Sc., #8 

12X-196 2 Lockwasher, Field Term. 
#10 

12X-199 2 Lockwasher, Arm. Term. 
1/4 

8X-305 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

8X-1063 2 Nut, Arm. Term. 
Hex. 1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc. , #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#l0-32x5/16 

Comm. End Head Assembly & Parts Used With 
DA-22 1 Washer, Brg. Retaining 
DA-39 1 Washer, Plain, Felt Retaining 
DA-60 1 Screw, Brg. Retaining 
DA-132 1 Washer, Felt 

GBJ -25 1 Gasket, C. E. Cover 
GBJ -32A 1 Cover, Comm. End 
GJC -50 1 Head, Comm. End 

GR -32 1 Retainer, Felt Washer 
l2X-196 3 Lockwasher, Cover Sc., #10 
12X-199 1 Lockwasher, Brg. Retaining 

X-295 
X-489 

8X-870 

l 
l 
3 

Sc., 1/4 
BEARING, BALL, S. A. E. #203 
Oiler 
Screw, Cover, Fill. Hd. 
#10 -32x5/16 

Armature Assembly & Parts Used Wi.th 
Part No. 

No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GGW-91 1 Retainer, D. E. 
GJC-2098F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring, C. E. 
GGW-92 1 Snap Ring, D. E. 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, D. E. #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GJC -1031 1 Head Assy., Drive End 
GGF-9 1 Washer, Felt 
GGF-10 1 Retainer, Felt Washer 
GGF-11 1 Gasket, Brg. Retainer 
GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

GJC-17 
12X-l96 

X-298 

X-489 

1 
3 

1 

l 

Rd. Hd. #10-32x1/2 
Retainer, Bearing 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Note:-VRX-6201A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Spacer Pulley 

GJC-7006A GGW-40 PU-54 
GJC-7006B GGW-40 PU-45 
GJC-7006C GGW-40 PU-1115 
GJC-7006-81 None None 

UNIT APPLICATION 

GJC-7006A Chrvsler 
GJC-7006B De Soto, Dodge & 

Plymouth (6&8) 
GJC-7006C Plymouth (6) Taxi 
GJC -7006-81 Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7007A, B GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GJC-2054 
GAR-21 
GGU-30 
GGu -31 
GGU-32 
GJC-35 
GJC -41 
GJC-42 
GJC-1005A 

GGU-27 
GJC-1007A 
GJC-1008A 
GJC-2012S 

GK-38 
MN-21 
SW-634 

12X-195 

12X-196 

12X-199 

8X-305 

8X-1063 

8X-1377 

GY-20 
12X-196 
12X-199 

8X-321 

No. 
Used Name of Part 

1 Frame & Field Assy. 
1 Pin, Dowel 
1 Washer, Ins. , Field Term. 
1 Washer, Plain, Field Term. 
1 Bushing, Ins., Field Term. 
2 Arm, Brush 
1 Bushing, Ins. , Arm. Term. 
2 Spring, Brush 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Stud, Field Term., #10-32 
1 Ceil, Field, Right 
1 Coil, Field, Left 
1 BRUSH SET, SERVICE 
2 Screw, Pole Shoe 
2 Pin, Dowel 
1 Washer, Plain, Arm. Term. 
2 Lockwasher, Br. Lead 

Sc. , #8 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term., 

1/4 
2 Screw, Brush Lead, Rd.Hd. 

#8-32x1/4 
2 Nut, Arm. Term. , Hex 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
2 Bolt, Thru 
1 Lockwasher, Ground Sc., #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GJC -2053 1 Head Assy. , Comm. End 
GJC -28 1 Spring, Wick 
GJC -46 1 Wick, Felt 
GJC -49A 1 Cover, Bearing, C. E. 

X-3279 1 Oiler 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GJC-2052F 1 ARMATURE ASSY. 

GAR -171 1 Snap Ring 
GR -32 1 Retainer, D. E. 

* 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 

12X-864 1 Lockwasher, Shaft, D. E. 

GJC -7007 A, B 
(Issued 8-31-55) 

Drive End Head Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GJC-1104 1 Head Assy., Drive End 
GBM-128 1 Retainer, Felt Washer 
GEE-27 1 Gasket, Brg. Retainer 

GG-164 1 Washer, Felt 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
GGW-104 1 Head, Drive End 

GJC-27 1 Retainer, Bearing 
12X-196 3 Lockwasher, Retainer 

Sc., #10 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 1 Oiler 

Note:-VRX-6008A CURRENT-VOLTAGE 
REGULATOR is used with but is not a 

part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GJC-7007A 
GJC-7007B 

UNIT 

GJC-7007A B 

Pulley 

PU-1152 
PU -180 

APPLICATION 

Nash (6) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in paremh�sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7008A,B GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 1 Bushing, Ins., F18lcl Term. 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins., Arm. Term. 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term., 

#10-32 
GJC-1007A 1 Coil, Field, Right 
GJC-1008A 1 Coil, Field, Left 
GJC-2012S 1 BRUSH SET, SERVICE 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term 

12X-195 2 Lockwasher, Br. Lead 
Sc., #8 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-305 2 Screw, Brush Lead, Rd. 
Hd. #8-32x1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GY-20 2 Bolt� Thru 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GJC-2044 1 Head Assy., Comm. End 
GJC-28 1 Spring, Wick 
GJC-46 1 Wick, Felt 
GJC-49 1 Cover, Bearing, C. E. 

X-3279 1 Oiler 

GJC -7008A, B 
(Issued 8-31-55) 

Armature Assembly & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

* 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GJC-2030F 1 ARMATURE ASSY. 
GAR -171 1 Snap Ring 

GR -32 1 Retainer, D. E. 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, D. E. , #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GJC-1072 1 Head Assy., Drive End 
GBM-128 1 Retainer, Felt Washer 
GEE-27 1 Gasket, Brg. Retainer 

GG-164 1 Washer, Felt 
GGW -52 3 Screw, Brg. Retainer, 

GGW-72 
GJC-27 
12X-196 

X-295 

X-489 

1 
1 
3 

1 

1 

Rd. Hd. #10-32x1/2 
Head, Drive End 
Retainer, Bearing 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#203 
Oiler 

Note:-VRX-6008A CURRENT-VOLTAGE 
REGULATOR is used with but is not a part of 
this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Nut Spacer Pulley 

GJC-7008A 
GJC-7008B 

GBM-21B 
SP-357B 

None 
GEG-55 

PU-1164A 
PU-177 

UNIT APPLICATION 

GJC -7008A, B Hudson (6) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth<!sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7009A, B, BA, C, S1 GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins., Field Term. I 
GGU-31 1 Washer, Plain, Field Term.i 
GGU-32 1 Bushing, Ins., Field Term. 1 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins., Arm. Term 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GJC-1007A 1 Coil, Field , Right 
GJC-1008A 1 Coil, Field, Left 
GJC-2012S 1 BRUSH SET; S ERVICE 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Ter 

12X-195 2 Lockwasher, Br. Lead 
Sc., #8 

12X-196 2 Loc kwas her, Field Term., 
#10 

12X-199 2 Loc kwas her, Arm. Term., 
1/4 

8X-305 2 Screw, Brush Lead, Rd. 
Hd. #8-32x1/4 

8X-1063 2 Nut, Arm. Term. , Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc. , #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/ 16 

Comm. End Head Assembly & Parts Used With 
DA-39 1 Washer, Plain, Felt Retaining ! 
DA-132 1 Washer, Felt I 

GGW -93 1 Retainer, Outer I 
GJC-19 1 Head, Comm. End i 

GR-32 1 Retainer, Felt Washer 
X-295 1 BEARING, BALL, S. A. E. #203 
X-489 1 Oiler 

GJC-7009A, B, BA, C, S1 
(Issued 8-31-55) 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 1 
GGW-40 1 
GGW-88 t 1 
GGW-91 1 
GGW-99 t 1 

GJC -2055F 1 
GAR-171 1 

GGW-92 1 
* 1 

X-263 1 
12X-864 1 

X-3226 t 1 

Nut, Arm. Shaft, D. E. 
Spacer, Arm. Shaft 
Washer, Coupling Screw 
Retainer, D. E. 
Coupling 
ARMATURE ASSY. 

Snap Ring, C. E. 
Snap Ring, D. E. 

Pulley, Drive 
Key, Woodruff, D. E., #8 
Lockwasher, Shaft, D. E. 
Screw, Coupling Mtg. , 
Hex. Hd. 1/4 -20x5/8 

Drive End Head Assembly & Parts Used With 
GJC-1031 1 Head Assy., Drive End 

GGF-9 1 Washer, Felt 
GGF-10 1 Retainer, Felt Washer 
GGF-11 1 Gasket, Brg. Retainer 

GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
GJC -17 1 Retainer, Bearing 
1 2X-196 3 Lockwasher, Retainer 

Sc., #10 
X-298 1 BEARING,BALL,S. A.E. 

#204 
X-489 1 Oiler 

Note:-VRX-6201A CURRENT-VOLTAGE 
REGULATOR is used with but is not a part of 
this generator 

t Part of GJC -7009BA only. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 

GJC-7009A 
GJC-7009B 
GJC-7009BA 
GJC -7009C 
GJC -7009-81 

,---·---

UNIT 

GJC -7009A, B 
GJC-7009BA 
GJC -7009-81 

c 

Pulley 

PU-143 
PU - 1 03 
PU-103 
PU-142 
None 

APPLICATION 

Dodge Truck 

Service Generator 

Printed in U.S. A. File in 

••NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7010A,S1 GENERATOR PARTS LIST 

GJC-7010A,S1 
(Issued 8-31-55) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 
No. 

GJC-2045 
GGU-30 
GGU-31 
GGU-32 
GJC-35 
GJC-41 
GJC-42 
GJC-1005A 

GGU-27 
GJC-1007A 
GJC-1008A 
GJC-2012S 

GK-38 
MN-21 
SW-634 

12X-195 

12X-196 

12X-199 
8X-305 

8X-1063 

8X-1377 

GK-20A 
12X-196 
12X-199 

SX-321 

No. 
Used 

1 
1 
1 
1 
2 
1 
2 
1 

1 
1 
1 
1 
2 
2 
1 
2 

2 

2 
2 

2 

2 

2 
1 
2 
1 

Name of Part 

Frame & Field Assy. 
Washer, Ins., Field Term. 
Washer, Plain, Field Term. 
Bushing, Ins., I)eld Term. 
Arm, Brush 
Bushing, Ins. , Arm. Term. 
Spring, Brush 
COIL ASSY., FIELD, 
COMPLETE 

Stud, Field Term. #10-32 
Coil, Field, Right 
Coil, Field, Left 

BRUSH SET, SER VICE 
Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Lockwasher, Br. Lead 
Sc., #8 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term.1/4 
Screw. Brush Lead, Rd. Hd. 
#8-32x1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term. • Hex. 
#10-32 

Bolt• Thru 
Lockwasher, Ground Sc., #10 
Lockwasher, Thru Bolt, 1/4 
Screw. Ground, Rd. Hd. 
#10-32x5/16 

Part 
No. 

GBM-21B 
GGW-40 
GGW-91 

GJC-2056F 
GAR-171 

GGW-92 
* 

X-263 
12X-864 

No. 
Used Name of Part 

1 Nut, Arm. Shaft, D. E. 
1 Spacer, Arm. Shaft 
1 Retainer • D. E. 
1 ARMATURE ASSY. 
1 Snap Ring, C. E. 
1 Snap Ring. D. E. 
1 Pulley, Drive 
1 Key, Woodruff, D. E. #8 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GJC -1031 1 Head Assy., Drive End 
GGF-9 1 Washer, Felt 
GGF-10 1 Retainer, Felt Washer 
GGF-11 1 Gasket, Brg. Retainer 
GGW-31 1 Head, Drive End 
GGW-52 3 Screw, Brg. Retainer, 

GJC-17 
12X-196 

X-298 

X-489 

1 
3 

1 

1 

Rd. Hd. #10-32x1/2 
Retainer, Bearing 
Loc kwasher, Retainer 
Sc., #10 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Note:-VRX-6201A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Comm. End Head Assemblv & Parts Used With Assembly No. Pulley 
DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ-32A 
GJC-50 
GR-32 

12X-196 
12X-199 

X-295 
X-489 

8X-870 

1 Washer, Brg. Retaining 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining 
1 Washer, Felt 
1 Gasket, C. E. Cover 
1 Cover, Comm. End 
1 Head, Comm. End 
1 Retainer, Felt Washer 
3 Lockwasher, Cover Sc., #10 
1 Lockwasher, Brg. Retaining 

Sc., 1/4 
1 BEARING, BALL, S. A. E. #203 
1 Oiler 
3 Screw, Cover, Fill. Hd. 

#10-32x5/16 

Printed in U.S. A. 

GJC-7010A 
GJC-7010-81 

UNIT 

GJC-7010A 
GJC -7010-S1 

"NOTE: Where part numbers are shown in parentht:!sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

PU-142 
None 

APPLICATION 

Dod12:e 'T'ruc k 
Service Generator 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7011A,S1 GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GJC-2045 1 Frame & Field Assy. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term 
GGU-32 1 Bushing, Ins., Field Term. 
GJC-35 2 Arm, Brush 
GJC-41 1 Bushing, Ins. , Arm. Term. 
GJC-42 2 Spring, Brush 
GJC-1005A 1 COIL ASSY., FIELD, 

COMPLETE 
GGU-27 1 Stud, Field Term. , 

#10-32 
GJC-1007A 1 Coil, Field, Right 
GJC-1008A 1 Coil, Field, Left 
GJC-2012S 1 BRUSH SET, SERVICE 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-195 2 Lockwasher, Br. Lead 
Sc., #8 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Loc kwasher, Arm. Term., 
1/4 

8X-305 2 Screw, Brush Lead, Rd. 
Hd. #8-32x1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term. , Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Sc. ,#10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Brg. Retaining 
DA-39 1 Washer, Plain, Felt Retaining 
DA-60 1 Screw, Brg. Retaining 
DA-132 1 Washer, Felt 

GBJ-25 1 Gasket, C. E. Cover 
GBJ-32A 1 Cover, Comm. End 
GJC-50 1 Head, Comm. End 

GR-32 1 Retainer, Felt Washer 
12X-196 3 Lockwasher, Cover Sc., #10 
12X-199 1 Lockwasher, Brg. Retaining 

Sc., 1/4 
X-295 1 BEARING, BALL, S. A. E. 

#203 
X-489 

8X-870 
1 Oiler 
3 Screw, Cover, Fill. Hd. 

#10-32x5/16 

GJC-7011A, S1 
(Issued 1-20-56) 

Armature Assembly & Parts Used With 

Part No. 
No, Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
* 1 Spacer, Arm. Shaft 

GGW-91 1 Retainer, D. E. 
GJC-2098F 1 ARMATURE ASSY. 

GAR-171 1 Snap Ring, C. E. 
GGW-92 1 Snap Ring, D. E. 

* 1 Pulley, Drive 
X-263 1 Key, Woodruff, D. E. #8 

12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GJC-1107 1 Head Assy., Drive End 
GGF-9 1 Washer, Felt 
GGF-10 1 Retainer, Felt Washer 
GGF-11 1 Gasket, Brg. Retainer 
GGW-52 3 Screw, Brg. Retainer, 

GGW-107 1 
GJC-17 1 
12X-196 3 

X-298 1 

X-489 1 

Rd. Hd. #10-32x1/2 
Head, Drive End 
Retainer, Bearing 
Lockwasher, Retainer Sc., #10 
BEARING, BALL, S. A. E. 
#204 
Oiler 

Note; VRX-6201A CURRENT-VOLTAGE 
REGULA TOR is used with but is not a 

part of this generator. 

* See table following parts list for part number 
applying to assembly wanted, 

Assembly No. 

GJC-7011A 
GJC-7011-S1 

UNIT 

GJC-7011A 
GJC-7011-81 

Spacer Pulley 

None PU-1115 
GGW-40 None 

APPLICATION 

Plymouth (8) Taxi 
Service Gen. 

Printed in U.S. A. File in 

"NOT!!: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJC-7012A, B, C, D, E, S1 GENERATOR PARTS LIST 

GJC-7012A,B,C,D,E,S1 
(Issued 10-1-56) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly & Parts Used With 

Part No. 
No. Used 

GJC-2045 1 
GGU-30 1 

GGU-31 1 

GGU-32 1 

GJC-35 2 
GJC-39 1 
GJC-41 1 

GJC-42 2 
GJC-1005A 1 

GGU-27 1 

GJC-1007A 1 
GJC-1008A 1 
GJC-1033 1 
GJC-1034 1 

GJC-2012S 1 
GK-38 2 

MDF-25 1 

MN-21 2 
SW- 634 1 

12X-195 2 

12X-196 2 

12X-199 2 

8X- 305 2 

8X-1063 2 

8X-1377 2 

8X-3280 2 
8X-3284 1 
GY-20 2 

12X-196 1 

12X-199 2 
8X-321 1 

Part No. 
Name of Part No. Used Name of Part 

Frame & Field Assy. GJC-2002 1 Head Assy. , Comm. End 
Washer, Ins. , GJC-28 1 Spring, Wick 
Field Term. GJC-46 1 Wick, Felt 
Washer, Plain, GJC-49 1 Cover, Bearing, C. E. 
Field Term. X-3279 1 Oiler 
Bushing, Ins. , Field 
Term. 
Arm, Brush 

Armature Assembly & Parts Used With 

Insulation, Br. Holder GBM-21B 1 Nut, Arm. Shaft, D. E. 
Bushing, Ins. , Arm. GJC-2030F 1 ARMATURE ASSY. 
Term. GAR-171 1 Snap Ring 
Spring, Brush GR-32 1 Retainer, D. E. 
COIL ASSY., FIELD, * 1 Pulley, Drive 
COMPLETE X-260 1 Key, Woodruff, D. E., #5 

Stud, Field Term. , 12X-864 1 Lockwasher, Shaft, D. E. 
#10- 32 
Coil, Field, Right Drive End Head Assembll & Parts Used With 
Coil, Field, Left 

Holder, Grd. Brush GJC-1111 1 Head Assy. , Drive End 
Holder & Term. , GBM-128 1 Retainer, Felt Washer 
Ins. Brush GEE-27 1 Gasket, Brg. Retaine r 
BRUSH SET, SERVICE GG-164 1 Washer, Felt 
Screw, Pole Shoe GGW-52 3 Screw, Brg. Retainer, 
Bushing, Ins. , Br. Rd.Hd.#10-32x1/2 
Holder Rivet GGW-111 1 Head, Drive End 
Pin, Dowel GJC-27 1 Retainer, Bearing 
Washer, Plain, Arm. 12X-196 3 Lockwasher, Retainer 
Term. Sc.,#lO 
Lockwasher,Br.Lead X-295 1 BEARING, BALL, S. A. E. 
Sc.,#8 #203 
Lockwasher, Field X-489 1 Oiler 
Term., #10 
Lockwasher, Arm. Note;-VRX-6201A CURRENT-VOLTAGE 
Term., 1/4 REGULATOR is used with but is not a part 
Screw, Brush Lead, of this generator. 
Rd. Hd. #8-32x1/4 

* See table following parts list for part number Nut, Arm. Term. Hex. 
1/4-28 applying to assembly wanted. 

Nut, Field Term. , Hex. Assembly No. Pulley 
#10-32 GJC-7012A PU -1227 
Rivet, Grd. Br. Holder GJC-7012B PU-1073 
Rivet, Ins. Br. Holder GJC-7012C SP-1949 

Bolt, Thru GJC-7012D PU-1004 
Lockwasher, Ground Sc. , GJC-7012E SP-1954 
#10 GJC-7012- S1 None 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. UNIT APPLICATION 
#10-32x5/16 GJC-7012A Plymouth 6-8, Dod ge 

er 6-8 DeSoto Chrvsl 
GJC-7012B, C 

D E  
GJC-7012- Sl Service Generator 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenth..,sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GJD-6001A GENERATOR PARTS LIST GJD-6001A 
(Issued

-
1-12-56) 

Frame & Field Assembl:t: & Parts Used With Armature Assembl:t: & Parts Used With 
Part No. Part No. 
No. Used Name of Part No, Used Name of Part 

GJD-3001 1 Frame & Field Assembly GBM-21B 1 Nut, Arm. Shaft, D. E. 
GDW-44 1 Washer, Ins. , Arm. Term. GGW-2101FM 1 ARMATURE ASSEMBLY 
GGU-30 1 Washer, Ins., Field Term. GAR-171 2 Snap Ring 
GGU -31 1 Washer, Plain, Field Term. GR-32 2 Retainer, Felt Washer 
GGU-32 2 Bushing, Ins. , Term. Stud PU-1001 1 Pulley, Drive 
GJD-2005 1 COIL ASSEMBLY, FIELD, X-260 1 Key, Woodruff, #5 

COMPLETE 12X-864 1 Lockwasher, Shaft, D. E. 
GGU-27 1 Stud, Field Term., 

#10-32 Drive End Head Assembly & Parts Used With 
GGU-28 1 Stud, Arm. Term. , 

1/4-28 GGW-1003D 1 Head Assy., Drive End 
GGU-40 1 Lead Assembly GBM-124 1 Gasket, Brg. Retainer 

X-3092 1 Terminal GBM-125 1 Retainer, Felt Washer, 
GJD-1007 1 Coil, Field, Right Inner 
GJD-1008 1 Coil, Field, Left GBM-127 1 Retainer, Bearing 

GK-38 2 Screw, Pole Shoe GBM-128 1 Retainer, Felt Washer, 
MN-21 2 Pin, Dowel Outer 
SW-634 1 Washer, Plain, Arm. Term GG-164 2 Washer, Felt 

12X-196 2 Lockwasher, Field Term., GGW-3 1 Head, Drive End 
#10 GGW-52 3 Screw, Brg. Retainer, 

12X-199 2 Lockwasher, Arm. Term., Rd. Hd. #10-32x1/2 
1/4 12X-196 3 Loc kwasher, Retainer 

8X-1063 2 Nut, Arm. Term., Hex. Screw, #10 
1/4-28 X-295 1 BEARING, BALL, S. A. E. 

8X-1377 2 Nut, Field Term., Hex, #203 
#10-32 X-2961 1 Oiler 

GK-20A 2 Bolt, Thru 
12X-196 1 Loc kwasher, Grd, Sc., #10 Miscellaneous Parts 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. GGW-1024 1 Band, Cover 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 1 
DA-39 1 

DA-60 1 
DA-132 1 

GBJ-25 1 
GBJ-32A 1 

GBW-2012AS 1 
GGW-2047S 1 
GCJ-26 2 
GGY-45 2 
12X-195 2 
12X-196 3 
12X-199 1 

X-295 1 

8X-305 2 

8X-870 3 

X-2961 1 

Washer, Brg. Retaining 
Washer, Plain, Felt 
Retaining 
Screw, Brg. Retaining 
Washer, Felt 
Gasket, Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy., Comm, End 

Arm, Brush 
Spring, Brush 

Lockwasher, Lead Screw, #8 
Lockwasher, Cover Screw, #10 
Lockwasher, Brg. Retaining 
Screw, 1/4 
BEARING, BALL, S. A. E. 
#203 
Screw, Br, Lead, Rd. Hd. 
#8-32xl/4 
Screw, C. E. Cover, Fill. Hd. 
#10-32x5/16 
Oiler 

Printed in U.S. A. 

UNIT APPLICATION 

GJD-6001A General Electric 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GJE-6001S GENERATOR PARTS LIST GJE-6001S 

(Issued 3-2-55) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued� 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GGA-20 
GGJ -2033 
GAA-32 
GBW-34 
GBY-38A 
GDD-27 
GDD-28 
GFY-1005 

GEB-58 

GFY-1007A 
GFY-53A 

X-1425 
GGJ-27 

GFY -1008A 
GGA-52 

MN-21 
12X-196 

12X-199 

8X-349 

8X-361 

SX-1063 

8X-1377 

12X-196 

12X-201 
8X-321 

2 Bolt, Thru 
1 Frame & Field Assembly 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins., Field Term. 
4 Screw, Pole Shoe 
1 Bushing, Ins., Field Term. 
1 Bushing, Ins., Arm. Term. 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 Stud, Field Term., 

#10-32 
1 Coil Assy., Field Left 
1 Lead Assembly 
1 Terminal 
1 Stud, Arm. Term. , 

1/4-28 
1 Coil, Field, Right 
1 Insulation, Term. Stud, 

Inner 
2 Pin, Dowel 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term., 

1/4 
1 Washer, Field Term, 

Plain #10 
1 Washer, Arm. Term. , 

Plain 1/4 
2 Nut, Arm. Term., Hex. 

1/4-28 
2 Nut, Field Term., Hex. 

#10-32 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 3/8 
1 Screw, Ground, Rd. Rd. 

#10-32x5/16 

12X-195 2 Lockwasher, Lead Screw, #8 
12X-196 3 Lockwasher, Cover Screw, 

#10 
12X-199 1 Lockwasher, Brg. Retaining 

Screw, 1/4 
8X-305 2 Screw, Brush Lead, Rd. Rd. 

#8-32x1/4 
X-489 1 Oiler 
X-867 1 BEARING, BALL, SHIELDED, 

S. A. E. #303 

Armature Assembly & Parts Used With 

GBM-21B 
GGA-70 
GJE-2101F 

X-263 
12X-864 

1 
1 
1 
1 
1 

Nut, Arm. Shaft, D. E. 
Spacer, Armature Shaft 
ARMATURE 
Key, Woodruff, #8 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGA-1068 
GGA-68 
GGF-9 
GGF-10 

GGF-11 
GGF-12 

GGF-13 
12X-196 

X-298 

8X-311 

X-489 

1 
1 
2 
1 

1 
1 

1 
3 

1 

3 

1 

Head Assy., Drive End 
Head, Drive End 
Washer, Felt 
Retainer, Felt Washer, 
Outer 
Gasket 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Lockwasher, Retainer 
Screw, #10 
BEARING, BALL, S. A. E. 
#204 
Screw, Brg. Retainer, 
Rd. Rd. #10-32x3/8 
Oiler 

Comm. End Head Assembly & Parts Used With Miscellaneous Parts 

DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 

GBY-28 
GGJ-2012S 
GGJ-2021S 

GBY-25 
GCE-54 

8X-119 

1 Washer, Bearing Retaining 
1 Screw, Bearing Retaining 
1 Washer, Plain, Felt Retaining 
1 Cover, Comm. End 
1 Gasket, C. E. Cover 
1 Washer, Felt 
1 BRUSH SET, SERVICE 
1 Head Assy., Comm. End 
2 Spring , Brush 
2 Arm, Brush 
3 Screw, C. E. Cover, Fill. Rd. 

#10-32x1/2 

GCD-24 
8X-714 

8X-794 

1 

1 

1 

Band, Cover 
Screw, Cover Band, Rd. Rd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 

NOTE: VBA-4205A (Pos. Grd.) or VBA-4206A 
(Neg. Grd.) CURRENT-V OLTAGE 
REGULATOR is used with but is not 
a part of this generator 

UNIT APPLICATION 

GJE -6001S Service Generator 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed.

" 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GJF-6001AM, M-81 GENERATOR PARTS LIST 

.to'rame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DK-23C 2 Bolt, Thru 
GHF-2047 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins. Field 

Term. , Outer 
GBY-38C 2 Screw, Pole Shoe 

GC-26 1 Washer, Ins., Field Term. 
GCY-28A 1 Bushing, Ins., Arm. Term. 
GDW-22 1 Ins. , Arm. Term. , Inner 
GGU-32 1 Bushing, Ins., Field Term. 
GHF-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GDW-23A 1 Stud, Arm. Term. , 

5/16-24 
GDZ-28 1 Stud, Field Term., 

1/4-28 
GEA-30G 1 Lead Assy. 

X-847 1 Terminal 
GHF-1007 1 Coil, Field, Left 
GHF-1008 1 Coil, Field, Right 

MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. 

Term., 5/16 
SS-13 1 Washer, Ins. Arm. 

Term. , Outer 
VAD-79 1 Washer, Ins. , Arm. Term. 

X-180 2 Nut, Arm. Term. , Hex. 
5/16-24 

X-187 1 Washer, Plain, Field 
Term., #14 

12X-199 2 Lockwasher, Field Term., 
1/4 

12X-1014 2 Lockwasher, Arm. Term., 
5/16 

X-2903 2 Nut, Field Term., Hex. 
1/4-28 

X-20 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

12X-196 1 Lockwasher, Gr. Screw, #10 
12X-1014 2 Lockwasher, Thru Bolt, 5/16 

Comm. End Head Assembly & Parts Used With 

GBW-2012AS 1 BRUSH SET, SERVICE 
GJF-2002S 1 Head Assy., Comm. End 

GGU -33 1 Gasket, C. E. Cover 
GGU -34A 1 Cover, Comm. End 
GGU-41 1 Wick, Felt 
GJF-1002A 1 Head Assy., Partial, C. E. 

GBW -45A 2 Spring, Brush 
GCJ -26B 2 Arm, Brush 
GGU -38A 1 BEARING, ABS. 

12X-195 
X-489A 
X-1754 

3 
1 
3 

BRONZE 
Lockwasher, Cover Sc., #8 
Oiler 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

GJF-6001AM, M-81 
(Issued 2-7-56) 

Comm. End Head Assembly & Parts (Can't.) 

Part No. 
No. Used Name of Part 

X-10 

12X-195 

2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

2 Lockwasher, Lead Sc., #8 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GEG-55 1 Spacer, Arm. Shaft 
GJF-3006FM 1 ARMATURE ASSY. 
GAR-171A 1 Snap Ring 

GR-32B 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-261 1 Key, Woodruffp #6 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GJF-100.3 
GBM-124 
GBM-125A 
GBM-127A 
GBM-l28A 

GG-164 
GGW-52A 

GJF-3 
12X-196 

X-295 
X-489A 

GCE-24L 
X-2875 
X-2882 

1 Head Assy. , Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, Outer 
2 Washer, Felt 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
1 Head, Drive End 
3 Lockwasher, Retainer Sc., #10 
1 BEARING, BALL, S. A. E. #203 
1 Oiler 

Miscellaneous Parts 
1 Band, Cover 
1 Nut, Cover Band, Square #10-32 
1 Screw, Cover Band, Fill. Hd. 

#10-32xl 1/2 

Note; VRS-6007AM CURRENT-VOLTAGE 
REGULATOR is used with but is not a 
part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GJF-6001AM 
GJF-6001M-81 

UNIT 

GJF-6001AM 
GJF-6001M-S1 

Pulley 

PU-185 
None 

APPLICATION 

Chrys ter Marine 
Service Gen. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 




